1#
H
I
|

PARfS;;;ItIST |
e
TRACTOR LOADER

] 3
l (Prior to Serial No.2003)

bt i
a ol ~ Py Y. S
A >~

_ ALLIS-CHALMERS MFG. CO. |
*  MILWAUKEE, WISCONSIN, U. S. A.

( Litho in U.S.A. Price $1.50 Vi

3032996
(5-65)

Supersedes FORM TPL 396







MODEL IDENTIFICATION
The symbol listed below is stamped in front of the model serial number on each unit.
MODEL SYMBOL ENGINE MODEL DESCRIPTION

TL12 G226 Gasoline powered,
four wheel drive
front end loader
equiped with: torque
converter, planetary
axles, power steering
and power brakes.

RECORD YOUR SERIAL NUMBERS BELOW

LOADER SERIAL NO.

ENGINE SERIAL NO.

TRANSMISSION SERIAL NO.

AXLE SERIAL NO.

SERIAL NUMBER LOCATIONS
MODEL SERIAL NO: On plate attached to rear face of seat frame above the engine hood.

ENGINE SERIAL NO: Located at torque converter flange on generator side of engine block.



ey

Y o

ALLIS-CHALMERS WARRANTY

“ALLIS-CHALMERS MANUFACTURING COMPANY warrants that it will repair F.O.B. its
factory, or furnish without charge F.O.B. its factory, a similar part to replace any material in its machinery
which within six months, or 1500 hours of use, whichever occurs first, (except six months on utility wheel
tractors sold for non-farm use) after the date of delivery by the Dealer, is proven to the satisfaction of the
Company to have been defective at the time it was delivered, provided that all parts claimed defective
shall be returned properly identified to the Company’s factory, charges prepaid

“This warranty is the only warranty, express, implied or statutory, upon which said machinery
is purchased. No other warranty has been made or exists either expressly, or by implication, all statutory
and implied warranties being hereby expressly waived and excluded from this transaction, and the Com-
pany’s liability in connection with this transaction is expressly limited to the repair or replacement of
defective parts, all other damages, statutory or otherwise, being hereby expressly waived.

““This warranty applies only to new and unused machinery, which after shipment from the
factory of the Company, has not been altered, changed, repaired or treated in any manner whatsoever.
No warranty of any kind, statutory, implied, or otherwise, shall apply to trade accessories, attachments,
tools, or implements not manufactured by the Company, though sold or operated with the Company’s
machinery, or to second-hand machinery, or to new and unused machinery, which, after shipment from the
factory of the Company, has been altered, changed, repaired, or treated in any manner whatsoever.

"No representative of the Company has authority to change this warranty or this contract in
any manner whatsoever, and no attempt to repair or promise to repair or improve the machinery covered
by this contract by any representative of the Company shall waive any consideration of the contract or
change or extend this warranty in any manner whatsoever

"“Allied or Companion equipment not manufactured by the Company is covered only by the
standard warranty of the manufacturer of such allied or companion equipment though sold or operated
with the Company’s machinery

ik .



~

IMPORTANT

The terms ''right' and 'left'" used throughout this parts list are determined by facing the
direction of forward travel. However, the engine is mounted unconventionally with the fly-
wheel toward the front of the machine. Therefore, engine parts designated as''front''and
"rear'' are so termed with the flywheel being the front of the engine.

Attaching parts such as bolts, nuts, rivets, screws, washer, etc. are indented immediately
following the parts which they attach.

All parts marked with a "O''preceding the descriptionare listed in the front of the parts list
under "PACKAGED PARTS'". Each part number is listed in it's respective kit.

INSTRUCTIONS FOR ORDERING PARTS

ALWAYS GIVE THE MODEL AND ENGINE SERIAL NUMBER. (Location shown below)
To obtain parts promptly, give part name and part number.

Give postoffice address, town, county and state whereparts are to be shipped. Also specify
whether material is to be shipped by freight, express or parcel post.

Order parts from the dealer covering the local territory.
Confirm all telephone or telegraph orders in writing.

Parts for standard motor accessories such as generators and starting motors should be
ordered from authorized Service Stations maintained by manufacturers of these units through
out the country.

No credit will be allowedon parts unless they are returned to the dealer from they were
purchased; from there they will be returned, at the customer's expense, to the factory for
inspection

Unless claims for shortages of errors are made immediately upon receipt of goods, they will
not be considered.

When broken goods are received, a full description of the damage should be made by the
carrier agenton the freight bill. If this descriptionisinsisted upon, full damage can always
be collected from the transportation company.

No responsibility is assumed for delay or damage to merchandise while in transit. Our re-
sponsibility ceases upon delivery of shipment of the transportation company from whom a

receipt is received showing that shipment was in good condition when delivered to them;

therefore, claims (if any) should be filed with the transportation company and not with Allis-
Chalmers Manufacturing Company.

The right is reserved to change the constructionor materialof any parts where is seems de-
sirable to do g0, without incurring the obligation of installing such changes on units already
delivered.




ALPHABETICAL INDEX

185
Auxiliary Control (Single Spool Valve) . 181

Auxiliary Control (Two Spool Valve)

Brake Assembly 103
Brake Assembly 172
Buckets 162
Camshaft 28,29
Carburetor 57,58
Convt. Cooling & Power Stg. Lines 66, 69
Cranehook 163
Crankcase . . . . . . . . 35
Crankshaft and Flywheel 18, 20
Cylinder
Dump 145
Lift 143
Power Steering 115
Master . 105,169
Wheel 103,105, 177
Cylinder Block 14,16
Cylinder Head 26,27

Diff. Carrier & Houéing (Front & Stg. Axle)93

Distributor ; . . . . . . oepds 49
Drive Shaft . . . . . . . .90
Dump Cylinder Assembly 145, 147
Electrical System 122,127
Engine Control . . .. .. .6l
Filter

Engine Oil 36,39

Fuel 118

Hydraulic Tank 150

Hydraulic Oil . . . . . .70

Flame Arrestor 165
Forward and Reverse Clutches 87
Frame and Seat . 135
Fuel System. Cowl and Floor Plates Liv
Governor 40
Guard . . . 131
Heater 189,191,193
Hood and Counterweight 139
Hydraulic Brake Assembly 105
Hyd. Brake System (Four Wheel Drive). 169
Hydraulic Controls 153
Hydraulic Pump Assembly 161
Hydrovac Assembly 175,179
Ignition 45, 46
Intake and Exhaust Manifold . 54
Lift Cylinder Assembly 143
Lift Fork 163
Linkage 133
Moldboard 164
Oil Filter and Lines . . . . . 36,39
Oil Pump 42,43
Piping and Tank . 149
Piston and Connecting Rod 22.24
Power Steering Cylinder 115
Power Steering 111
Pre-Cleaner and Air Cleaner 62,63
Pump

Converter 74,77.156 158

Engine oil 42,43

Fuel 117



Pump (Cont. )

ALPHABETICAL INDEX

Hydraulic Oil 161
Power Steering 65, 69
Water 52
Pump Mounting & Drive Converter . 156,158
Radiator Group 60
Rock Fork e 162
Shaft and Hubs (Front and Stg. Axle) . 97
Starting Fuel System 166
Timing Gear Cover 30, 31
Tire and Wheel 108
Torque Contv. & Flywheel Housing . 73,77
Transmission Assembly . 81
Transmission Control 84
Valve
Engine Oil Relief 17
Exhaust b4
Hydraulic Control 153,181,185
Hydraulic Relief 153
Intake 54
Main Control 153,181,185
Power Steering 111
Valves and Rocker Arms 33
Water Manifold 51
Water Pump and Fan 52




: < : o
182616 v 6L2616 098026 v 6L76T6 | 098026 Z/1-S1 | 122026 2€7€10¢€
9L0616 v €0€026 058026 i 080616 | 858076 ¥/1-€8 | 991616 8LIETOE
9L0616 v €0£076 058026 v €0£026 | 058076 ¥/1-1L | 951616 €LISTOE
9L0616 v €0€026 058026 v €0€0Z6 | 058026 ¥/1-69 | 9S1616 080TT0¢
9L0616 v €0£0276 058026 v €0£026 | 058076 €6 961616 €12010¢
182616 v 026 258026 v ¥H€026 | 298026 Z/T-%1 | 122026 2£8900¢€
182616 v 6L2616 098026 v 6L7616 | 098076 LE 122026 92¢900¢
182616 9. 087616 18026 v 6L26T6 | 098076 (43 122026 §2€900¢
182616 v 6L7616 0980276 v ¥¥€026 | 258026 Pl 122026 192900¢

"ON 1Ied | WI| "ON 11ed °dAr, Luo %mmoom adAr Aquo %MMUOm
uIpnyou uipniou 29

Ama%mwmomv X ATIIIN rpaTou] ATAIJIN 3ol geley AN mao%z s)

cii ADONVTI (spu@ y30q) (pua z#) (pue T4) HIONAT | ISOH |KTINISSV|

TR HTdJIN 1008 TATIIIN ATILIN ASOH | MTInd ASOH

*P23BDIpUL B}EP WIOIJ PRI 29U} UT Pa1ONIIsuod aq Arw Ing A10]
-2®J WOIJ S[qBIIEAE jou ST A[quuosse 950y ‘PIISI] ST Ioqunu A[qUUass®e Ou a1aym ‘sjusuoduwiod a[qesn
-2 Y3TM ATquuosse 950y juswade[dsal 9[B[IBAR S$2]BDTIPUI ULUNOD puel 1J2] Ul UMOYS roquunu A[quIassy

TTO¥ "LA 97

dSOH

SLYVd HSOH

‘(o1qesn-ax jou sJuryity) osoy adA3-paduwrio o7qesSuryoIajul JO AJTIUSPT I0J UTUN[OD puey JYSII 0] I9JoYy

310N

LAXDOS




2¢00¥%0¢ 218126 v 228126 v 278126 Z/1=Lg ¥6L026 16159¢0¢
182616 v ¥#c026 7268026 v ¥E0Z6 268026 9¢ 122026 989L10¢
182616 v 6L2616 0980726 v 6LZ616 098026 Z2/1-92 122026 650910¢
182616 v 6LZ616 098026 v ¥FE026 758026 Z/1-0¢ 122026 906GT0¢
182616 v 6L2616 098026 v 6L27616 098026 2/1-82 122026 Z219510¢

L




PACKAGE NO.

209888

213556

223561

223562

225750

226470

PACKAGED PARTS

DESCRIPTION

VALVE KIT, intake and exhaust

204801
206876
206879
209099
209103
209132
229143

B O 00 00 00

BEARING SET,
2 213354
4 213355
BEARING SET,
4 215276
2 223550
BEARING SET,
4 215275
2

22,3551

PU

1 203061
1 207822
1 207823
1 207824
1 207825
1 207826
1 207827
1 207828
1 207829
1 207832
1 210830
1 234382

MP KIT, water

RING, snap, valve stem
SEAT, spring

SPRING, valve
RETAINER, spring
LLOCK, retainer. half
VALVE, intake
VALVE, exhaust

crankshaft main (. 040' undersize)

BEARING, front (half)
BEARING, center and rear (half)

crankshaft main (. 0425' undersize)

BEARING, center and rear (half)
BEARING, front (half)

crankshaft main (. 045" undersize)

BEARING, center and rear (half)
BEARING, front (half)

GASKET, body to cylinder block
BEARING ASSEMBLY (Includes shaft)
SEAL, shaft (rubber)

RING, clamp, shaft seal
SPRING, shaft seal

GUIDE, shaft seal spring
WASHER, shaft seal (carbon)
RING, snap, impeller

RING, snap, body (f/bearing)
GASKET

GASKET, cover to body
GASKET

GASKET SET, carburetor

1 203205
219998
226452
226466
226468

et

GASKET, flange

GASKET, float valve seat
GASKET, fuel bowl

GASKET, main adjustment seat
GASKET, nozzle

(Continued)



o

PACKAGED PARTS

PACKAGE NO. DESCRIPTION
226638 GASKET SET, major engine overhaul
2 203036 GASKET, rear bearing cap
1 203061 GASKET, water pump body
1 203176 GASKET, oil sump cover
1 203205 GASKET, carburetor
1 205834 SEAL ASSEMBLY, magneto drive coupling
1 210158 GASKET, thermostat housing cover
1 218604 GASKET, push rod cover
1 224929 SEAL, crankshaft, front
L 226117 GASKET, housing cover
1 226317 GASKET, thermostat
1 226360 GASKET, intake and exhaust manifold
4 226477 PACKING, rocker arm cover
2 227120 SEAL, crankshaft, rear (half)
1 229228 GASKET, timing gear cover
1 229406 GASKET, cylinder head
2 230297 GASKET, oil sump, end
1 232449 GASKET, rocker arm cover
2 2324587 GASKET, oil sump, side
1 233215 GASKET, governor cover
2 233216 GASKET, water manifold
1 233217 GASKET, magneto bracket
1 233218 GASKET, thermostat housing
1 233228 GASKET, oil filter base
226640 SEAL SET, crankshaflt
1 224929 SEAIL, front
2 227120 SEAL, rear (half)
227049 BLOCK ASSEMBLY, cylinder
L ittt BLOCK
1 203020 CAP, main bearing, rear
1 203021 CAP, main bearing, center
1 203157 CAP, main bearing, front
4 204721 SHIM, center and rear main bearing cap
6 227149 SHIM, front main bearing cap
3 229953 BUSHING, camshaft
1 910011 PLUG, expansion (f/ camshaft hole)
227122 REPAIR KIT, zenith carburetor
1 223909 VALVE ASSEMBLY (Includes seat) (Size 44)
2 223974 RETAINER
1 224027 PLUG, shaft hole
2 224053 PACKING, choke shaft
1 224144 GASKET, discharge jet
2 224152 GASKET, valve seat and main jet idle
1 224153 WASHER, main jet
i 227097 SEAL, throttle shaft
1 227098 RETAINER, shaft seal
1 227104 GASKET, bowl to body
1 227106 PLUG, intake drain
1 227112 JET, main (Size 29)
1 227113 JET, idle (Size 16)
1 227116 JET, well vent (Size 28)
1 227119 NEEDLE, idle adjusting
1 230746 PIN, float
1 233209 GASKET, carburetor flange
4 906965 LOCKWASHER
4 915663 SCREW, machine
4 915664 LOCKWASHER
4 917074 SCREW, machine
(Continued)

9



PACKAGE NO.

228620

229860

229863

229867

229914

229958

230004

230091

230280

PACKAGED PARTS

DESCRIPTION
BEARING SET, crankshaft main std.. size
4 228603 BEARING, center and rear (half)
2 228604 BEARING, front (Half)
GASKET SET, oil sump
6 229177 CLIP, basket
2 229178 GASKET, front bearing cap
2 230297 GASKET, oil sump, front and rear
2 232487 GASKET, oil sump side
RING SET, piston
8 203050 RING, compression
<k 203809 RING, scraper
4 229538 RING, oil
CABLE SET, spark plug
1 eeeeee CABLE, coil to distributor (Secondary)
2 me-e-- CABLE, no. ! and 2 cylinder
I - CABLE, no. 3 cylinder
1 e CABLE, no. 4 cylinder
BEARING SET, crankshaft main (.0025" undersize)
4 229912 BEARING, center and rear (half)
2 229913 BEARING, front (half)
GASKET SET, intake and exhaust manifold

—————— RETAINER, intake gasket
------ GASKET, exhaust

AS

4 e GASKET, intake

4

2

2 emmeee- RETAINER, exhaust gasket

CRANKSHAFT KIT, std., size
| e CRANKSHAFT ASSEMBLY (w/gear, key and stopper)
8 204720 SHIM, connecting rod bearing cap
4 204721 SHIM, center and rear main bearing cap
2 227149 SHIM, front main bearing cap
4 228603 BEARING, center and rear
2 228604 BEARING, front (half)
4 231125 BEARING, connecting rod, two halves
RING SET, piston (Expander type) (Chromefaced)
4 227171 RING, compression, 3rd.
4 227172 EXPANDER, 3rd. compression ring
4 229537 RING, compression, 2nd.
4 229538 RING, oil
4 230086 RING, compression, top
TRANSFER SET
2 meeee- TRANSFER (Allis-Chalmers)
1 206289 TRANSFER (Cylinder Block Drain)
1 - TRANSFER (Air Cleaner)
il 210300 TRANSFER (P.T.O. Warning)
1 e TRANSFER (Oil Filter)
) it TRANSFER (Snap Coupler)
1 - TRANSFER (Hydrualic Pump Control)
L it TRANSFER (Traction Booster)
2 meee-- TRANSFER (D17)
i TRANSFER (Engine Designation)
1 mmeee- TRANSFER (12 volt)
i TRANSFER (Battery Instruction)

(Continued)

10

P



o

PACKAGE NO.

231439

233238

233239

241291

PACKAGED PARTS

DESCRIPTION

REPAIR KIT, Marvel Schebler carburetor

G

2

b et e b e e N e e e e b

219968
219969
219977
219979
219987
219998
220000
220006
226444
226445
226446
226447
226457
226458
226469
226470

RETAINER, packing, choke shaft
PACKING, choke shaft

SPRING, throttle stop screw
SPRING, choke friction lever
NEEDLE, idling adjusting
GASKET, fuel bowl

SCREW, stop, throttle

JET, idling

SCREW, throttle and choke plate
SHAFT ASSEMBLY, throttle
SEAL, throttle shaft
RETAINER SEAL, throttle shaft
SHAFT, float lever

VALVE ASSEMBLY, float

JET, power

GASKET SET

SKET SET, major engine overhaul

203176
203205
206072
210158
226477
228542
229177
229178
229229
229406

230297
232449
232487
233211
233214
233215
233218
233228
241294

GASKET, oil pump cover
GASKET, carburetor flange
SEAL, governor control shaft
GASKET, thermostat
PACKING, cover stud
GASKET, thermostat
CLIP, rear crankshaft seal
GASKET, rear bearing cap
SEAL, crankshaft, front
GASKET, cylinder head
GASKET, water pump body
GASKET, intake and exhaust manifold
RETAINER, intake and exhaust manifold
GASKET, oil sump end

GASKET, rocker arm cover

GASKET, oil sump side

GASKET, distributor base

GASKET, gear cover

GASKET, governor cover

GASKET, water manifold

GASKET, oil filter base

SEAL, crankshaft, rear (half)

GASKET SET, cylinder head overhaul

A

1 203205

1 226360
4 2264717

1 229406

1 232449

1 233216

1 233218

CRANKSHAFT KIT,

1 ______

1 230217
4 251125

i 234177
2 234178
1 910184

GASKET, carburetor

GASKET, intake and exhaust manifold
PACKING, rocker arm cover
GASKET, cylinder head

GASKET, rocker arm cover
GASKET, water manifold

GASKET, thermostat housing

std.

CRANKSHAFT ASSEMBLY (Includes key and gear)
GEAR, crankshaft

BEARING, connecting rod

BEARING, main, center (2 halves)

BEARING, main, front and rear (2 halves)

KEY, woodruff

(Continued)

11




PACKAGE NO.

283605

283617

283618

3001523

3012205

3013939

3013939

0014316

3014582

PACKAGED PARTS

DESCRIPTION
MOTOR KIT (7.25:1 ratio) gasoline (std.)
4 207435 LINER CYLINDER
8 227500 PACKING, cylinder liner
12 229537 RING, piston, compression
4 229538 RING, piston, oil
4 229718 PISTON ASSEMBLY (Includes Pin)
MOTOR KIT (4. 75:1 ratio) low octane fuel (std.)
4 207435 LINER CYLINDER
4 226268 PISTON ASSEMBLY (Includes Pin)
8 227500 PACKING, cylinder liner
12 229537 RING, piston compression
4 229538 RING, piston, oil
MOTOR KIT (6.45:1 ratio) alumimm pistons, gasoline
8 203050 RING, piston. compression
4 203809 RING, piston, scraper
4 207435 LINER, cylinder
4 226346 PISTON ASSEMBLY, alumimm (Includes Pin)
8 227500 PACKING, cylinder liner
4 229538 RING, piston, oil
KIT, link
2 ------ PLATE, side
1 meeee- BUSHING
REPAIR KIT, clutch
4 3007456 SPRING, release
3 3011863 PLATE, ASSEMBLY, driving

REPAIR KIT, dump cylinder
1 3003605 PACKING SET, rod

1 3003658 SEAL, wiper
1 3003660 BEARING, packing gland
1 3003673 PACKING SET, piston
1 3003679 RING, bearing
3 3003958 LOCKWASHER
3 920622 CAPSCREW
1 923584 RING, sealing
REPAIR KIT, master cylinder

E
1 3014309 VALVE, check
1 3014310 CUP, primary piston
1 3014311 PISTON ASSEMBLY
1 3014314 - WIRE, locking
1 3014315 BOOT

REPAIR KIT, lift cylinder

2 3001085 WIRE, locking

Ji 3001088 SEAL

1 3004989 BEARING, packing gland
1 3007015 PACKING SET, rod

4 3007904 CAPSCREW

1 3013377 PACKING SET, piston

1 3013388 RING, back-up

I 3013392 RING, bearing

1 901345 PIN, cotter

1 923692 RING, sealing

REPAIR KIT, wheel cylinder
2 3014531 CUP
2 3014533 BOOT
(Continued)

12



PACKAGED PARTS

PACKAGE NO. DESCRIPTION
3016071 REPAIR KIT, dump cylinder
! 3003605 PACKING SET, rod
1 3003658 SEAL, wiper
1 3003660 BEARING, packing gland
3 3003958 LOCKWASHER
1 3006411 RING, bearing
1 3006417 PACKING SET, piston
3 920622 CAPSCREW
1 923586 RING, sealing
3016119 REPAIR KIT, power steering cylinder
I 3003609 PACKING SET, rod
1 3003714  RING, wiper
1 3003716 BEARING
1 3003727 PACKING SET, piston
1 3003733 RING, bearing
2 3003958 LOCKWASHER
1 4254624 RING, sealing
2 920622 CAPSCREW

13



CYLINDER BLOCK

USAGE: Used prior to engine #17-1001-M

ITEM PART NO. QTY. DESCRIPTION

291103 1 ENGINE ASSEMBLY, complete, gas (6.45:1 ratio)
1 291010 1 ENGINE ASSEMBLY, complete, kero (4.75:1 ratio)
227049 1 OBLOCK ASSEMBLY, cylinder (Includes plug and items 2, 6,
8,9,16,17 and 19 thru 21)
910011 1 PLUG, expansion
910121 1 PIN, taper groove
2 203020 1 CAP, bearing, front
3 203036 2 ODGASKET, front bearing cap
4 e 2 SEAL, oil, half (See CRANKSHAFT GROUP)
B 203042 1 RETAINER, front oil seal
903772 3 CAPSCREW
904205 3 LOCKWASHER
6 meee-- 3 BUSHING, camshaft (See CAMSHAFT GROUP)
i I OTRANSFER, instruction, water
8 209359 1 STEM, drain cock
9 201671 L COCK, drain, water jacket
(Continued)

14



CYLINDER BLOCK (Continued)

ITEM PART NO. QTY. DESCRIPTION
10 230066 1 ROD ASSEMBLY, oil level gauge (Includes item 11)
11 204014 H SEAL, oil level gauge
12 203129 1 PLUNGER, oil pressure relief valve
13 229181 L SPRING, oil pressure relief valve
14 226408 1 PLUG, oil pressure relief valve
15 226012 1 GASKET, plug
16 203157 1 CAP, bearing, rear
17 227149 2 OSHIM, rear bearing cap
18 230331 1 BUSHING, oil level gauge
19 204721 4 OSHIM, center and front bearing cap
20 203021 1 CAP, bearing, center
21 226152 6 CAPSCREW, main bearing cap

O(Also see PACKAGED PARTS)

I5



CYLINDER BLOCK

USAGE: Effective with engine #17-1001-M

ITEM PART NO. QTY. DESCRIPTION
- 291103 1 ENGINE ASSEMBLY, complete, gas (7.25:1 ratio)
1 241294 2 SEAL, crankshaft, front (See CRANKSHAFT GROUP)
2 229715 3 CAPSCREW, front seal retainer
904205 3 LOCKWASHER
3 229179 1 RETAINER, front oil seal
4 eeeme- 3 BUSHING, camshaft (See CAMSHAFT GROUP)
910011 1 PLIG, expansion, 2-1/2' diam.
5 206289 1 OTRANSFER, cylinder block drain
6 918849 1 COCK, drain
7 230066 1 ROD, oil level gauge (Includes item 8)
(Continued)

i 16



CYLINDER BLOCK (Continued)

ITEM PART NO. QTY. DESCRIPTION
8 204014 1 SEATL, oil level gauge rod
9 203129 L PLUNGER, oil pressure relief valve
10 229181 1 SPRING, oil pressure relief valve
(Used prior to
11 226408 1 PLUG, oil pressure relief valve engine #17-20628-M)
12 226012 1 GASKET, plug
13 229173 1 CAP, bearing, rear
14 230331 1 BUSHING, oil level gauge
15 229172 1 CAP, bearing, center
16 229174 6 CAPSCREW, main bearing cap
232594 1 BLOCK ASSEMBLY, cylinder (Includes items 4, 13,15, 16,
17 19) (Used prior to engine #17-20628-M)
232545 1 BLOCK ASSEMBLY, cylinder (Includes items 4,13,15,16,19)
(Effective with engine #17-20628-M)
18 229370 6 PIN, dowel, bearing cap
19 229171 l CAP, bearing, front
20 229178 2 OGASKET, front bearingcap
- mmmemee 1 OTRANSFER, engine designation "Power Crater"

O(Also see PACKAGED PARTS)

17



<—— FRONT - REAR ———+

CRANKSHAFT AND FLYWHEEL

USAGE: Used prior to engine #17-1001-M

ITEM PART NO.

—

230004
228604
229913
1<
213354
223550
L 223551
(" 228603
229912
: < 213355
215276
| 215275
3 227120
4 904208
5 3007795
6 3004806
7 ) 3007420
8 @ ecica-

o e

QTY.

l

DESCRIPTION
OCRANKSHAFT KIT, standard
DOBEARING, half, rear (Std.)
OBEARING, half, rear (.0025" undersize)
OBEARING, half, rear (.040'" undersize)
OBEARING, half, rear (.0425" undersize)
OBEARING, half, rear (.045'' undersize)
OBEARING, half, center and front (Std.)
OBEARING, half, center and front (. 0025' undersize)
OBEARING, half, center and front (. 040'' undersize)
OBEARING, half, center and front (. 0425'" undersize)
OBEARING, half, center and front (. 045" undersize)
OSEAL, oil, rear, half

LOCKWASHER, 1/2'" ASA Med.

CAPSCREW, 1/2" NF x 1-1/2"

GEAR, ring, flywheel , 120 teeth

FLYWHEEL ASSEMBLY (Includes item 6)

STOPPER, crankshaft (Cork) (Use 2 U. S, std. cork stopper)
{(Not shown)

{Continued)

18



2

[TEM

10

1L

12

13

14

CRANKSHAFT AND FLYWHEEL (Continued)

PART NO. QTY. DESCRIPTION

230217 1 GEAR, timing

3009538 1 SCREW

3009537 1 SCREW

3012989 i OPULLEY, fan drive

224929 1 OSEAL, oil rear (Used prior to engine #45-16651)
226620 1 OSEAL, oil rear (Effective with engine #45-16651)
3007708 1 FLANGE, shaft

3004804 1 PLATE, adapter

O(Also see PACKAGED PARTS)

S5



<——— FRONT - REAR ———

CRANKSHAFT AND FLYWHEEL

USAGE: Effective with engine #17-1001-M

ITEM

W =4 O LUl b W

10

11

12
13
14

PART NO.
241291
234178
234469
234471

234177

234468
234470
241294
904208
3007795
3004806
3007420
3004804

230217
910184

3023516

3009537

3023517
910184

226620
3007708

3023531
904207

QTY.

el i e S S \C TR \C T W R AN SN SO S

N

R
3
A

DESCRIP TION

CRANKSHAFT KIT (Std.) .

BEARING, half, front and rear (Std.)

BEARING, half, front and rear (. 001" undersize)
BEARING, half, front and rear (. 0025'" undersize)
BEARING, half, center (Std.)

BEARING, half, center (.001' undersize)
BEARING, half, center (.0025'" undersize)

SEAL, half, crankshaft, front (See CYLINDER BLOCK GROUP)
LOCKWASHER, 1/2" ASA Med.

CAPSCREW, flywheel, 1/2" NF x 1-1/2"

GEAR, ring, flywheel (120 teeth)

FLYWHEEL ASSEMBLY (Includes Ring Gear)

PLATE, adapter (See TORQUE CONVERTER & FLYWHEEL
HOUSING GROUP)

GEAR, timing, (27 teeth)
KEY, woodruff

HUB

SETSCREW

PULLEY
KEY, woodruff

OSEAL, crankshaft, rear
FLANGE, shaft
CAPSCREW, 7/16" NC x 2-1/2"
LOCKWASHER, 7/16" ASA Med.

O(AlsoSee PACKAGED PARTS)

20



N

MEMO

€




USAGE:

ITEM

RN

12———o

PISTON AND CONNECTING ROD

Used prior to engine #17-1001-M

PART NO.
283618
283605
283617
283229
283619
207435
227500
226346

223507

226268

226537

226622

203052
203050
230086
227171

227172

1

1

QTY. DESCRIPTION

MOTOR KIT (Aluminum pistons) (6.45:1 ratio, gas)

MOTOR KIT (7. 2:1 ratio, gas) (Altitude 5000 ft. & above)

MOTOR KIT (4. 75:1 ratio, kero)

MOTOR KIT (5.25:1 ratio, kero) (Altitude 3000 to 6000 ft.)

MOTOR KIT (5.83:1 ratio, kero) (Altitude 6000 ft. & above)

LINER, cylinder

RING, packing, cylinder liner

OPISTON ASSEMBLY, aluminum (Includes pin) (6.

OPISTON ASSEMBLY, aluminum (Includes pin) (7.

(Altitude 5000 ft. and above)

OPISTON ASSEMBLY, aluminum (Includes pin) (4.

kero)

OPISTON ASSEMBLY, aluminum (Includes pin) (5.

kero) (Altitude 3000 to 6000 ft.)

OPISTON ASSEMBLY, aluminum (Includes pin) (5.

kero) (Altitude 6000 ft. and above)
PIN, piston
DRING, piston, compression

ORING, piston, compression top (Expander type)

ORING, piston, compression, 2nd (Expander type)

ORING, expander
(Continued)

e

45:1

2571

Thisl

2511

83:1

ratio,

ratio,

ratio,

ratio,

ratio,

gas)

gas)



PISTON AND CONNECTING ROD (Continued)

ITEM PART NO. QTY. DESCRIPTION
203809 4 ORING, piston, scraper
’ { 227171 4 ORING, scraper (Expander type)
6 229538 4 ORING, piston, oil
7 203188 4 CAPSCREW, piston pin
904206 4 LOCKWASHER, 3/8'' ASA Med.
8 232569 4 OROD ASSEMBLY, connecting (Includes items 8 and 10 thru 13)
9 224620 8 BOLT, connecting rod
10 915652 8 NUT, connecting rod bolt
11 204720 8 OSHIM, connecting rod cap
(" 231125 8 OBEARING, half, connecting rod (Std.)
231126 8 BEARING, half, connecting rod insert (. 001" undersize)
231127 8 BEARING, half, connecting rod (.0025" undersize)
12 < 223624 8 BEARING, half, connecting rod (. 005" undersize)
223626 8 BEARING, half, connecting rod (. 040" undersize)
223627 8 BEARING, half, connecting rod (. 0425' undersize)
223628 8 BEARING, half, connecting rod (. 045" undersize)

NOTE: In view of the removable-sleeve construction of these
engines, oversize pistons or rings are not supplied.
When appreciable wear occurs, new standard size
parts should be installed. Oversize piston pins are
not available. New pistons should be installed when
appreciable wear causes loose pin fits.

O(Also see PACKAGED PARTS)

23

d .



PISTON AND CONNECTING ROD

USAGE: Effective with engine #17-1001-M

ITEM PART NO. QTY. DESCRIPTION
- 283617 1 MOTOR KIT, 4.75:1 ratio, low octane fuel (Std.)
- 283605 1 MOTOR KIT, 7.25:1 ratio, gasoline (Std.)
- 283619 1 MOTOR KIT, 5.83:1 ratio, low octane fuel (Std.)
- 283730 1 MOTOR KIT, 8.25:1 ratio, LPG and gas (Std.)
1 915652 8 NUT, connecting rod bolt
231125 8 OBEARING, half, connecting rod (Std.)
2 231126 8 BEARING, half, connecting rod (. 001" undersize)
231127 8 BEARING, half, connecting rod (. 0025" undersize)
3 224620 8 BOLT, connecting rod
4 232569 4 ROD ASSEMBLY, connecting (Includes items 1, 3, & 5)
5 203188 4 OCAPSCREW, clamping, piston pin'
904206 4 O LOCKWASHER, 3/8'" ASA Med.
6 229537 12 DRING, compression, piston
(Continued)

oy 24



ITEM

10

11

PISTON AND CONNECTING ROD (Continued)

PART NO. QTY., DESCRIPTION

229538 4 ORING, oil (Segment type) (Chrome faced)

203052 4 OPIN, piston

229718 4 OPISTON ASSEMBLY, 7.25:1 ratio, gas (Std.) (Includes item 8)
(Used prior to engine #17-20628-M)

223625 4 OPISTON ASSEMBLY, 8.01:1 ratio (Includes item 8)
(Effective with engine #17-20628-M)

226268 4 OPISTON ASSEMBLY, 4.75:1 ratio, low octane fuel (Std.)
(Includes item 8) (Used prior to engine #17-20628-M)

226537 4 OPISTON ASSEMBILY, 5.25:1 ratio, low octane fuel (3000 to
6000 ft.) (Includes item 8) (Used prior to engine #17-20628-M)

226622 4 OPISTON ASSEMBLY, 5.83:1 ratio. low octane fuel, 6000 ft.
and above) (Includes item 8)(Used prior to engine #17-20628-M)

207435 4 OLINER, cylinder

227500 8 ORING, cylinder liner, packing

O(Also see PACKAGED PARTS)

25



CYLINDER HEAD

USAGE:

ITEM

Used prior to engine #17-1001-M

PART NO. QTY. DESCRIPTION

232447 1 HEAD ASSEMBLY, cylinder (Includes items 3,10,11, and 12)
233216 1 OGASKET, core hole cover

224526 2 PLUG, core hole

236531 7 CAPSCREW, long

225021 1 COVER, core hole

224731 3 CAPSCREW, short

207132 3 NUT (f 3/8'" diameter stud)

207152 3 WASHER (f 3/8" diameter stud)

203461 2 NUT (f 1/2" diameter stud) (Also in water manifold group)
203142 4 GUIDE, intake valve (Also in Rocker Arm Group)

229911 4 GUIDE, exhaust valve (Also in Valves and
229403 4 SEAT, insert, exhaust valve Radkes Soos CGronp)
224729 2 STUD, 1/2'" diameter (Also in Water Manifold Group)
224998 3 STUD, 3/8' diameter

229406 I OGASKET, cylinder head

O(Also see PACKAGED PARTS)

4 26



CYLINDER HEAD

USAGE: Effective with engine #17-1001-M

ITEM
1
2

o o W

10
11
12

PART NO.
229406
232447

236531
233216
230357

229409
905261

224731
229410
203461
203142
229911
224729
233155

QTY.

1

[ T N O O SO U S SUN Sy S ST |}

DESCRIPTION
OGASKET, cylinder head

HEAD ASSEMBLY, cylinder (Includes items 5,10,11 and
Exhaust Valve Seats)

CAPSCREW, long
OGASKET, core hole cover
PLUG, core hole

COVER, core hole
PLUG, 1/2' Sq. Hd.

CAPSCREW, short

CAPSCREW, 4-9/16" long

NUT (f 1/2" diam. stud) (Also in Water Manifold Group)

GUIDE, intake valve (Also in Valves & Rocker Arms Group)

GUIDE, exhaust valve (Also in Valves & Rocker Arms Group)

STUD, 1/2'" diam, (Also in Water Manifold Group)

PLUG ASSEMBLY, clean out (Serviced only as a unit)
(Effective with engine #17-20628-M) (Not Illust.)

O(Also see PACKAGED PARTS)

27



<——— FRONT - REAR ———

CAMSHAFT

USAGE: Used prior to engine #17-1001-M

ITEM

10

PART NO.
203027
229953
211850
904260
225689
205807

225688
910345

224568
904206

203017

203018

QTY.

DESCRIPTION
CAMSHAFT (Effective with engine #45-48556) (See page 29)
CAMSHAFT (Used prior to engine #45-48556)
OBUSHING, camshaft (Std.)
OBUSHING, camshaft (. 0025' undersize)
PLUG, camshaft (front)
PLUG, camshaft (rear)

SCREW ASSEMBLY, thrust (Includes screw, plunger, spring,
pin and nut) (Used prior to engine #301543)

SCREW, thrust (Effective with engine #301543 & up)
NUT, 5/8"

GEAR, timing (54 teeth) (See page 29)

CAPSCREW, timing gear
LOCKWASHER, 3/8'' ASA Med.

TAPPET, valve
ROD, push, valve

O(Also see PACKAGED PARTS)

28 :

——— e e e o g

N - SRR N ——ee



o

<———FRONT - REAR ——>

CAMSHAFT

USAGE: Effective with engine #17-1001-M

ITEM

1

PART NO.,

232555
910184

229953

229955

229952
229954

227302
917148

203018
203017
225689
227038

225688
910345

QTY.

1
I

2

[

DESCRIPTION

CAMSHAFT (Includes 1-910184)
KEY, woodruff

BUSHING, camshaft (Std.) front and rear

BUSHING.camshaft (. 0025'" undersize) front and rear (Three
used effective with engine #17-20628-M)

BUSHING, camshaft (Std.) center (Used prior to

engine #17-
BUSHING, camshaft,(. 0025" undersize) center 20628-M)

PLUG, camshaft, front
BAILIL, steel, 9/16" diam. (Effective with #17-20628-M)

ROD, push valve
TAPPET, valve
PLUG, camshaft, rear
GEAR, timing, 54 teeth

SCREW, thrust
HEX NUT,5/8"

'



TIMING GEAR COVER

USAGE: Used prior to engine #17-1001-M

ITEM PART NO. QTY. DESCRIPTION
1 224915 1 COVER, timing gear
911115 1 WASHER, 3/8"
904206 6 LOCKWASHER, 3/8"
900367 1 NUT, 3/8"
2 226115 1 STUD, cover to cylinder block
904206 1 LOCKWASHER, 3/8"
900367 1 NUT, 3/8"
3 225771 2 WASHER (Used with items 2 and 6)
4 223214 1 OGASKET, cover to cylinder block
5 053616 4 CAPSCREW, 3/8"x 1-3/4"
6 222783 1 CAPSCREW, 3/8" x 3-1/4"
056320 1 CAPSCREW, 3/8" NC x 3" (Use w/Generator Bracket- See
7 Electrical System)
227309 1 SPACER, 1-1/8"
- J— P | SCREW ASSEMBLY (See Camshaft section)
9  m----- 1 SEAL, oil (See Crankshaft and Flywheel Section)

- (Also see PACKAGED PARTS)

B —



USAGE:

ITEM

1

O 00 N o~ U

10
11

PART NO.

224915
904206
900367

229706
904206
900367

225771
233214

228394
227307
919015
230393

227309
910324

230392

233668
910324

QTY.

1
6
1

—

TIMING GEAR COVER

Effective with engine #17-1001-M

DESCRIPTION

COVER, timing gear
LOCKWASHER, 3/8"
NUT, 3/8"

STUD, cover to cylinder block
LOCKWASHER, 3/8"
NUT, 3/8"

WASHER (Used with items 2 and 7)
OGASKET, cover to cylinder block

STUD

CAPSCREW

CAPSCREW

SCREW (See Camshaft section, item 8)
STUD (Long)

SPACER, 1-1/8"'"
NUT, 3/8" NC (Used w/Generator Bracket,
Electrical System)

SEAL, oil (See Crankshaft and Flywheel Section)

STUD (Short)

SPACER (Effective with engine #17-20628-M)
NUT, 3/8'" NC

O(Also see PACKAGED PARTS)

31

see



VALVES AND ROCKER ARMS:

22,



USAGE:

ITEM

10

11

12

13

14

15

16

(

VALVES AND ROCKER ARMS

% Used prior to engine #17-1001-M
%% Effective with engine #17-1001 -M

PART NO.

209132
231671

220476

229904

206876
203142
206879
209099
209103
224733
910123
911115
225019

203132
912794

212004
225893
900807
225020
227636
910126
913526
226761
232926
914393
204013
226477

203196

QTY.
s k%
4 =
- 4
4 =
- 4
.8 8
4 4
8 8
8 4
16 16
4 4
8 8
8 8
4 4
8 8
8 8
2 2
1 1
2 2
l =
- 1
- i
- 1
l -
- I
- 4
4 4
4 4

DESCRIPTION

OVALVE, intake

VALVE, intake

SEAT, insert, intake valve (For service only) (Cylinder head
must be counterbored)

SEAT, insert, intake valve (For service only) (Cylinder head
must be counterbored)

OSEAT, valve spring

GUIDE, intake valve (Also in cylinder head group)

OSPRING, valve
ORETAINER, intake valve spring

DOLOCK, valve spring retainer, half

STUD, rocker arm shaft support, 3-7/8" long
NUT
WASHER, plain

SUPPORT, rocker arm shaft

SCREW, adjusting, rocker arm
NUT

STOPPER, rocker arm shaft (Cork)

SHAFT ASSEMBLY, rocker arm (Includes two item 11 and
cotter pins)
PIN, cotter

TUBE, oil, rocker arm shaft (Also use one Sleeve 912367 &
one 912064 Nut)
TUBE, oil, rocker arm shaft (Also use one 913526)
CONNECTOR (Includes one 912367 Sleeve & 912064 Nut)
NUT

BAFFLE, rocker arm (Used on engine #45-13087 thru #17-
20627-M)
BAFFLE, rocker arm (Effective with engine #17-20628-M)
NUT
WASHER, rocker arm cover stud(Cop.)

OPACKING, rocker arm cover stud

CAP, breather

(Continued)

33



ITEM

17

18

19

20

21

22
23

24

25

26

27

PART NO,

225017

229408
910123

232449
203011

209862

208049

203009
224926
229911
229403
229903
204801

241527

QTY,
% ok
T -
-1

4
1 1
3 3
4 4
4 4
2 2
4 4
4 4
4 4
4 4
8 8
4 4

VALVE AND ROCKER ARMS (Continued)

DESCRIPTION

COVER, rocker arm

COVER, rocker arm
NUT

OGASKET, rocker arm cover
SPRING, spacing rocker arm

ARM ASSEMBLY, rocker, intake valve (Includes bushing,
adjusting screw, item 10 & jam nut) (Bushing not serviced)

ARM ASSEMBLY, rocker, exhaust valve (Includes Bushing,
adjusting screw, item 10 and jam nut. (Bushing not serviced)

WASHER, rocker arm shaft

ROTO-CAP, exhaust valve

GUIDE, exhaust valve (Also in cylinder head group)
SEAT, insert, exhaust valve, std.

SEAT, insert, exhaust valve, oversize.

RING, snap, valve stem
OVALVE, exhaust

O(Also see PACKAGED PARTS)

34



ITEM

PART NO.
227236
213314
232586
901653
903626

905662

904205
232420
230297
226012

226408

CRANKCASE

DESCRIPTION
CRANKCASE (Used prior to engine #17-1001-M)
WASHER, square (Effective with engine #45-2337)
CRANKCASE (Effective with engine #17-1001-M)
PLUG, 3/8" sq.-hd.
CAPSCREW, 5/16" NC x 3/4" (Eighteen used prior
to engine #45-2337)
CAPSCREW, 5/16" NC x 1-1/8" (Effective with engine
#45-2337) (Used w/Generator bracket- see Electrical
System Group)
LOCKWASHER, 5/16'" ASA Med.
OGASKET, side
OGASKET, end
GASKET, drain plug
PLUG, drain

O(Also see PACKAGED PARTS)



: / IV
| 7 R —
OIL FILTER AND LINES

USAGE: * Used prior to engine #17-1001-M
#% Used Effective with #17-1001-M thru #17-20628-M

ITEM PART NO. QTY. DESCRIPTION
EEIE
- 228915 1 1 FILTER ASSEMBLY, oil (Includes 233522 BASE, 240912

ELEMENT and 203899 TUBE)

1 226255 1 1 TUBE, cylinder block to filter inlet
910961 1 1 TEE (Includes NUTS and SLEEVE)
910130 1 - TEE (Includes NUTS and SLEEVE)
910129 - 1 ELBOW (Includes NUT and SLEEVE)
2 206782 2 2 WASHER, copper
903772 2 2 CAPSCREW
3 233522 1 1 BASE, filter
4 240912 1 1 ELEMENT ASSEMBLY, filter (Includes item 8)
5 231585 - 1 TEE, governor oil tube
6 229402 - 1 TUBE, oil, head to governor
226256 1 - TUBE, oil, head to governor
910129 1 1 ELBOW, (Includes NUT and SLEEVE)
(Continued)

36



ITEM

10

PART NO.

226251
910129

232523
203899

233228

£
1
1

1

QTY.

OIL FILTER AND LINES (Continued)

B
1

L

DESCRIPTION

TUBE, oil filter to cylinder head
ELBOW (Includes NUT and SLEEVE)

GASKET, element to base
TUBE, element
OGASKET, base to cylinder block

DO(Also see PACKAGED PARTS)

37



SEINIT ANV ¥ LTIA TIO

38



OIL FILTER AND LINES

USAGE: Effective with engine #17-20628-M

ITEM

1

2

10

PART NO.
234900
232426
229474
904207
912201

232425
917948

917817

917810
917807

232423
917948

917817

917810
917807

233304
910126

912064
912367

232422
231585

229402
910129

912064
912367

917948

917817

QTY.

1

[aSJ \C I V)

DESCRIPTION
FILTER ASSEMBLY, oil
BASE, filter

STUD
LOCKWASHER, 7/16"
NUT, hex, 7/16'" NC

TUBE, oil, filter supply
CONNECTOR, compression, 3/8'" tube, 1/4'" male
(Includes nut and sleeve)
ELBOW, compression, 3/8'" tube, 1/4'" NPT male
(Includes nut and sleeve)
NUT, compression fitting, 3/8'" tube
SLEEVE, compression fitting, 3/8' tube

TUBE, oil return, filter to block
CONNECTOR, compression, 3/8" tube, 1/4" NPT male
(Includes nut and sleeve)
ELBOW, compression, 3/8' tube, 1/4'" NPT male
(Includes nut and sleeve)
NUT, compression fitting, 3/8" tube
SLEEVE, compression fitting, 3/8'" tube

TUBE, oil, filter to head
CONNECTOR, compression, 3/16'" tube, 1/8'" NPT male
(Includes nut and sleeve)
NUT, compression fitting, 3/16'" tube
SLEEVE, compression fitting, 3/16" tube

CLIP
TEE, male
TUBE, oil, cylinder head to governor
ELBOW, compression, 3/16'" tube, 1/8'" NPT male
(Includes nut and sleeve)
NUT, compression fitting, 3/16'" tube
SLEEVE, compression fitting, 3/16' tube
CONNECTOR, male

ELBOW, 90°

39



NER—

T

USAGE:

ITEM

GOVERNOR

% Used prior to engine #17-1001-M
¥% Effective with engine #17-1001-M

PART NO.

225078
910173
915652
217051

225074
910188

217054
226237
203096
203097
203095
3016296
900970
917662

910267
917644

QTY.

%

b = DD

Aok

1
1
1

p—

— = = DN

DESCRIPTION (

GEAR, distributor drive
KEY, woodruff
NUT
SHAFT ASSEMBLY (Includes GEAR and PIN) (Serviced only
a8 a unit)
SHAFT ASSEMBLY, governor (Includes GEAR)
PIN
CARRIER, thrust bearing
CARRIER, thrust bearing &
TUBE, cross shaft
BUSHING, cross shaft &
SHAFT, lower cross
LINK, carburetor
PIN, cotter, 1/16"x 1/2"
END, yoke

NUT, hex jam, 1/4" x 28 NF
PIN

(Continued)

40



GOVERNOR (Continued)

ITEM PART NO, QTY. DESCRIPTION
s ek
i1 203098 I L COLLAR, cross shaft
901357 1 - PIN, taper, 3/4"
218445 - - WASHER (. 018" thick)
12 208566 1 - WASHER (. 037" thick) (Use as req'd)
218444 - - WASHER (1/16" thick)
228429 1 1 SPRING ASSEMBLY (Includes plunger) (Used prior to
13 engine #17-20628-M)
233627 - 1 SPRING ASSEMBLY (Includes plunger) (Effective with engine
#17-20628-M)
226627 1 - SHAFT
14
229231 - 1 SHAFT
15 206072 il i} SEAL, oil, control shaft
16 203097 1 1 BUSHING
17 208564 1 1 WASHER, leather
18 208566 z2 2 WASHER, steel
19 208817 1 1 LEVER, control
901357 1 1 PIN, taper, 3/4"
20 208662 1 1 SPRING, control shaft
21 230308 - 4 WASHER, copper
’ 904204 4 - LOCKWASHER, 1/4'" ASA Med.
2.2 227037 1 - COVER, governor
229230 - 1 COVER, governor
905818 2 2 CAPSCREW
905658 2 2 CAPSCREW
906852 1 1 SETSCREW
914321 1 1 NUT, jam
23 233215 1 1 DGASKET, cover
24 203094 1 1 LEVER, forked
901357 1 1 PIN, tapered, 3/4"
25 215242 1 1 BEARING, ball, thrust
26 227060 1 1 WEIGHT ASSEMBLY, governor (Includes Riser PIN)
27 207719 4 4 CLIP, pivot pin
28 211368 2 2 PIN, weight pivot

O(Also see PACKAGED PARTS)

41



OIL PUMP

USAGE: Used prior to engine #17-20628-M

ITEM PART NO. QTY. DESCRIPTION
1 229540 1 PUMP ASSEMBLY, oil (Includes 1-917579, item 2,4 thru
7 and 9 thru 12)
903772 2 CAPSCREW
904205 2 LOCKWASHER
917579 1 BALL
2 203100 1 GEAR, drive, 10 teeth
3 230806 1 TUBE, discharge (Also use two each 911436 Sleeve & 912844
Nut)
915263 2 CONNECTOR (Each includes 1-911436 Sleeve & 1-912844
Nut)
4 921460 1 PIN, drive gear
5 226389 1 SHAFT, drive
910173 1 KEY, woodruff
6 226388 1 RING, snap, drive shaft
7 212435 1 GEAR, driven, 10 teeth
8 229541 1 SCREEN, floating intake
900807 1 PIN, cotter
9 203175 1 COVER, body
904203 6 LOCKWASHER
901781 6 SCREW
10 203176 1 OGASKET, body cover
11 212436 1 GEAR, idler, 10 teeth
12 212442 1 PIN, idler gear

O(Also see PACKAGED PARTS)

42



OIL PUMP

USAGE: Effective with engine #17-20628-M

ITEM

1

ECINCNEC BN

10
11
12
13
14
15

PART NO.

232554

917579
903772
904205

232436

230806
915263

912844
911436
921460
226389
226388

212435
910173

229541
900807

232435
901781
904203

232434
212436
212442
232431
232432
232433

QTY.

1

VD

— QO Q0 b= = k= = = DN DN

e

N S B )

DESCRIPTION

PUMP ASSEMBLY, oil (Includes one body, one ball 917579
and items 2,4 thru 7 and 9 thru 15)

BODY (Order 232554)
BALL, steel, 7/16" diam.
CAPSCREW, 5/16"NC x 1"
LOCKWASHER, 5/16"

GEAR, drive (9 spiral teeth)

TUBE, oil discharge
CONNECTOR, compression, 7/16'" tube, 1/4" NPT male
(Includes one 912844 & 911436)
NUT, compression fitting, 7/16" tube
SLEEVE, compression fitting, 7/16'" tube

PIN, drive gear
SHAFT, drive
RING, snap, drive shaft

GEAR, pumping (10 teeth)
KEY, #2 woodruff, 3/32" x 1/2"

SCREEN, intake
PIN, cotter, 1/8" x 1-1/4"

COVER, body
SCREW, machine, fil-hd., #10-32NF x 1/2"
LOCKWASHER, #10

OGASKET, body cover
GEAR, pumping (10 teeth)
PIN, pumping gear
PLUNGER, pressure relief valve
SLEEVE, spring retaining
SPRING, relief valve

O(Also see PACKAGED PARTS)

43



NOILINDI




IGNITION
USAGE: Used prior to engine #17-1001-M

ITEM PART NO. QTY. DESCRIPTION

~

224990 4 PLUG, spark (""AC" #45)
225000 4 PLUG, spark (Champion J-8)
225010 4 PLUG, spark (Auto-Lite AN7)
1 < 224991 4 PLUG, spark (""AC'") Low Grade Fuel
225001 4 PLUG, spark (Champion) Low grade fuel
227043 4 PLUG, spark (Auto-Lite) low grade fuel
L 227051 4 PLUG, spark (Auto-Lite) low grade fuel
2 225745 1 OCABLE, spark plug (No. 1 cyl.) (Includes items 5 thru 7)
3 225746 3 CABLE, spark plug (No. 2,3 and 4 cyl) (Includes items 5 thru 7)
5 206518 4 TERMINATL, spark plug
6 912803 4 TERMINAL, spark plug cable (megneto end)
7 225484 4 NIPPLE, spark plug cable
8 203203 1 ORETAINER, spark plug cable
9 236684 1 MAGNETO (Order parts and service from local Fairbanks-
Morse Agency)
903631 2 CAPSCREW, 3/8"x 1-1/4"
904206 2 LOCKWASHER, 3/8"
911115 2 WASHER, 3/8"
10 203526 1 BRACKET, magneto
903630 1 CAPSCREW, 3/8"x 1"
906695 1 CAPSCREW, 3/8'"'x 3-1/4"
900367 1 NUT, 3/8'" (£/906695)
911115 2 WASHER, 3/8"
904206 2 LOCKWASHER, 3/8"
910146 1 PIN, dowel, 1/4'" x 3/4"
11 eeee-- 1 STUD, magneto bracket (See TIMING GEAR COVER SECTION)
904206 1 LOCKWASHER, 3/8"
900367 1 NUT, 3/8"
12 233217 1 OGASKET, magneto bracket
13 203527 1 COUPLING, magneto drive
910134 1 PIN, straight, 1/4" x2-1/8"
14 205834 1 OSEAL ASSEMBLY, magneto coupling
15 = iemmee= 1 SHAFT ASSEMBLY (Includes gear) (See GOVERNOR SECTION)
16 203124 2 BUSHING, magneto drive shaft
17 203084 1 WASHER, magneto drive shaft
21 200219 1 TUBE, oil filler
22 207552 1 CAP, oil filler

O(Also see PACKAGED PARTS)

45



IGNITION

USAGE: Effective with engine #17-1001-M

ITEM PART NO. QTY, DESCRIPTION

1 225606 1 CLAMP ASSEMBLY, coil (Includes screw) (Serviced as assembly
: only)
905661 2 CAPSCREW
904205 2 LOCKWASHER
910335 2 WASHER (Plain)
3 229517 1 BRACKET, ignition coil
911115 1 WASHER (Plain)
903629 1 CAPSCREW
< 229518 1 COIL, ignition, 12 volt
5 912803 & TERMINAL, cable (Coil and distributor end)
6 228131 1 OCABLE, primary, distributor to c¢oil
7 225073 L NIPPLE, cable (f/coil)
(Continued)
46



ITEM

11

12

13

14

L5

16
17
18
19

20

21
22
23

24
25

26

PART NO.,

225010
224990
225000
227043
227043
224991
225001
230805

232428

225484

231769

225344

226683
904206

225771

226683
904206

233211
226236
233217

226100
910146
903630
904206

225074

226374
226376

225078
910173
915652

226117

226116
903626
905661
904205

QTY.

— NN = = N == = DN

W N = = = e e =

IGNITION (Continued)
DESCRIPTION
ODCABLE, secondary, coil to distributor
PLUG, spark (Auto-Lite) (f/gasoline) R
PLUG, spark (A-C) (f/gasolint)
PLUG, spark (Champion) (f/gasoline)

(Used prior to
T engine #17-
PLUG, spark (Auto-Lite) (f/low octane fuel) 20628-M)
PLUG, spark (Auto-Lite) (f/low octane fuel)
PLUG, spark (A-C) (F/low octane fuel)

PLUG, spark (Champion) (f/low octane fuel)

PLUG, spark (A-C) (f{/LPG units)

o

PLUG, spark (Effective with engine #17-20628-M)
OCABLE, spark plug, #1 and 2 cylinder
OCABLE, spark plug, #3 cylinder
OCABLE, spark plug, #4 cylinder

NIPPLE, cable (f/distributor)

DISTRIBUTOR ASSEMBLY (Includes parts as listed on pages
49 and 50)
CLAMP, distributor to drive housing

CAPSCREW, distributor clamp (Includes lockwasher)
LOCKWASHER

WASHER, housing capscrew

CAPSCREW
LOCKWASHER

OGASKET, distributor base to drive housing
BUSHING, governor shaft
OGASKET, drive housingto cylinder block

HOUSING ASSEMBLY, distributor drive (Includes item 17)
PIN, plain
CAPSCREW
JLOCKWASHER,

SHAFT ASSEMBLY governor (Includes gear) (Also see
GOVERNOR GROUP)

GASKET, oil filler cap
CAP, oil filler (Includes gasket)

GEAR, distributor drive
KEY, woodruff
NUT

OGASKET, distrubutor housing cover

COVER, distributor
CAPSCREW, 5/16'" NC x 3/4"
CAPSCREW, 5/16'" NC x 5/8"
LOCKWASHER, 5/16'" ASA Med.

HARNESS, wiring (See ELECTRICAL SYSTEM)
O(Also see PACKAGED PARTS)

(Also see GOVERNOR GROUP)

47



b o s I .




DISTRIBUTOR

USAGE: Effective with engine #17-1001-M

ITEM

10

11

2

L3

14

L5

16

17

18

19

PART NO.
231769
226019
225797
225796
225773
225774
225775
900553
912739
225793

225792
906964

229516
232829

225783

232827

225787
232828

225789

910251 .

225790
225785
225739
915966
906964

225734

225736

225733

225781

QTY.

L

DESCRIPTION
DISTRIBUTOR ASSEMBLY (Includes itemsl thru 34)
GEAR, driven, 12 teeth
SHIM, driven, (.005" thick) (Use as req'd)
WASHER, driven shaft
BUSHING, driven shaft
CLIP, spring, cap
SUPPORT, cap clip (long)
SCREW
LOCKWASHER
INSULATOR, primary terminal stud (Inside)

NUT, primary terminal (Inside)
LOCKWASHER

SPRING, advance weight (Used prior to engine #17-20628-M)
SPRING, advance weight (Effective with engine #17-20628-M)

CAM ASSEMBLY, circuit breaker (Includes SHAFT, ADVANCE
CAM and 2 SPRING POSTS) (Used prior to engine #17-20628-M)

CAM ASSEMBLY, circuit breaker (Effective with engine #17-
20628-M)

WEIGHT, advance (Used prior to engine #17-20628-M)

WEIGHT, advance (Effective with engine #17~20628-M)

PLATE, retaining, advance weight
NUT

LOCK, advance weight plate nut

POINT SET, circuit breaker (Consists of LEVER ASSEMBLY
and ADJUSTING SUPPORT ASSEMBLY)

CONDENSER KIT (Includes CLAMP and ATTACHING SCREW)
SCREW
LOCKWASHER

COVER ASSEMBLY ,circuitbreaker (Includes SEAL KIT and
COVER GASKET)

ROTOR ASSEMBLY, distributor

CAP ASSEMBLY, distributor (Includes CENTER CONTACT
BUTTON and 5 TERMINAL SOCKETS)

SEAL KIT, cam shaft (Consists of FELT SEAL and RETAINER)

(Continued)

49



ITEM
20
21

22

23

24

25

26

271
28
29

30

31

32

33

34

PART NO.
225735
225786
225740
915966
906964
225778
900553
912731
912739
225784

226020

232826

225776
900553
912739
225780
225779
225777

225772
910230

225794

225791
907154

225795

225798

QTY.

1

DISTRIBUTOR (Continued)
DESCRIPTION

GASKET, circuit breaker cover
SCREW, locking, breaker point
LUBRICATOR, circuit breaker cam

SCREW, machine
LOCKWASHER

(Used prior to
engine #17-20628-M)

PLATE ASSEMBLY, circuit breaker (Includes POINT PIVOT
PIN and ADJUSTING ECCENTRIC)
SCREW (long)
SCREW (short)
LOCKWASHER
WICK, oil, cam shaft
SHAFT ASSEMBLY, distributor (Includes WEIGHT PLATE,
2 SPRING POSTS and 2 WEIGHT PIVOT STUDS) (Used
prior to engine #17-20628-M)

SHAFT ASSEMBLY, serviced only as a unit (Effective with
engine #17-20628-M)

SUPPORT, cap clip (short)

SCREW, machine

LOCKWASHER
RETAINER, breaker plate screw gasket
GASKET, breaker plate screw
GASKET, cap clip support

HOUSING ASSEMBLY (Includes PLUG and NAME PLATE)
PLUG

INSULATOR, primary terminal stud (outside)

STUD, primary terminal
NUT (outside)

LOCK, primary terminal outside nut

PIN, driven gear



ITEM PART NO.
1 224729
2 233218
3 225035

904223
4 203461
5 210158

228543
6

229927
7 228542
8 231440

905658

904204
9 227018

911301

QTY.

WATER MANIFOLD

DESCRIPTION
STUD
OGASKET, water manifold
HOUSING, thermostat
PLUG, 1/2'", steel, ctsk., 3/8'" hex (Used prior to
engine #17-1001-M)
NUT

OGASKET, thermostat cover

(Each includes

THERMOSTAT KIT (1829) gasoline
1-228542)

THERMOSTAT KIT (200°) kerosene

GASKET, thermostat

COVER, thermostat
CAPSCREW, 1/4" NC x 1-1/4"
LOCKWASHER, 1/4'" ASA Med.

HOSE, water by-pass
CLAMP, hose

O(Also see PACKAGED PARTS)

5



WATER PUMP AND FAN

ITEM PART NO. QTY. DESCRIPTION

- 226320 1 PUMP ASSEMBLY, water (Includes items 1,3 thru 12, 14
thru 18 and 4-904205)
230302 3 STUD
910324 3 NUT, 3/8" NC
904206 3 LOCKWASHER, 3/8" ASA Med.
1 226314 1 BODY, water pump
2 203061 1 OGASKET, body to cylinder block
3 207824 1 ORING, clamp, shaft seal
4 230308 6 OWASHER, cover capscrew (copper)
5 210829 1 COVER, body
906692 6 CAPSCREW
6 210830 1 GASKET, cover
T 210831 1 IMPELLER, water pump
8 207825 1 OSPRING, seal
9 207826 i OGUIDE, seal spring
10 207823 1 OSEAIL, shaft (rubber)
11 207827 1 OWASHER, seal (carbon)

(Continued)

M— .__5,2,



@

ITEM
12
13

14

15
16
17
18

19

20

21

24

23

PART NO.

207828
226315

207822

207829
233697
229840
207831
3023532
915813
904205
203135
203141
904204
900365
226935
3005828

204013

WATER PUMP AND FAN (Continued)

QTY.

1

et

s

O e

NNV N

DESCRIPTION
RING, snap, impeller
PIPE, pump body, by-pass

OSHAFT ASSEMBLY, water pump and fan (Includes BALL
BEARING and SLINGER)

ORING, snap (f/Shaft bearing)
HUB, fan
FLANGE, sheave (fixed)
FLANGE, sheave (adjustable)
BLADE ASSEMBLY, fan
CAPSCREW, 5/16" NC x 7/8"
LOCKWASHER, 5/16" ASA Med.
WASHER, flange lock screw
SCREW, lock, pulley flange
LOCKWASHER
NUT
BELT, fan (Used w/Generator) (Effective with engine #17-1001-M)
BELT, fan (Used w/Generator) (Used prior to engine #17-1001-M)
WASHER (Used prior to engine #17-1001-M)

O(Also see PACKAGED PARTS)

53



USAGE:

ITEM

INTAKE AND EXHAUST MANIFOLD

% Used prior to engine #17-1001-M
*% Effective with engine #17-1001-M

PART NO,

231431
230917
904205
900366
229416

229940
901651

229958
229531
229950

229969
904206

QTY. DESCRIPTION

%

1

2
2
2

R

1 CARBURETOR ASSEMBLY (See pages 57 and 58 for parts)
2 STUD, carburetor

2 LOCKWASHER, 5/16" ASA Med.

2 NUT, 5/16" NC

1 MANIFOLD ASSEMBLY, gasoline (Includes 901651 PLUG)

1 MANIFLOD ASSEMBLY, kerosene (Includes 901651 PLUG)
1 PLUG, pipe, 1/8" NPT

1 DOGASKET SET, manifold
1 MUFFLER, exhaust (gasoline)
COVER, exhaust manifold (kerosene)

CAPSCREW
LOCKWASHER, 3/8'"" ASA Med.

NN

(Continued)

o



3

ITEM
8 {
9
10 {
11

INTAKE AND EXHAUST MANIFOLD (Continued)

PART NO. QTY. DESCRIPTION

b3 Ao
226169 2 - CAPSCREW, brass
229922 - 2 CAPSCREW, muffler
904207 2 2 LOCKWASHER, 7/16" ASA Med.
203072 6 - STUD, manifold to cylinder head
229339 - 6 STUD, manifold to cylinder head
203161 4 - SPACER (kerosene)
911115 4 - WASHER, 3/8'" SAE (kerosene)
911381 - 2 WASHER, plain
239400 6 - NUT, manifold
229340 - 6 NUT, manifold
233209 1 1 OGASKET, carburetor flange

O(Also see PACKAGED PARTS)

"



12 13

11 = \ =
10 I == @:i)
% \ Il 14
/
2
15
/
N /
4
] \\\ —T \]8
20 19 17
21
29
30
31
32

CARBURETOR {Zenith)

56




CARBURETOR
(Zenith Mddel 267-8, Outline 0-11588)

USAGE: Used prior to engine #17-1001-M

ITEM

®W N oUW

11
12
13

14
15
16

17
18
19
20
21
22

23
24
25
26

27
28
29
30

31
32
33

PART NO.
231431
227112
224153
227103
230746
223909
224152
224061
227121
227116
227113
227119
223946

227099
915663
915664

227111
227104

227108
915663
915664

227106
224144
227114
224152
227110
227105
917074
906965
223974
224053
224027
227096

224059
227097
227098
227101

224059
227107
224061

QTY.

1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
2
1
1
1
2
2
1
1
1
1
1
1

[ S NS NN N N

— = =

DESCRIPTION
CARBURETOR ASSEMBLY
OJET, main (size 29)
OWASHER, main jet
FLOAT ASSEMBLY, fuel level
OPIN, float
OVALVE ASSEMBLY, fuel (size 40) (Includes SEAT and GASKET)
OGASKET, fuel valve seat
PLUG, inlet drain
PLUG, idle channel
OJET, well vent (size 28)
OJET, idle (size 16)
ONEEDLE, idle adjusting
SPRING, idle adjusting needle

PLATE, throttle
O SCREW
O LOCKWASHER

VENTURI, #21
DGASKET, bowl to body

PLATE, choke
O SCREW
O LOCKWASHER

OPLUG, intake drain
OGASKET, discharge jet
JET, main discharge (size 65)
DGASKET, main jet needle
NEEDLE ASSEMBLY, main jet

BOWL ASSEMBLY fuel (Includes channel PLUG, INTAKE, DRAIN
PLUG and 2 each items 23 and 24)
O SCREW
LOCKWASHER

ORETAINER, choke shaft packing
DJPACKING, choke shaft
OPLUG, throttle shaft hole

BODY ASSEMBLY, throttle (Includes items 7,11 thru 13, 25,
27 thru 30}

PIN, taper, throttle lever
OSEAL, throttle shaft
DORETAINER, throttle shaft seal

SHAFT ASSEMBLY, throttle (Includes LEVER, MACHINE
SCREWS and items 31 and 32)

PIN, taper, choke lever
SHAFT, choke (Includes FRICTION LEVER)
PLUG, fuel bowl drain

O(Also see PACKAGED PARTS)

57



17/'?;'i
16
IMPORTANT

GIVE OUTLINE No.

STAMPED ON DISC ON

THROTTLE BODY WHEN

ORDERING CARBURETOR

PARTS.

1
CARBURETOR (Marvel-Schebler)
ITEM PART NO. QTY, DESCRIPTION
- 231431 1 CARBURETOR (Includes DRAIN PLUG) (Model TSX-561)
1 226479 1 ONEEDLE AND SEAT ASSEMBLY, main adjusting
2 226466 1 OGASKET, seat, main adjusting
3 226460 1 NOZZLE
4 226468 1 OGASKET, nozzle
5 226449 1 BOWL ASSEMBLY (Includes items 28,29 and 36)
6 226469 1 OJET, power
7 231433 1 LEVER, choke
(Continued)

58



CARBURETOR (Continued)

ITEM PART NO, QTY. DESCRIPTION
8 219996 1 NUT, choke, shaft
909367 1 LOCKWASHER
9 226457 1 OSHAFT, float lever
10 226448 1 VENTURI
11 226452 1 OGASKET, fuel bowl
12 226458 1 OVALVE ASSEMBLY, float (Includes SEAT and GASKET)
13 219998 1 NGASKET, valve float
14 220006 1 OJET, idling
15 219978 1 SPRING, idle adjusting needle
16 219987 1 ONEEDLE, idle adjusting
17 226444 2 SCREW, throttle plate (Includes LOCKWASHER)
18 226443 1 PLATE, throttle
19 231437 1 OSHAFT ASSEMBLY, throttle (Includes LEVER, PIN, SPRING,
SCREW and BUSHING)
20 219977 1 OSPRING, throttle stop
21 220000 I OSCREW, stop, throttle
22 226447 1 ORETAINER, seal-throttle shaft
23 226446 1 OSEAL, throttle shaft
24 226451 4 OSCREW, bowl (Includes LOCKWASHER)
25 800465 1 PLUG, drive (Date Plate)
26 —-==== 1 BODY ASSEMBLY, throttle (Not serviced, order 231431)
27 226456 1 FLOAT ASSEMBLY
28 219968 2 ORETAINER, packing, choke shaft
29 219969 2 ODPACKING, choke shaft
30 226453 1 PLATE ASSEMBLY, choke (Includes POPPET VALVE, SPRING
and RETAINER)
31 226444 2 OSCREW, choke plate (Includes LOCKW ASHER)
32 226455 1 SHAFT ASSEMBLY, choke
33 219997 1 WASHER, choke friction lever
34 219979 1 OSPRING, choke friction lever
35 219975 1 SCREW, choke friction lever
36 219967 1 STRAINER
37 915514 1 COCK, drain, fuel bowl
- 226470 1 OGASKET KIT, carburetor
- 231439 1 OREPAIR KIT, carburetor

O(Also see PACKAGED PARTS)

59



RADIATOR GROUP
ITEM PART NO. oTyY, DESCRIPTION
3011862 1 RADIATOR ASSEMBLY (Includes item 2)
1
3018982 1 RADIATOR ASSEMBLY (Includes item 2) (Solder Coated)
(Special equipment)
2 3007198 I CAP, radiator
3 3006804 1 HOSE, 1-1/2"I1. D. x 9" long
921912 2 CLAMP, #10, 1-13/16"1I,D.
4 3007008 12 WASHER, rubber
916383 6 CAPSCREW, 3/8"NF x 1-1/2"
900817 12 WASHER, 3/8'" USS
913528 6 NUT, 3/8'"- 24 NF
5 3006805 1 HOSE, 1-1/2"x 5-1/2" long
921912 2 CLAMP, #10,1-13/16"1.D.
6 3007219 1 COCK, drain
901492 1 NIPPLE, 3/8"x 2-1/2" std., blk. wrought steel
904226 1 COUPLING, reducing, 3/8'" x 1/4" M, 1.

60



USAGE:

ITEM

10

11

12
13
14

15

{

ENGINE CONTROL

* Used prior to TL12 #1282

3021 664

3021 696
904001

3014226

917645
900942

3006294

917663
910980

3006064

3023921

3006063
3005652
913177
910967
910244

917644
900970
917645
900942

3013099
917662
910267

3023919
900970

910335
911062
3013101
3008130
913105

913177

L

QTY.
%

I 1
1 1
2 2
1 1
2 2
2 2
1 1
2 2
1 2
1 £
= I
2 2
2 2
4 4
1 1
1 1
1 =
1 .
- 1
- 1
| -
1 -
1 -
- L
L I
1 1
1 1
i 1
1 1
l 1

%% Effective with TL12 #1282
PART NO.

DESCRIPTION

PEDAL ASSEMBLY  (Accelerator)

PIN
PIN, cotter, 3/32'""x 1/2"

SPRING

PIN, yoke
PIN, cotter, 3/32" x 5/8"

THROTTLE ASSEMBLY

END, yoke
NUT, 5/16" NF

SHAFT ASSEMBLY

SHAFT ASSEMBLY

END ASSEMBLY, rod (Each includes 1-3005652 Bushing)
BUSHING
NUT, 1/2" NF
PIN, cotter, 1/8" x 7/8"
WASHER, 1/2"SAE

PIN

PIN, cotter, 1/16" x 1/2"
PIN

PIN, cotter, 3/32'" x 5/8"

ROD
END, yoke
NUT, 1/4" NF

ROD
PIN, cotter, 1/16" x 1/2"

WASHER, 5/16'" SAE

PIN, cotter. 1/16" x 3/8"
ROD, choke

KNOB

CAPSCREW, 1/2" NF x 1-1/2"

NUT, 1/2" NF

61



—
4 13 4 815 o) 0
\\ \ﬁ//

——

Lol —" o

PRE-CLEANER AND AIR CLEANER

USAGE: Used prior to TL12 #1282

ITEM PART NO. QTY. DESCRIPTION

3006555 i PRE-CLEANER ASSEMBLY (Includes one each 3006974,
1 3006975 and 3006973)
3006974 1 BODY ASSEMBLY (Includes one glass)
2 3006975 1 BASE ASSEMBLY (Includes one clamp with capscrew and hex
nut)
3 3006973 1 CAP ASSEMBLY (Includes one wing nut)
3011964 1 CLEANER ASSEMBLY, air (Includes one body and items 5
4 {: thru 9)
—————— 1 BODY, air cleaner (Not serviced separately)
5 3006977 I GASKET (Air Cleaner body)
6 3011960 1 CUP, oil
7 3011957 1 BAIL ASSEMBLY, oil cup (Includes roller)
8 3006980 1 RING (Retaining) Oil cup baffle
9 3013162 1 BAFFLE, oil cup
915228 6 CAPSCREW, 3/8" NF x 1-1/4"
10 904206 6 LOCKWASHER, 3/8'" ASA Med.
911041 6 NUT, 3/8" NF
11 3008064 1 HOSE
12 3005907 1 TUBE
13 3005905 1 HOSE, 2" I.D, x 2-1/4" long
14 921913 4 CLAMP
15 3010839 1 PLATE
16 3007958 1 PRE-CLEANER ASSEMBLY (Includes one each
items 17 thru 20)
17 3007959 1 BODY ASSEMBLY .
18 3007960 1 CLAMP ASSEMBLY, jar (Used as substitute
19 { 3007961 1 JAR, dust for 3006555
923598 1 SEAL, rubber
20 3007962 1 CLAMP ASSEMBLY (Includes screw and nut)

62

o



USAGE:

ITEM

10

1t
12
13
14
15

=y

PART NO.
3014939

3006974

3006973
3014938
3014937
3022995

3024107
3024108

3024109
916272
904206
910324
915408
904206
3022979
921913
3022982
3022980
3022981

QTY.

1

e S - U T SRt ~N AT AT A SR

PRE-CLEANER AND AIR CLEANER
Effective with TL12 #1282

DESCRIPTION

PRE-CLEANER ASSEMBLY (Includes 1-3006974 and items
2 and 3)

BODY ASSEMBLY (Includes one glass)

CAP ASSEMBLY (Includes one wing nut)

BASE ASSEMBLY (Includes item 4)

CLAMP (Includes CAPSCREW and HEX NUT)

CLEANER ASSEMBLY, air (Includes one air cleaner body and
items 6 thru 8)

CLEANER BODY, air (Not serviced separately)

GASKET

BOLT ASSEMBLY (Includes wing nut and washer) (Serviced
as assembly only)

CUP, oil

CAPSCREW, 3/8" NC x 1-1/4"
LOCKWASHER, 3/8'" ASA Med.
NUT, 3/8" NC

CAPSCREW, 3/8'""NC x 3/4"
LOCKWASHER, 3/8'' ASA Med.
HOSE, flexible

CLAMP

TUBE

HOSE, 1-3/4"I1.D.x 2-1/4"
PLATE

63



SENIT DNIYIILS YIMOd ANV DNITOOD YALYIANOD

i :
2 6 2¢ 1€ fre 9 ¢ A T en \Nm
" o , : 9

e
cr 92 ve | Gz /S22 9€ €€ 26

g

64




CONVERTER COOLING AND POWER STEERING LINES

USAGE: Used prior to TL12 #130

ITEM
1

2

10

11

12
13
14
15
16
17

18

19

20

21

22

PART NO.
3010213
3013170
3013178
3011080
3013173
3012460
3011084
915480
904206
916386
913528
3001965
3008932
916225

913528

3014239
3001830
3001831
3014232
3012263
3001833
3001832

3014238
901651

910149

3014245
3011018
3010664

3010663

QTY.

L

NN NN O

N

DESCRIPTION
HOSE ASSEMBLY (See page 6 for parts)
TUBE ASSEMBLY
HOSE ASSEMBLY (See page 6 for parts)
HOSE ASSEMBLY (See page 6 for parts)
HOSE ASSEMBLY, (See page 6 for parts)
CLIP
WASHER
CAPSCREW, 3/8" NF x 1-3/4"
LOCKWASHER, 3/8'" ASA Med.

CAPSCREW, 3/8" NF x 2-1/4"
NUT, 3/8" NF

(For front clips)

CLAMP (half)
CLAMP (half)
CAPSCREW, 3/8" NF x 1"
NUT, 3/8' NF

VALVE LINE ASSEMBLY, safety (Includes 1 VALVE
ASSEMBLY 3014239)

VALVE ASSEMBLY (Includes items 12 thru 17)
BODY

PLUNGER

SPRING

TUBE, spacer

WASHER

CAP

FITTING, 3-way
PLUG, 1/8'" sq. hd.

ELBOW, street, 3/8"

HOSE, 5/8'" x 8-1/4"

PUMP ASSEMBLY (See page 156 for parts) (U/P to TL12-#127)
PLATE

ANGLE (Used prior to TL12 #127)

(Continued)

65



ITEM

23

24

25

26

27

28
29

30

31
32
33
34

35

36

37

38

39

66

CONVERTER COOLING AND POWER STEERING LINES (Continued)
PART NO. QTY. DESCRIPTION
(" 913105 1 CAPSCREW, 1/2''NF x 1-1/2"
4 904208 1 LOCKWASHER, 1/2'" ASA Med.
L 911043 1 NUT, 1/2" NF
913105 2 CAPSCREW, 1/2"NF x 1-1/2"
< 904208 2 LOCKWASHER, 1/2' ASA Med.
L 910244 2 WASHER, 1/2" SAE
916393 4 CAPSCREW, 5/16" NF x 1-1/2"
904205 4 LOCKWASHER, 5/16" ASA Med.
913636 4 NUT, 5/16" NF
3009524 1 PULLEY ASSEMBLY (Includes 1-905564)
905564 1 SCREW, 5/16" - 18 NC x 3/8"
913105 1 CAPSCREW, 1/2" NF x 1-1/2"
904208 1 LOCKWASHER, 1/2'" ASA Med.
910244 1 WASHER, 1/2" SAE
911043 1 NUT, 1/2" NF
3012990 1 BELT, "V type
3010150 2 ELBOW (Special) (Used prior TLI2 #127)
3010434 2 ELBOW (Special)
901651 2 PLUG, 1/8" sq. hd.
3013197 1 HOSE, 3/4"1.D. x 29" long
922660 8 CLAMP
3010096 1 FILTER, oil (element)
3010093 1 COVER, filter
3010094 il GASKET, cover
916311 4 CAPSCREW, 1/2" NC x 1-1/4"
{ 904208 4 LOCKWASHER, 1/2" ASA Med.
3013097 1 TUBE ASSEMBLY (Converter to Cooler)
3010494 1 TUBE ASSEMBLY
919127 1 ADAPTER, 9/16'" - 18 NF x 1/2" NPT (Inside flywheel
housing)
3015139 1 ELBOW, 1/4" NPT x 3/8'" tube
3010496 1 TUBE ASSEMBLY
919127 1 ADAPTER, 9/16" - 18 NF x 1/2" NPT (Inside flywheel
housing)
3015139 1 ELBOW, 1/4" NPT x 3/8'" tube
(Continued)



ITEM

40

41

42

43
44
45
46

47

48

49

50
51

52

53

54

55
56
57
58
59
60

61

CONVERTER COOLING AND POWER STEERING LINES (Continued)

{

=ty ~ —

PART NO.
919206
3017793
#*3018679
3007008

3012226
916383
900817
913528

3013095
922740
3012460

3012460
915228
911115
904206
911041

915480

913528

901704
918769
901491
919063

901725
913230
3010438
3010436

3007775

3010437
922660

916381
904206
911041
3040327
3010151
917026
3010442
901723

3010894
923376

3010297

3010896

QTY.

2

no

e el e e L " I =S T NI N AU V)

— = NN =

— = = =

N S N T T T e B i S

™

DESCRIPTION

ELBOW

COOLER, oil, radiator

COOLER, oil, radiator (Solder coated) (* Special equipment)
WASHER, rubber

STRIP, rubber
CAPSCREW, 3/8"NF x 1-1/2"
WASHER, 3/8'" USS
NUT, 3/8" NF

TUBE ASSEMBLY (Cooler to transmission)
CLIP
CLIP

CLIP
CAPSCREW, 3/8" NF x 1-1/4"
WASHER, 3/8'" SAE
LOCKWASHER, 3/8'" ASA Med.
NUT, 3/8" NF

CAPSCREW, 3/8" NF x 1-3/4"

NUT

TEE, 3/8" x 3/8" NPT
COCK, drain
NIPPLE, 3/8" NPT x 2"
ADAPTER

LINE ASSEMBLY, oil filler (Includes 1- ELBOW 901725 and
items 50 thru 53)
ELBOW, st., 3/4" std. M. L.
PIPE, 3/4"x 1-1/2" (Threaded one end)
HOSE, 1" I.D. x 12-3/8'" long
NECK, filler

BREATHER

CLIP (top)
CLAMP (bottom)

CAPSCREW, 3/8" NF x 3/4"

LOCKWASHER, 3/8'" ASA Med.

NUT, 3/8" NF

ADAPTER, 1/2" NPT

HOSE, 3/4" L D. x 4-1/8" long (Used prior TL12-#127)
PIPE, 3/8"x 1-1/2" (Threaded one end)

HOSE, 3/4" I1.D, x 2-5/8" long

ELBOW, st., 3/8" std/ M. L

ADAPTER
RING, seal

RING, seal

ELBOW, st. (Special)

67



-

SANIT DNIYIAIL S ¥IMO4d ANV DNITOOD YEIILYIANOD

68



CONVERTER COOLING AND POWER STEERING LINES

USAGE: Effective with TL12 #130

ITEM

1

-J

10

11
12
13
14

15

17

18

19

20

21

—— " — A

PART NO.
3010213
3013170
3013178
3011080
3013173
3012460
3011084
913528
915480
904206
916386
3001965
3008932
916225
913528
3014277
915679
3014274
3014276

3014738

3015373
3015154
913105
904208
911043
3007381
3007380
913105
904208
910244

911043

QTY.

1

1

BN NN O

N

DESCRIPTION
HOSE ASSEMBLY (See page 6 for parts)
TUBE ASSEMBLY (See page 6 for parts)
HOSE ASSEMBLY (See page 6 for parts)
HOSE ASSEMBLY (See page 6 for parts)
HOSE ASSEMBLY (See page 6 for parts)
CLAMP
WASHER, for rear clip

NUT, lock, 3/8" - 24 NF

CAPSCREW, 3/8" NF x 1-3/4", for front clip
LOCKWASHER, 3/8'" ASA Med., for front clip

CAPSCREW, 3/8" NF x 2-1/4"
CLIP (half)
CLAMP (half)
CAPSCREW, 3/8"NF x 1"
NUT, 3/8" NF
VALVE ASSEMBLY, safety (Includes items 12 thru 16)
SEAT, valve (Not serviced lseparately)
BALIL, 5/16" diam.
SPRING
WASHER

PUMP ASSEMBLY (See page 158 for parts) (Effective with
TL12 #127)

PLATE

BRACKET

CAPSCREW, (/2" NF x 1-1/2"

LOCKWASHER, 1/2" ASA Med. (Effective with TL12 #127)
NUT, l/2" NF

CAPSCREW, 3/8" NF x 1"

WIRE, lock, #16 W and M Ga. x 12' long

CAPSCREW, 1/2" NF x 1-1/2"

LOCKWASHER, 1/2" ASA Med.

WASHER, 1/2" SAE

NUT, l/2" NF
(Continued)

69



ITEM
22

23

24
25
26
27
28
2.9
30
31

32

33

34

35

36
37

38

39
40

41

CONVERTER COOLING AND POWER STEERING LINES (Continued)

N T

PART NO.
913105
904208
910244

3009524
905564

. 3013031

919128
3040327
3013197
922660
3010096
3010093
3010094
916311
904208
3013097
3010494
919127
3014237
3010496
919127
3015139
919206
3017793
3018679
916383
900817
913528
3007008
3012226
3013095
922740

3012460

QTY.

2

[ANIR SR NSRS N} —

—

DESCRIPTION

CAPSCREW, 1/2" NF x 1-1/2"
LOCKWASHER, 1/2'" ASA Med.
WASHER, 1/2'" SAE

PULLEY ASSEMBLY (Includes 1- 905564 SCREW)
SCREW, 5/16'"NC x 3/8'" (Effective with TL12 #127)

BELT, "V'" type
ADAPTER, 3/4" NC x 1/2" NPT
ADAPTER, 1/2" NPT
HOSE, 3/4" L. D. x 29" long
CLAMP
FILTER, oil (Element)
COVER, filter
COVER
CAPSCREW, 1/2" NC x 1-1/4"
LOCKWASHER, 1/2" ASA Med.
TUBE ASSEMBLY (Converter to Cooler)
TUBE ASSEMBLY
ADAPTER, 9/16" NF x 1/2'" NPT (Inside flywheel
housing}
TEE
TUBE ASSEMBLY
ADAPTER, 9/16" NF x 1/2" NPT (Inside flywheel
housing)
ELBOW
ELBOW
COOLER, oil
COOLER, oil (Solder coated) Special equipment
CAPSCREW, 3/8" NF x 1-1/2"
WASHER, 3/8' USS
NUT, 3/8'" NF
WASHER, rubber
STRIP, rubber
TUBE ASSEMBLY (Cooler to Transmission)
CcLIP

CLIP

(Continued)

70



L

ITEM

42

43

44

45

46

47

48

49

50

51

52
53
54

55

56

57
58
59
60

61

CONVERTER COOLING AND POWER STEERING LINES (Continued)

PART NO.

3012460
913249
904208
910244
911043

915480
913528

901704

901491
918769

919063
901725
913230
3010438

3010436
3007775

3010437
922660

916381
904206
911041
3013480

3010151

917026
3010442
901723

3013479
3010150

3010434
910231

3010896
3010297
3010894
923376

914875
904208

905262

QTY.

1
1
1
1
1

—

R = = >V P e e e e e T B S R S R

— NN R N NN e

DESCRIPTION

CLIP
CAPSCREW, 1/2" NF x 1-1/4"
LOCKWASHER, 1/2'" ASA Med.
WASHER, 1/2" SAE
NUT, 1/2" NF

CAPSCREW, 3/8'""NF x 1-3/4"

NUT, 3/8" NF
TEE, 3/8"x 3/8" NPT

NIPPLE, 3/8" NPT x 2"
COCK, drain

ADAPTER, 3/4" NF x 3/8" NPT

FILLER LINE ASSEMBLY , oil (Includes 1 901725 ELBOW
and items 46 thru 50)
ELBOW, st., 3/4" std. M. 1L

PIPE, 3/4''x 1-1/2" (Threaded one end)
HOSE, 1"I.D, x 12-3/8" long
NECK, filler

BREATHER

CLAMP (top)
CLAMP, bottom

CAPSCREW, 3/8" NF x 3/4"

LOCKWASHER, 3/8' ASA Med.

NUT, 3/8" NF

HOSE, 3/4" 1.D. x 11-3/8" long {Used TL12 #130 thru 1320
and #1323 thru 1325)

HOSE, 3/4"1.D., x 4-1/8" long (Used TL12 #1321, #1322,
#1326 and up)

PIPE, 3/8'""x 1-1/2" (Threaded one end)

HOSE, 5/8"I1.D., x 2-5/8" long

ELBOW, st., 3/8" M.IL Std.

ELBOW (Special) (Used TL12 #130 thru #1320, #1323 thru #1325)

ELBOW (Used TL12 #1321, #1322, #1326 and up)

ELBOW (Special)
PLUG, pipe, 1/8'" ctsk., 3/16'" hex

ELBOW (Special)

RING, seal

ADAPTER, 5/8" NF x 3/4" , 16 tube thread
RING

CAPSCREW, 1/2" NF x 1"

LOCKWASHER, 1/2'" ASA Med.

PLUG, 3/4", steel, 5/8'" sq. hd. (Effective with TL12 #1321,
#1322, #1326 and up)

71



5 6 7 8 9 35 36 10 Il 12 13 37 14 ,5
4 /5l
3 /52
5 E/?fﬁ
" ¥ /g B /|6
A
| | ) // /|7
47 ? /_/ /40_
\ a B s
0 ”% //
¥ AT .
45 : k AN i ¢ 1 T b4
\ BNSANNANNN - - V77
IC 1= IN LE‘\,';\\\—- 55
== J T
" Wz .
/ d{ B' Wl 20
49 \ 5
e
34 \\\2|
\\ \
33 " 22
> I \23
32 \] N
+ 43

3l 50 28 28 27 26 25 24 30 3l 42 4]

TORQUE CONVERTER AND FLYWHEEL HOUSING

72



—

P

TORQUE CONVERTER AND FLYWHEEL HOUSING

USAGE: Used prior to TL12 #127

ITEM

-

pams

10
11

12

13

14
15
16

17

19

20

21

22

PART NO.

3007696
3007698
3007682

3007699

3007681
3007683
3007701
3007702
907070

3007703
3007685
3011277
3011276
3007684
073647

3007706
3007707
3007708

3007795
904208

3007709
3007710
3007711
3001085

3007712

QTY.

1

DESCRIPTION

CONVERTER ASSEMBLY, torque (Includes items 1 thru 17,
19 thru 27, 32 thru 34, 1-3007708 FLANGE, 1-3007717
MEMBER, 8-916269 CAPSCREW, 8-904206 LOCKWASHER,

2-3015139 ELBOW) (For service order 3015129 CONVERTER ASSEMBLY,
see item 1, page 77)

1

SHAFT, input

SPACER (See item 2, page 77}
SEAL, oil

RING, snap

BEARING ASSEMBLY, ball (Includes snap ring) (Serviced
as assembly only)

RING, snap

RING, snap
WASHER, thrust
RACE, outer

PLUG, pipe, 1/4" NPT, ctsk., sq. skt.
SPRAG ASSEMBLY
RING, snap
BEARING, freewheel
SPACER, freewheel
RING, snap
BEARING, ball
SEAL

SLEEVE, reaction
FLANGE,  shaft

CAPSCREW, 1/2" NF x 1-1/2", flat hd.
LOCKWASHER, 1l/2" ASA Med.

PIN, dowel

SEAL

CAPSCREW, 5/16" NC x 3/4", drilled head
WIRE, #16 W and M Ga. x 17" long

TURBINE HUB

(Continued)

73



ITEM

23

o 4

25
26
27

28

29
30

31
32

33
34

- |
-

37

38

. {

40
41
42
43

45
46

TORQUE CONVERTER AND FLYWHEEL HOUSING (Continued)

PART NO. QTY.

3007713 1
915807 24

904205 24
3007714 1
3007715
3010184

—_ =

3011273
913707
3011272

3007717
3007768
916271

916269

904206 1
3007719
3007680
3007720
3012048

3010473
915809

0 =

904205

3010494
919127
3015139

3010496
919127
3015139

917469

904206
3007723
3007725
904223
3010444
3012268

O = = = 0N 0N e = = D

3001124
3007722 1
3007764 1

—

DESCRIPTION

WASHER, thrust
CAPSCREW, 5/16" NC x 1-1/4"

LOCKWASHER, 5/16'" ASA Med.

TURBINE, converter

COVER, converter turbine

PUMP ASSEMBLY, converter (Includes pump, hub, rivets and

item 28)
CAPSCREW, 5/16'" NF x 5/8", flat hd., skt. (Used in
LOCKWASHER, 5/16" Torque Con-
NUT, spline verter #10000 thru #10610
MEMBER, reaction only)
GASKET

CAPSCREW, 3/8'" NC x 1'" (Output shaft to turbine cover)
CAPSCREW, 3/8" NC x 7/8'" (3007725 cover to housing)
LOCKWASHER, 3/8' ASA Med.

RING, seal

RING, snap

SHAFT, output

COVER, inspection

GASKET
CAPSCREW, 5/16'" NC x 3/4"

LOCKWASHER, 5/16'"" ASA Med.

TUBE ASSEMBLY
ADAPTER, 9/16" NF x 1/2" NPT
ELBOW, 1/4" NPT, 3/8'" tube

TUBE ASSEMBLY }

(Inside Fly-
wheel housing)

(Inside Fly-

] 3]
ADAPTER, 9/16" NF x 1/2" NPT wheel housing)

ELBOW, 1/4" NPT, 3/8'" tube
CAPSCREW, 3/8" NF x 1", skt. hd.

LOCKWASHER, 3/8'" ASA Med.
SEAL, oil

COVER

PLUG, l/2'" NPT, ctsk., sq. skt.
FLYWHEEL HOUSING

CAPSCREW, 3/8'" NC x 3/4'", dr. hd.

WIRE, lock, #16 W and M Ga. x 24" long
SLEEVE
RING, snap

(Continued)

74



TORQUE CONVERTER AND FLYWHEEL HOUSING (Continued)

ITEM PART NO. QTY; DESCRIPTION
47 3007724 1 GEAR (27 teeth)
48 042848 1 BEARING, ball
49 3007726 1 COVER, bearing
50 3007564 i GASKET
51 3004804 1 PLATE, adapter
915987 2 CAPSCREW, 1/2" NC x 1-1/2"
> { 904208 2 LOCKWASHER, 1/2'" ASA Med.
916272 8 CAPSCREW, 3/8" NC x 1-1/4"
7 { 904206 8 LOCKWASHER, 3/8' ASA Med.
54 3011380 2 PIN, dowel
916313 2 CAPSCREW, 1/2" NC x 1-3/4"
7 { 904208 2 LOCKWASHER, 1/2' ASA Med.

s



sy
: 7:3:‘ A

36

35

34

42

33

5

25

24

23

3l
37

22

50 8

usl

& g 7 2 7

9 10 40 11

21

\Z

N

TORQUE CONVERTER AND FLYWHEEL HOUSING

N —

30 |7

——

-

|

/

Y

N

s

Eﬁ“ﬂl
— -
H )

N
IN

no
e

n
o))

o

/)T

i/

&

4
[O)IN|

16 38

39 29




TORQUE CONVERTER AND FLYWHEEL HOUSING

USAGE: Effective with TL12 #127

ITEM

10
11
12
13

14

16

-

18
19
20

21
22

PART NO.

3015129

3007696
3016175
3016174
3007697
3007698
3007682

3007699

3007681
3011954
907070

3007684
073647

3007706
3015134
3007708
3007710
3007711
3001085
3007712
915807

904205

3007714
3007715

3010184

3015133

3026697
916269

QTY.

1

24

24

o0

DESCRIPTION

CONVERTER ASSEMBLY, torque (Includes items 1 thru 12
and 14 thru 25)

SHAFT, input
SPACER, (.073" thick) t,/jl/
SPACER (. 083" thick)
SPACER (. 093" thick) &
SEAL, oil

RING, snap

BEARING ASSEMBLY, ball (Includes snap ring) (Serviced
as assembly only)

RING, snap

RING, snap

PLUG, 1/4" steel, ctsk., 1/4'" sq.
RING, snap

BEARING, ball

SEAL, oil

SLEEVE, reaction

FLANGE, shaft

SEAL, oil

CAPSCREW, 5/16" NC x 3/4' dr. hd.
LOCKWIRE, #1l6 W and M Ga. x 17" long
HUB, turbine

CAPSCREW, 5/16" NC x 1-1/4"
LOCKWASHER, 5/16" ASA Med.
TURBINE, converter

TURBINE COVER, converter

PUMP ASSEMBLY, converter (Includes PUMP, HUB and RIVETS)
(Not serviced separately)

MEMBER, reaction

LOCKPLATE
CAPSCREW, 3/8" NC x 7/8"

(Continued)

e — " dlnivien



ITEM

23
24
25

26

27
28
29
30

31

32
33
34
35
36
37
38

39

40

41

42
43

44

45
46

47

S
0

($31
o

(“*’\r‘kﬁ(“Aﬂr‘A‘\

2

TORQUE CONVERTER AND FLYWHEEL HOUSING (Continued)

PART NO.

3007719
3007680
3007720
917469

904206
3007723
3007725
904223
3010444
3012268

3001124
3007722
3007764
3007724

042848

3007726
3007564
3007768
916271

904206

3010494
919127
2014237

3010496
919127
3015139

3015537

3007795
904208

916313

904208
3011380

3004804
905263

916272

904206
915987

904208
3010472

3010473
915809

904205

QTY.

o~ = =

0O = = = = e = = ON = = = = ON

W == N DN | AT NN i b = = = = = 00

[ee]

DESCRIPTION

RING, seal

RING, snap

SHAFT, output

CAPSCREW, 3/8" NF x 1" Skt. Hd.

LOCKWASHER, 3/8" ASA Med.
SEAL, oil

COVER

PLUG, 1/2'" steel, ctsk., 3/8' sq.
HOUSING, Flywheel

CAPSCREW, 3/8'""NC x 3/4'", drilled head

WIRE, lock. #16 W and M Ga. x 24" long

SLEEVE

RING, snap

GEAR (27 teeth)
BEARING, ball

COVER, bearing

GASKET

GASKET

CAPSCREW, 3/8"NC x 1"

LOCKWASHER, 3/8" ASA Med.

TUBE ASSEMBLY
ADAPTER, 9/16" NF x 1/2" NPT
TEE

TUBE ASSEMBLY
ADAPTER, 9/16" NF x 1/2" NPT
ELBOW, (Special)

SHIM (Use as req'd)

CAPSCREW, 1/2" NF x 1-1/2"
LOCKWASHER, 1/2'" ASA Med.

CAPSCREW, 1/2'" NC x 1-3/4"

LOCKWASHER, 1/2" ASA Med.
PIN, dowel

PLATE, adapter
PLUG, 1" ctsk., 13/16" sq.

CAPSCREW, 3/8" NC x 1-1/4"

LOCKWASHER, 3/8'" ASA Med.
CAPSCREW, 1/2"NC x 1-1/2"

LOCKWASHER, 1/2" ASA Med.
COVER, inspection

GASKET
CAPSCREW, 5/16'" NC x 3/4"

LOCKWASHER, 5/16'" ASA Med.

78

(Inside Flywheel
Housing)



MEMO

J




29

25

4 a4
45
49\ e
L
A NN é/
n e
— S
S
x ~
32 s
N %
=
48 42 20
- | .
47
24
8
23
20
%
9 22 21 19 18 28

o

TRANSMISSION ASSEMBLY -

33

80—

24 16

36

37

3l

34




TRANSMISSION ASSEMBLY

> ITEM PART NO.
t (3014651 ’ SMISSION ASSEMBLY (Includes 1-22410 HOUSING
‘ , 1-3007465 GASKET (Includes items 2 thru 24,
26 thru 32, 34 thru 46 and item 24 on page 85)
1 < 3010060 1 ‘ - HOUSING, main (Used prior to TL12 #1211) {
3022410 1 HOUSING, main (Effective with TL12 #1211) [ W ?
L 3007465 1 GASKET
3022411 1 COVER, housing (Effective with TL12 #1211) _ .
; ‘ { 3010170 1 COVER, housing (Used prior to TL12 #1211) m@f‘ i
3 3007475 1 GEAR (34 teeth) |
‘ 4 3007476 1 GEAR (18 teeth)
3010088 1 PINION (12 teeth)

3007479 1 COVER

3010090 - SHIM (. 020" thick) (Use as req'd)
3010091 - SHIM (. 005" thick) Use as req'd)
3007480 1 BEARING, ball

{ 916271 18 CAPSCREW, 3/8"NC x 1"

904206 18 LOCKWASHER, 3/8'" ASA Med.
SHAFT
CAPSCREW, 1/2" NF x 2!, drilled head

3010451
3007481

—

w2

WIRE, #16 W and M Ga. 12" long
RETAINER, bearing ;
SEAL, oil (Install w/Garter spring toward i

3007380
3010452
3013104

3007382. GASKET
N

e e e T e o =

, BEARING, ball ,
1#‘ 10092 - GEAR (31 teeth) $ e
1277 3007484 GEAR (25 teeth) )
15 3007485 RING, snap o .
’ 16 3025725 : GEAR (21 teeth) (See item 26, page 85) ;
17 meeee- & j SPACER (Remove when using 3025725 Gear) j
3010139 1 PINION ASSEMBLY, driven (14 teeth) (Includes 2- 3007487
[ 05 e BRI, BUSHING)
3007487 ; BUSHING
19 3007489 - ' WASHER
e 3;8(1)(7)32 RE%% 11§IK]:I})Rb bearin * “::
3010090 ! SHIM (. 020" thick) %Use as req'd)
“ { 3010091 - SHIM (. 005" thick) (Use as req'd)
22 3007492 - 1 SEAL, oil o

(Continued)




ITEM
23
24
25

26

27

28

29

30

31

32

33

34

35
36
37

38

39
40

aman)

k.. 4

PART NO.
3007493
3007494
3010438
3010436
3007775

3010437
901725
913230
922660
916381
904206
911041

3006240
904206
911041

3010159

3010158
916272
916273
912267
904206
3007793
915987
904208
910244

3007565
904208
910325

3010120

3007467

3007468
3007474
054073

3007472
3007469

3007470
3007462
3007463

TRANSMISSION ASSEMBLY (Continued)

QTY.

1

o

[AN]
= o= DNV W 0 0 = NV — = ONON O b b b e e b b = e e

NN DN

.

DESCRIPTION

GEAR (44 teeth)

BEARING, ball

FILLER LINE, oil(Includes parts as listed in item 25)
HOSE, 1" L. D, x 12-3/8" long

NECK, filler

BREATHER

CLIP, top
ELBOW, street, 3/4'" std., MI
PIPE, 3/4" x 1-1/2" (Threaded one end)
CLAMP, bottom
CAPSCREW, 3/8'"" NF x 3/4"
LOCKWASHER, 3/8'" ASA Med.
NUT, 3/8" NF

STUD, 3/8"
LOCKWASHER, 3/8" ASA Med.
NUT, 3/8" NF

PLUG, magnetic pipe (Includes 1-3010158 GASKET)

GASKET

CAPSCREW, 3/8"NC x 1-1/4" (20 used prior TL12 #1349)
CAPSCREW, 3/8'"NC x 1-3/4" (Effective with TL12 #1349)
CAPSCREW, 3/8" NC x 1'* skt. hd. (R.H. center)
LOCKWASHER, 3/8' ASA Med.

PIN, dowel

CAPSCREW, 1/2" NC x 1-1/2" (Flywheel & Clutch Housing)
LOCKWASHER, 1/2' ASA Med.

WASHER, 1/2" SAE (Used with clutch housing only)

STUD, 1l/2"
LOCKWASHER, 1/2'" ASA Med.
NUT, 1/2" NC

SHAFT, clutch
GEAR (See TORQUE CONVERTER ASSEMBLY)
GEAR (44 teeth, forward shown)

GEAR (44 teeth, reverse opposite)
BEARING, ball

BEARING, ball

RING, snap

GEAR (22 teeth, forwardshown)

GEAR (35 teeth, reverse opposite)
BEARING, ball
RING, snap

(Continued)

32

S~ ~S—



ITEM
41

42

43

44

45
46
47

48

49

{

PART NO.
3039118
3010169
3010172
3010171

3011823
904206

3008138
3007501
3007502
3007423
3007498
3007381

3001085

TRANSMISSION ASSEMBLY (Continued)

2

2

2

2

12
12

12

QTY. DESCRIPTION

HUB, clutch gear
SEAL, oil
RETAINER, bearing
GASKET

CAPSCREW, 3/8" NC x 1-3/4", dr. hd.
LOCKWASHER, 3/8'" ASA Med.

WIRE, #16 W and M Ga. x 19" long
BEARING, ball

RING, snap

CUP, clutch drive

SEAL, oil

CAPSCREW, 3/8" NF x 1", dr. hd.

WIRE, #16 W and M Ga. x 17" long

83



P77

]

(AAAAALLAA Y,

= s
Wy
|

37 28 33 29 34 25
42 Z
(@)
I )
-
Ul B b
V2
7
Qg o
ITEM PART NO. QTY.
1 3013198 1
2 921272 1
916386 i}
3 904206 1
911041 1
4 3001171 1
3005818 1
5
3007822 1
6 3007823 1
3028798 1
,
3007834 1
. 3007832 1
8
3007824 1
901228 9
9
904204 9
10 3007821 1
911254 L
11 904203 1
901310 1

24 39 38

40

TRANSMISSION CONTROL

DESCRIPTION

LEVER, shifting

PIN

CAPSCREW, 3/8" NF x 2-1/4"

LOCKWASHER. 3/8'" ASA Med.

NUT, 3/8" NF

KNOB

CONTROL ASSEMBLY, shifter (Includes 1 3007822 CASE
and items 6 thru 13)

CASE, shift bar

LEVER, shift

PIN, lever guide

PIN, lock
GASKET

CAP, cover
SCREW, 1/4" NC x 3/4", fil. hd.

LOCKWASHER, 1/4" ASA Med.
DOME

SCREW, #10 NC x 1-1/2" round hd.
LOCKWASHER, #10 ASA Med.
NUT, #10 NC

(Continued)

84



TRANSMISSION CONTROL (Continued)

ITEM PART NO. QTY. DESCRIPTION

3007825 1 BAR, shift. left
12 3005931 1 PLATE
3007826 1 BAR, shift. right
13 3007831 1 PLATE, bottom
14 3013219 i BRACKET, front
15 3013220 1 BRACKET, rear
920600 4 CAPSCREW, 7/16" NF x 1"
16
904207 4 LOCKWASHER, 7/16" ASA Med.
915779 4 CAPSCREW, 1/2'"" NF x 2"
17 904208 4 LOCKWASHER, 1/2'" ASA Med.
911043 4 NUT, 1/2" NF
18 915276 1 FITTING, lubricating, 900, 1/8" NPT .
19 3010844 1 ROD ASSEMBLY
20 3013228 1 ROD ASSEMBLY
21 917666 2 YOKE (Shift control end)
22 913177 2 JAM NUT, 1/2" NF
23 3006389 Z PIN
900806 2 PIN, cotter, /8" x 1'
3007195 1 SHIFTER ASSEMBLY (Includes 1- 3007190 HOUSING and
items 25 thru 39)
a4 3007190 1 HOUSING
3007782 1 GASKET
25 3007186 1 SHAFT
26 3007188 1 FORK, shifter (Readjust to 3/32'" when using 3025725 Gear)
27 3007191 2 NUT, 1-1/8" NF
915008 2 LOCKWASHER, 1-1/8", internal tooth
28 3007184 2 INTERLOCK, plunger
29 3007185 I SPRING
30 3007193 2 PLUNGER
31 3007194 2 SPRING
32 3012142 2 PLUG ASSEMBLY, drain (Each includes 1-3012143 GASKET)
3012143 2 GASKET
33 904223 1 PLUG, L/2'" steel, ctsk., 3/8'" sq.
34 3007183 1 SHAFT
35 3007189 I FORK
36 3040880 4 SEAL, oil
37 901666 2 PLUG, pipe 1", steel, ctsk., 1/2" sq.
38 3007187 2 END, rod
39 913177 2 NUT, 1/2" NF
916271 6 CAPSCREW, 3/8"NC x 1"
40 904206 6 LOCKWASHER, 3/8'"" ASA Med.
41 3001565 2 PIN
900806 2 PIN, cotter, 1/8" x L'
42 910231 2 PLUG, 1/8" ctsk., 3/16" hex (Effective with T112 #1565)

85

(N



£ cZt  ic

SEHDINTD HSYTATY ANV CEVMYEOLA

9t 62

o2 22 w2 2 0 6v oL 99 Iv 29 €9 p9
S9
ot St
12 L9 B
— e [ N O
s \ N : O \
N : NN O@ @ﬁ - m@
AN B |l » SENEY 9 o RN T A/
m.w 5 ,“__ Im_ {(; / XM»WH
. h P ) _---w \n
50 ol = R TR | RN g
T~ —
S¢ 82 Salk 2 It
99
e ev 2t
0t L¢ /€ 12 €2 G2 1l _€ € 6 vv 4 85 9GS 8¥ 19 IS 05 ¥G
69
" B
s

86....



ITEM

10
11
12

13

14
15
16

17

18
19

20
21

22

23

24
25

PART NO.
3011200
3010120

3011940

3015918
3007413
3007415
3015919
3007418
3007416
3007414
3013092
3007454
3011844
3007499
3007455
3007446
3007445
3007441

3007439
3007993

3007442
3007444

3009622
919180

3007443
3007423
3012205

3011863

3012202
912380

3007456
3007458

FORWARD AND REVERSE CLUTCHES

QTY.

1

2

o v VOV

DN oo~ OO VDN

i

36

DESCRIPTION
HOUSING, clutch
SHAFT, clutch

CLUTCH ASSEMBLY (Each includes 1-3015918 CONE
ASSEMBLY, one items 11,12,13,22,26 and two item 25)

CONE ASSEMBLY (Each includes one item 4 thru 8)
COLLAR, shifter
RING, cone
COLLAR

RING, snap
BEARING, ball
WASHER

RING, snap
BUSHING

RING, snap
PLATE, floating
DISK, roller

YOKE ASSEMBLY, adjusting (Each includes one item 14 thru
16 and 3-3007993 LEVER KIT)

YOKE, adjusting

SPRING, compression

PIN, lock

LEVER KIT (Each includes 2-3007442 ROLLER, 2-3007444
LEVER, one item 19 and 20)

ROLLER

LEVER

PIN ASSEMBLY (Each includes 1-919180 PIN
PIN, roll

SPRING, torsion

CUP, drive (Also see TRANSMISSION ASSEMBLY)

REPAIR KIT, clutch (Each includes 3-3011863 PLATE
ASSEMBILY and 4-3007456 SPRING)

PLATE ASSEMBLY, driving (Each includes 2-3012202 DISK
and 7-912380 RIVET)

DISK, friction
RIVET, tubular ctsk. hd., 9/64" x 7/16"

SPRING, release
PLATE, center

(Continued)

-8



ITEM
26

27

28

29
30

31

32

33

34

35
36

38
39
40
41

42

43

44

45
46
47

48

49
50
51
52
53

ey ey gt ey ey, ey

FORWARD AND REVERSE CLUTCHES (Continued)

PART NO. QTY. DESCRIPTION

3010644 2 BACKPLATE ASSEMBLY (Each includes 4-921451 PIN

921451 8 PIN, release spring

3007381 12 CAPSCREW, 3/8'""NF x 1', drilled head

3001085 2 WIRE, #16 W & M Ga. x 17" long

3007501 2 BEARING, ball

3007502 2 RING, snap

3007498 2 SEAL, oil

3039118 2 HUB, clutch gear

3007462 2 BEARING, ball

3007463 2 RING, snap

3007469 1 GEAR (22 teeth., forward shown) Lo
3007470 1 GEAR (35 teeth, reverse opposite)

054073 2 BEARING, ball

3007472 2 RING, snap

3007467 1 GEAR (44 teeth, forward shown)

3007468 1 GEAR (44 teeth. reverse opposite)

3007474 2 BEARING, ball

3010169 2 SEAL, oil

3011823 12 CAPSCREW, 3/8" NC x 1-3/4", dr. hd.

3008138 2 WIRE, lock #16 W and M Ga. x 19" long ‘
904206 12 LOCKWASHER, 3/8" ASA Med.

915399 2 ELBOW, 1/8'" NPT (Cone Assembly)

3013574 2 FITTING, bulkhead (Clutch Housing)

3011330 2 HOSE, grease

911100 2 WASHER, 5/8" SAE

904209 2 LOCKWASHER, 5/8" ASA Med.

911049 2 JAM NUT, 5/8" NF

3007505 1 YOKE

917835 1 NUT ;
3001565 2 PIN

900806 2 PIN, cotter, 1/8" x 1"

3011367 1 FORK ASSEMBLY, shifter (Includes 2-604925 BEARING)

604925 2 BEARING, needle (Lettered end must face pressing tool) -
3007786 1 SHAFT

910948 1 CAPSCREW, 3/8'"NC x 2"

904206 1 LOCKWASHER, 3/8'' ASA Med.

3011202 1 COVER ASSEMBLY, housing (Includes items 50 thru 54)

050442 2 BEARING, needle (Lettered end must face pressing tool)

3007777 1 SEAL

058322 2 BEARING, needle (Lettered end must face pressing tool) {
3005895 2 SEAL

(Continued)

88



FORWARD AND REVERSE CLUTCHES (Continued)

ITEM PART NO. QTY. DESCRIPTION

54 910006 1 PLUG, welch, 1-1/4" std.
915969 4 CAPSCREW, 1/2" NC x 3"
55 910244 4 WASHER, 1/2" SAE
904208 4 LOCKWASHER, 1/2" ASA Med.
56 3007791 1 SHAFT
57 3007790 1 SPACER
58 3007788 1 COLLAR
59 912397 1 SCREW, set, 3/8" NC x 5/16"
60 3007779 L LEVER
916274 2 CAPSCREW, 3/8" NC x 2-1/4"
61 904206 2 LOCKWASHER, 3/8'" ASA Med.
910324 2 NUT, 3/8'" NC
3007780 1 SOCKET ASSEMBLY (Includes 1-3012003 SOCKET and items
62 63 thru 65)
3012003 1 SOCKET
63 3012004 1 SHIELD
64 3011968 1 SPACER, rubber
910867 1 NUT, 1/2'" NF, slotted
°? { 900806 1 PIN, cotter, 1/8" xI1"
66 915399 2 ELBOW, 1/8" NPT
67 3011199 2 COVER, inspection
68 3008170 4 SCREW, wing
904204 4 LOCKWASHER, 1/4" ASA Med.
69 3013109 1 LEVER, clutch
915987 4 CAPSCREW, 1/2" NC x 1-1/2"
70 - 910244 4 WASHER, 1/2" SAE (To Transmission)
904208 4 LOCKWASHER, 1/2'" ASA Med.
71 3011348 1 TUBE ASSEMBLY, flexible, to lever
3014935 1 ELBOW
3011347 2 TUBE ASSEMBLY, flexible, to clutch housing)
904209 3 LOCKWASHER, 5/8'" ASA Med.
911049 3 NUT, 5/8" NF
915276 3 FITTING, lubricating, 90°, 1/8" NPT
72 3021881 1 BOOT
3021935 1 WASHER (Effective TL12 #1100
913048 3 SCREW, machine, #10 NF

89

-



|

- _r\\\ .‘.;,E_‘;-,.';,“-l‘ L [:r_F
N1/ 1
N — i

'%—%\ )~ cp /
| 1. e ’E—

o N

5 4 6 Il 10 7 9 i 10 2

DRIVE SHAFT

ITEM PART NO. QTY. DESCRIPTION

3013295 2 JOINT ASSEMBLY, universal (Each includes 1-3013812 CENTER,
2-3013809 BEARING ASSEMBLY, 1-3013813 YOKE,
1 8-3013810 PLATE, 8-3013811 PLLATE, 16-920623 CAPSCREW.
3013812 2 CENTER, double
2 3013809 4 BEARING ASSEMBLY (Each includes 4-3013805 BEARING

ASSEMBLY, 4-3013808 WASHER, 4-3013806 RETAINER
1-3013807 VALVE, 1-915276 FITTING)

3 3013805 16 BEARING ASSEMBLY (Each includes needle bearing, retainer
and cup)
4 3013808 16 WASHER, cork
5 3013806 16 RETAINER, cork
6 3013807 4 VALVE, relief
7 915276 4 FITTING, lubricating, 90°: 1/8'" NPT
8 3013813 2 YOKE
9 3013810 16 PLATE, cover
10 3013811 16 PLATE, lock
11 920623 32 CAPSCREW, 5/16" NF x 1/2"
12 3014170 2 YOKE
i



)

MEMO




(o1x%v Sutieeslg pue juox )

oc PC

ONISNOH ANV dIT¥Y¥YVYVD TVIINTZEATAAIA
SE 2 S Oy L 2 9 vy O €& 6 Il g
// D ///
/ T
. M
 —
KN&\ v
i \\\o s
\\Qh
68 g¢ /
s \ o¢
12 | 4 -
e — 61
L — 0z
e ﬂ o)
92" . / |
/VV. / v
mN //A @n\
—¢
AV
" N
Tm / // N
Is L. /mm
22 Tee

v gl

e

g3



DIFFERENTIAL CARRIER AND HOUSING
(Front and Steering Axle)

USAGE: * Used prior to TL12 #1318
%% Effective with TL12 #1318

ITEM PART NO., QTY. DESCRIPTION
s ok
- 3022543 1 i AXLE ASSEMBLY, front (See pages 93 thru 95, 100 and 101,
103 and 105 for parts)
- 3022544 1 1 AXLE ASSEMBLY, steering (See pages 93 thru 95, 97 thru 101
for parts)
3024223 2 2 CARRIER ASSEMBLY, differential (Each includes 1-3014350

CARRIER ASSEMBLY, 2-3012845 WIRE, 1-3018561 GEAR
ASSEMBLY, and 1/2 qty. items 3,4, 13 thru 34, 42, 43)

1 < 3014350 2 2 CARRIER ASSEMBRL Y, differential (Each inlcues one carrier,
two bearing cap and 4-3014418 CAPSCREW)

—————— 2 2 CARRIER

-
L ==-=-- 4 4 CAP, bearing
3014418 8 8 CAPSCREW, 3/4" NC x 3-3/4" dr. hd. (Carrier to bearing cap)
3
3012845 4 4 WIRE, lock, #10 W and M Ga. x 30" long
3 3014424 12 12 CAPSCREW, 9/16" NC x 1-3/4"
910153 12 12 LOCKWASHER, 9/16" ASA Med.
4 3014456 26 26 CAPSCREW, 1/2'""NC x 1~1/2" (7 used Side Cover to Carrier)
904208 26 26 LOCKWASHER, 1/2" ASA Med. (6 used Cap Assy., to Carrier)
(3014349 2 - GEAR ASSEMBLY, spur (Each includes 1-3014508 DIFF-
ERENTIAL ASSEMBLY, 1- item 6 and 8 item 12)
3018561 - 2 GEAR ASSEMBLY, spur (Each includes 1-3024216 DIFFER-
ENTIAL ASSEMBLY, 1- item 6 and 8 item 12)
3014508 2 - DIFFERENTIAL ASSEMBLY (Each includes one each 3014413
CASE ASSEMBLY, 3014414 SPIDER, 3014411 PINION,
2-3014412 GEAR, 4-3014406 WASHER, 2-3014404 WASHER)
<
2 3024216 - 2 DIFFERENTIAL ASSEMBLY (Each includes 1-3024217 CASE
ASSY., 1-3024218 SPIDER, 4-3024220, PINION, 2-3024222
GEAR, 4-3024219 WASHER, 2-3024221 WASHER)
3014413 2 = CASE ASSEMBLY, differential}(Each includes 2 Case, Recess
3024217 - 2 CASE ASSEMBLY, differential and Tongue Side)
______ 2 2 CAGk, meceas Blde (Not serviced separately)
. L =----- 2 2  CASE, tongue side
6 3014415 2 2 GEAR, spur (42 teeth)
{ 3014414 2 - SPIDER
a ! 3024218 - 2 SPIDER
3014411 8 -  PINION
8 3024220 - 8 PINION
3014412 4 - GEAR
9 3024222 - 4 GEAR
3014406 8 -  WASHER, pinion
P
18 3024219 - 8 WASHER, pinion

(Continued)

A 93



ITEM

11

12

13

14

15

16
17

18

19

20

21

22

23

128
N

25

26

—r— =

DIFFERENTIAL CARRIER AND HOUSING (Continued)

PART NO.

3014404
3024221

3014402
917361
900807

042871

3014345
3014348
3014347
3014381
3012845
3014372
3014358

3014383

3014403
904002

3014371
3014375
3014376
3014377
3014374
052070

3014373
3014355
043011

3014366
3014367
3014368
3014369
3014405
3014382

3013079
3014360
3014351

3014359
904208

3014341
910153

QTY.

w0 R

4 -

- 4

16 16
16 16
16 16
4 4

4 4

4 4

4 4

2 2

2 2

Z 2

2 2

2 2

2 2

2 2

Z 2

2 2

2 2

2 2

2 2

2 2

4

2

12 12
12 12
2 2

2 2

(Front and Steering Axle)

DESCRIPTION

WASHER, gear
WASHER, gear

BOLT
NUT, 9/16" NF slotted
PIN, cotter, 1/8'"x 1-1/4"

CUP, bearing
CONE, bearing
NUT, adjusting
LOCK, adjusting nut

CAPSCREW, 1/2'" NC x 3/4", dr. hd.
WIRE, lock #16 W and M Ga. x 30' long
SPUR, pinion shaft

PINION SET (Serviced as assembly only) (Each includes one
item 18)

WASHER

} (For service order both Cup and Cone)

NUT, special

PIN, cotter, 1/8'"x 2"
COVER ASSEMBLY, left (Each includes 1-052070 CUP)
SHIM (. 003" thick)
SHIM (. 005" thick) (Use as req'd)
SHIM (. 030" thick)
GASKET
CUP, bearing
CONE, bearing
CUP, bearing
CONE, bearing
SHIM (. 021" thick)
SHIM (. 024" thick)
SHIM (. 030" thick)
SHIM (. 034" thick)
PLATE, bearing
CAPSCREW, 7/16'" NC x 1" long, dr., hd.

(For service order both Cup and Cone)

(For service order both Cup and Cone)

(Use as req'd)

WIRE, lock, #16 W and M Ga. x 8" long
COVER, side
GASKET

CAPSCREW, 1/2" NC x 1-3/8"
LOCKWASHER, 1/2" ASA Med. (6 used cap to right side)

CAPSCREW, 9/16'""NC x 1-3/8"
LOCKWASHER, 9/16' ASA Med. (l used cap to right
side cover- front top side)

(Continued)

——g—



DIFFERENTIAL CARRIER AND HOUSING (Continued)
(Front and Steering Axle)

[ TEM PART NO, QTY. DESCRIPTION
# R%
3014357 2 2 CAP, right side mounting
3014352 - - SHIM (.005" thick)
27 3014353 - -  SHIM (.020" thick) (Use as req'd)
3014354 - - SHIM (.030' thick)
_ 3014409 2 2 GASKET
( 3014370 2 2 CAGE ASSEMBLY, pinion bearing (Each includes one
BEARING CUP, front and one BEARING CUP, rear)
3014362 - - SHIM (.003" thick)
28 < 3014363 - - SHIM (. 005" thick) (Use as req'd)
3014364 - - SHIM (.030" thick)
L 3014361 2 2 GASKET
3014355 2 2 CUP, bearing, rear
29 (For service order both Cup and Cone)
- 043011 2 2 CONE, bearing, rear
30 3014540 £ - CUP, bearing, front (For service order both Cup and Cone)
3014378 2 2 CONE, bearing, front
31 3014365 2 2 SPACER, pinion bearing
32 3014379 2 2 SEAIL
33 3014170 2 2 YOKE
34 3014543 2 2 SLINGER
3014344 2 2 HOUSING ASSEMBLY (Each includes one HOUSING, items 36
thru 39, 1-904223 PLUG, 1-916624 PLUG, 4-3021833
35 BUSHING, 2-3021840 SPACER)
------ 2 2 HOUSING (Not serviced separately)
36 3007150 16 16 STUD, 1/2" NF x 2"
904208 16 16 LOCKWASHER, 1/2'" ASA Med. (Housing to Carrier)
919058 16 16 NUT, 1/2" NF
37 3014416 8 8 STUD, 5/8" NF x 2-1/8"
904209 8 8 LOCKWASHER, 5/8'" ASA Med. (Used w/upper studs only)
3014419 4 4 WASHER
3014420 4 4 WASHER
911044 8 8 NUT, 5/8'" NF
38 3014421 2 2 GASKET, housing
39 3007145 2 2 BREATHER ASSEMBLY, oil (Top) (Serviced as assembly only)
910230 2 2 PLUG, pipe, 1/8'", steel, slotted, 3/64'" (Bottom)
40 904223 4 4 PLUG, pipe, 1/2", steel, ctsk., 3/8'" sq. (Housing oil drain)
41 916624 2 2 PLUG, pipe, 2' cored, 5/16'" sq. hd. (Housing oil filler)
42 905261 2 2 PLUG, pipe, 1/2'", steel, 9/16'" sq. hd. (Pinion bearing cage)
3014407 2 2 PLUG, carrier, top , >
43 (Not shown)
3014410 2 2 GASKET

95



ll /’//////
€O N -
\ T
_‘. _ID.
39 .,c.\\,\,__p\\\\\.ﬁ\e#

-

GG

VA

.. &S
L l

“\\\\\\\\\\\

(e1xv Butis9lg pue juod )
SdNH ANV SLAVHS

SENH 2 L 4vHS LNOY 4

gNH LHORS

A%

0z &<

N

Sl s

el

al

-

i

©

Qr

gl

V]

N ONO™
e 2 05 &
m\mv 67 2 26
i €e
Z o€
e Pe

< S
6e




SHAFTS AND HUBS
(Front and Steering Axle)

USAGE: % Used prior to TL12 #68
*% Effective with TL12 #68

ITEM PART NO. QTY. DESCRIPTION
s ok

1 3014451 2 2 SOCKET ASSEMBLY (Each includes two bearing pins)
2 3014452 2 2 SEAL, oil
{ 3014453 2 -  SHAFT, drive (long hub)
3
3015726 - 2 SHAFT, drive (short hub)
4 3014425 16 16 CAPSCREW, 9/16" NF x 2-1/4"
910153 16 16 LOCKWASHER, 9/16' ASA Med. (Tr A
921427 16 16 NUT (Special) ‘énmon
3014556 2 2 CAPSCREW, 5/8" NF x 2-1/4" B Osin )
904209 2 2 LOCKWASHER, 5/8'" ASA Med. (g .. using
3014555 2 2 NUT (Special) Holes)
(3014454 2 = JOINT ASSEMBLY, universal, long hub (Each includes
1-3014469 AXLE ASSEMBLY, items 6 thru 9 and 48 thru 53)
3014469 2 - AXLE ASSEMBLY, stud
<
B 3015730 - 2 JOINT ASSEMBLY, universal, short hub (Each includes
1-3015729 AXLE ASSEMBLY, items 6 thru 8 and item 10)
t 3014729 - 2 AXLE ASSEMBLY, stub
3014545 2 - RACE, inner (long hub)
6
3015731 - 2 RACE, inner (short hub)
3014473 2 - CAGE (long hub)
4
3015927 - 2 CAGE (short hub)
3014474 12 12 BALL
8
3015928 - 12 BALL
3014470 2 - RETAINER, shaft
9 3014471 12 12 CAPSCREW, 5/16" NC x 5/8" skt., hd. long hub
3007380 2 - WIRE, lock, #19 W and M Ga. x 12" long
10 4015725 = 2 RING, snap (short hub)
3014502 1 1 FLANGE ASSEMBLY, steering knuckle, right (Includes one
inner and companion flange, 12-3014505 STUD, 4-3014416
STUD, 4-3044506, 1-3014503 BUSHING, two item 20 and
11 one item 25)
______ 1 1 B LaliGE, kagdile, inner (Not serviced separately)
—————— i 1 FLANGE, knuckle, companion
3014507 1 1 FLANGE ASSEMBLY, steering knuckle, left (Includes one
inner and companion flange, 12-3014505 STUD, 2-3014416
STUD, 2-3014506 STUD, 1-3014503 BUSHING, two item
12 20 and one item 25)
------ 1 1  FLANGE, knuckle, inner (Not serviced separately)
------ 1 1 FLANGE, knuckle, companion

(Continued)

,97,,




SHAFTS AND HUBS (Continued)
(Front and Steering Axle)

ITEM PART NO. QTY. DESCRIPTION

* ok
13 3014505 24 24 STUD, 9/16" NF
910153 24 24 LOCKWASHER, 9/16'" ASA Med.>(Flange to steering knuckle)
921427 24 24 NUT (Special)
14 3014416 6 6 STUD, long 5/8'" NF
904209 6 6 LOCKWASHER, 5/8'" ASA Med.»(Flange to bearing cap)
911044 8 6 NUT, 5/8" NF
15 3014506 6 6 STUD, short, 5/8'" NF
904209 6 6 LOCKWASHER, 5/8" ASA Med.>(Flange to bearing cap)
911049 6 6 JAM NUT, 5/8'" NF
16 3014503 2 2 BUSHING
3014561 2 2 CAP, upper bearing
17 3014563 - - SHIM (. 005" thick) (Use as req'd)
3014564 - - SHIM (.020" thick)
3014562 2 2 CAP, lower bearing
- - ! thi
18 3014563 SHIM (. 005" thick) (Use as req'd)
3014564 - - SHIM (. 020" thick)
20 3014597 4 4 CAPSCREW, 1/2" NC x 1-1/4" (Inner flange to companion
904208 4 4 LOCKWASHER, 1/2'" ASA Med. flange- Top & Bottom)
3014565 2 2 RETAINER, bearing
=l e 4 4 CUR, bearieg | (For service order both cup and cone)
3007271 4 4 CONE, bearing
3014568 2 2 SPRING
22 3014569 2 2 SEAL, steering knuckle (felt)
3014488 2 = KNUCKLE ASSEMBLY, steering (Each includes 1-3014489
BUSHING)
23
3015728 - 2 KNUCKLE ASSEMBLY, Steering (Each includes 1-3014489
BUSHING)
24 3014489 2 2 BUSHING
25 3014596 18 18 CAPSCREW, 1/2" NF x 1-7/8"
904208 18 18 LOCKWASHER, 1/2'" ASA Med. »(Inner flange to companion
919058 18 18 NUT (Special) flange)
3014500 2 = SEAL, bearing
26
3015721 - 2 SEAL, bearing
3014501 2 - SEAIL, retainer
27
3015724 = A WASHER
605336 P CUP, bearing
28 605837 i = CONE; beuriug (For service, order both cup and cone)
069614 - CUP, bearing
069615 - 2 CONE, bearing

(Continued)



SHAFTS AND HUBS (Continued)
(Front and Steering Axle)

ITEM PART NO. QTY. DESCRIPTION
£ e
i 3014482 2 - HUB ASSEMBLY (Each includes 1-3014483 HUB ASSEMBLY,
10 each 3014487 STUD, 911046 WASHER, 911045 NUT,
3007152 NUT, 8-3014426 STUD)
3014483 2 - HUB ASSEMBLY (Each includes 1-605336 CUP, 1-3014485
29 < GUE)
3015722 - 2 HUB ASSEMBLY (Each includes 1-3015723 HUB ASSEMBLY,
10 each 3014487 STUD, 910255 WASHER, 911045 NUT.
3014430 NUT, 8-3014426 NUT)
L 3015723 - 2 HUB ASSEMBLY (Each includes 1- 069614 CUP, 1-3014485
CUP)
30 3014487 20 20 STUD
911046 20 - WASHER, 3/4'" SAE
910255 - 20 WASHER, 3/4 '"SAE
911045 20 20 NUT, 3/4'""NF
{ 3007152 20 -  NUT (Special)
31
3014430 - 20 NUT (Special)
3014485 2 Z CUP, bearing
32 (For service order both cup and cone)
3014571 2 2 CONE, bearing
3014495 2 2 NUT ASSEMBLY, adjusting (Each includes 1-3014496 PIN)
33
3014496 2 2 PIN
3014498 2 2 WASHER
34 3014499 2 2 LOCKWASHER (Special)
3014497 2 @ NUT, lock (Special)
3014481 2 - FLANGE, drive
a5 3015727 - 2 FLANGE, drive
3014572 2 2 GASKET
3014494 8 8 DOWEL
36 3014426 16 16 STUD, 5/8" NF
904209 16 16 LOCKWASHER, 5/8'"' ASA Med. (Hub to
911049 8 8 NUT, 5/8'"" NF drive flange)
911044 16 16 NUT, 5/8" NF (Used w/3014494 Dowel only)
3014574 2 2 GASKET
3014492 2 2 WASHER
37 3014490 2 2 PACKING (Seal)
3014433 2 2 RETAINER
38 3014583 4 4 SCREW, set (Special)
913707 4 4 LOCKWASHER, 5/16", ctsk.
39 3014575 1} 1 ARM, steering (left hub)
40 3014576 i 1 BALL
917363 1 1 NUT, 3/4" NF, slotted
900808 1 1 PIN, cotter, 1/8"x 1-1/2"
41 3014493 1 i ROD, tie
42 3014577 1 1 NUT, lock
3014578 1 1 YOKE, left
43
3014579 1 1 YOKE, right

(Continued)

99



ITEM

44

45

46
47
48
49
50
51
52
53
54
55
56

- {

58
59
60

61

62

63

64
65
66

67

68

PART NO.

3014584
3014580
3014581
900808

3014602
904208
911043

910230

915276

3014475
3014476
3014477
3014480
3014479
3014573
3014446
3014590
3014441
3014425

3014424
910153
921427

912068

. 3014448

3014440
3014447

3014436
916284
904204

3014432
042877
051997
3014444
3014434

3014427
910308

3014438
3014443
3014439
3014435

QTY.

b3

| N i a ) BN AS T AC T AV

i i 1 i 1

3

—

—
b=

INEN
NNV RN NN R R NNNN N NDNIDN N o8 N VNN NN NN N O R NN NN

INRN)
NN VR VN OB R NNNN NN NN QN o NNN

SHAFTS AND HUBS (Continued)

(Front and Steering Axle)
DESCRIPTION

BOLT
PIN
NUT (Special)
PIN, cotter, 1/8"x 1-1/2"

CAPSCREW, 1/2" NF x 2-3/4"
LOCKWASHER, 1/2'"" ASA Med.>Tie Rod Yoke Clamp)
NUT, 1/2" NF

PLUG, 1/8'" slotted

FITTING, lubricating 90°, 1/8'" NPT (Tie Rod Pin)
PILOT

PIN, pilot

SEAT

SPRING

GUIDE

RING

HOUSING, axle

BRAKE ASSEMBLY (See page 103 for parts)
GASKET

CAPSCREW, 9/16" NF x 2-1/4" (Anchor to housing)

CAPSCREW, 9/16" NC (Used in bottom hole)
LOCKWASHER, 9/16" ASA Med.
NUT (Special) [x

SCREW, set, 1/2" NC x 3/4"
SLINGER, oil

ADAPTER, hub oil seal
DRUM

COVER

CAPSCREW, 1/4" NC x 1/2" (Not shown)
LOCKWASHER, 1/4" ASA Med.

HUB ASSEMBLY (Each includes 1-042877 CUP)

Tie Rod Yoke

CUP, bearing (For service order both cup and cone)

CONE, bearing LY
SLEEVE (Carrier)

SEAL, oil

BOLT, 5/8" NC x 1-13/16"
NUT, 5/8" NC

WASHER

NUT ASSEMBLY, adjusting (Each includes 1-3014439 PIN)
PIN

SEAL, oil

(Continued)

100



ITEM

71

72

73

74

75

76

7

78
79

80

oy e Ay e

PART NO.

3014437

3014604
904206
910329

3014431

3014430
910175

3014445
3014442
3014494
3014426
3014605
904209

911044
910324

3014598
904209

3010457

3010458

3036937
3013046
911058
901345
3021833
3021840

3010464
3014257
3009127
901349
014463
3011348
914465
904209
911049

QTY.
B ok
2 2
2 2
2 2
2 2
20 20
20 20
20 20
16 16
4 4
16 16
16 16
4 4
4 4
4 4
1 i
I i
4 4
4 4
4 4
4 4
= 8
- 4
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1

SHAFTS AND HUBS (Continued)

(Front and Steering Axle)
DESCRIPTION

LOCK, adjusting nut

CAPSCREW, 3/8" NF x 1-1/2"
LOCKWASHER, 3/8'" ASA Med.
NUT, 3/8" NF

STUD, 3/4" NF

NUT (Outer)
HEX NUT, 3/4'" NF (Inner)

SHAFT, drive

GASKET

DOWEL

STUD, 5/8'" NF

CAPSCREW, 3/8" NC
LOCKWASHER, 5/8'" ASA Med.

NUT, 5/8" NF
NUT, 3/8" NC

CAPSCREW, 5/8'""NC x 1-1/2" (Lower right bearing cap)
LOCKWASHER, 5/8'" ASA Med.

SUPPORT, axle, rear

SUPPORT, axle, front

PIN ASSEMBLY
WASHER
NUT, 1-1/2" NF
PIN, cotter, 1/4'"x 2-1/2"

BUSHING (Effective TL12 #1065)
SPACER

PIN ASSEMBLY
WASHER (Use as req'd)
NUT (Special)
PIN, cotter, 3/8'" x 3"
ELBOW, 1/8" NPT
TUBE ASSEMBLY (Flexible) PUSPing 3010347 Group)
FITTING, lubricating, st., 1/8'" NPT
LOCKWASHER, 5/8'" ASA Med.
NUT, 5/8" NF

(For lubricating

101



mmmmmmmmmmmmm




©

ITEM

Lo

11

12
13
14
15
16
17

18

19

20

21
22

A

PART NO.
3014590

3014510

3028448

3014513
3014516

3014511

3014515
3014520
3014509

3014535

3014517

3014518
3014449
3014524
3014521
3014523
3014522

3014519
905347
911046

3014542
915408

904206
914847

904206
912068
3014527

QTY,

2

2

T N N N N N N N R S

—

—

[ACRE RN N N

BRAKE ASSEMBLY
(Leftand Right)

DESCRIPTION
BRAKE ASSEMBLY (Includes 2,6,9, 10,17 and 22)

SHOE ASSEMBLY, forward (Each includes one item 3, 4,
gixteen item 5 and two each item 11)

BRAKE SHOE (Not serviced, order 3014510 SHOE ASSEMBLY)
LINING KIT, brake (Includes 2-3014513 LINING and item

5 and 8)
LINING, brake (Forward)

RIVET

SHOE ASSEMBLY, reverse (Each includes one items 7,8,11
and twelve item 5)

SHOE, brake (Not serviced, order 3014511 SHOE ASSEMBLY)
LINING, brake (Reverse)

SPRING, return

HOOK

LINK ASSEMBLY, cylinder (Each includes 1-BUSHING &

1- LINK)
PIN, brake shoe, stop

BUSHING, brake shoe

ANCHOR ASSEMBLY, brake (Each includes-two items 13 thru 16)
BOLT ASSEMBLY, adjusting cam (Includes washer)

CAM, adjusting (Brake shoe)

RETAINER, spring

SPRING

PIN, anchor
LOCKWASHER, 7/8'' ASA Med. (Brake shoe)
NUT, 7/8" NF

SHIELD, dust

CAPSCREW, 3/8" NC x 3/4"

(Dust shield to Anchor)
LOCKWASHER, 3/8' ASA Med.

CAPSCREW, 3/8" NC x 1-1/2" )
(Anchor to Cylinder)

LOCKWASHER, 3/8" ASA Med.
SCREW, 1/2" NC x 3/4"

CYLINDER ASSEMBLY, wheel, complete (See item 22, page 105
for parts)

103



ANTVAMOIHD

\\\\\\NN

AIGWNISSY  H3ANITTAD T3
/N

7 sk
6c © €2 L& 9<

\\\\W\\\%V/./,

TSR 2

e

104



USAGE:

ITEM

© 0w O N O

11

12

13

14

15
16
17
18
19
20
21

22

{

S

HYDRAULIC BRAKE ASSEMBLY

% Used prior TL12 #584
%% Effective TL12 #584

PART NO.,

3013886

3013939
3014309

3014310
3014311

3014312
3014314
3014315
3013940
3013938
3013937
3013941

3006899
3013944

3013943
916383
915228
904206
911041
3012490

3014042
3014043
3014044
3014045
923663

907856

3014046
3014527

3014528

3014582

%

oy,
%
1 1
1 1
1 1
L 1
l 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1
2 2
2
3 -
- 3
3 3
3 3
1 1
1 1
1 1
1 1
1 1
2 2
2 2
1 1
1 1
2 2
2 2
2 2

DESCRIPTION

CYLINDER ASSEMBLY, master (Includes items 2 thru 12)
HOUSING (Not serviced separately)

REPAIR KIT, cylinder (Includes items 3 thru 7)

VALVE ASSEMBLY, check (Includes seat) (Serviced only as
a unit)

CUP, primary piston

PIS TON ASSEMBLY (Includes one Piston and Cup Protector
Assembly and 1-3014312 CUP)

PISTON ASSEMBLY (Not serviced separately)
CUP

WIRE, lock

BOOT

SPRING, piston return

ROD, push

PLATE, stop

CAP, filler

GASKET, filler plug
PLUG, outlet

WASHER

CAPSCREW, 3/8" NF x 1-1/2"
CAPSCREW, 3/8" NF x 1-1/4"
LOCKWASHER, 3/8" ASA Med.
NUT, 3/8" NF

VALVE ASSEMBLY, check (Parking brake valve) (Includes one
housing and items 15 thru 21)

VALVE HOUSING (Not serviced separately)
SPRING
PLUNGER
FOLLOWER, cam
RING, back-up
RING, seal
PLUG, 3/8", steel, ctsk., 5/16' hex
CAM ASSEMBLY (Includes one lever)

CYLINDER ASSEMBLY, wheel. complete (Each includes 1-
3014528 CYLINDER ASSEMBLY, 1-3014534 SCREW and
item 29)

CYLINDER ASSEMBLY, wheel (Each includes 1/2 gty. of items
23 thru 27)

KIT, cylinder repair (Each includes two items 24 and 26)

(For service order both Rings)

(Continued)

105



ITEM

23
24
25
26
27

28

29

30
3l
32

33

34

35

36

38

PART NO.

3014529
3014533
3014530
3014531
3014532
3014534
916400

904206

3014536
3006799
3006797
3014537
3012442
3006769
922248

3012440
3013882
3019180
913039

913535

3012488
910243

904203

910251

3012441
3001170
3007412
3001916

900801
900806

HYDRAULIC BRAKE ASSEMBLY (Continued)

QTY.
S
2 2
4 4
4 4
4 4
2 2
2 2
4 4
4 4
2 2
2 2
2 2
2 2
1 1
2 2
1 L
1 1
1 -

1
3 2

1
3 3
3 3
3 3
3 3

[

—

DESCRIPTION

HOUSING, wheel cylinder
BOOT
PISTON
CUP
SPRING
SCREW, bleeder
CAPSCREW, 3/8" NC x 1-1/2"
LOCKWASHER, 3/8'' ASA Med.
CONNECTOR, inlet
WASHER
WASHER
BOLT
TUBE ASSEMBLY (Tee to L. H. Wheel Cylinder)
CLIP
TEE, inverted flare, 1/4"
TUBE ASSEMBLY (Tee to check Valve)
TUBE ASSEMBLY ( master cylinder to check valve)
TUBE ASSEMBLY (Master cylinder to check valve)
ELBOW, male, inverted flare, 1/4" x 1/8"
CONNECTOR, male, inverted flare, 1/4" x 1/8%
CAPSCREW, skt., hd., #10 NF x 2"
WASHER, #10 SAE
LOCKWASHER, #10 ASA Med.
NUT, #10 NF
TUBE ASSEMBLY (Tee to R. H. wheel cylinder)
PIN
PIN
PIN, locking

PIN, cotter, 3/32" x 3/4"
PIN, cotter, 1/8" x 1"

(Continued)

106



ITEM

40

41
42

43

44

45

46

47
48
49

4

A

PART NO,

3006751
3007408

3005953
3005999

3006008
915228
904206

911041
3006288
604925

3005895
913105
916028
904208
911043

3001170
916385
904206
900942
911041

3006778

3007818
3013884

3019115
3013752
3015533
910876

QTY.

o

1

Db et et it et

o

A

— = e

HYDRAULIC BRAKE ASSEMBLY (Continued)

DESCRIPTION

SHAFT ASSEMBLY (Includes BUSHING 3006288)

LEVER ASSEMBLY, foot (Includes 1-3006288 BUSHING,
2-604925 BEARING, 2-3005895 SEAL)

PEDAL ASSEMBLY
LEVER

WASHER
CAPSCREW, 3/8'""NF x 1-1/4"
LOCKWASHER, 3/8'" ASA Med.

UT, 3/8" NF
BUSHING
BEARING (Lettered end must face pressing tool)

SEAL (Install seal with lip toward outside)
CAPSCREW, 1/2" NF x 1-1/2"
CAPSCREW, 1/2" NF x 1-3/4"
LOCKWASHER, 1/2'" ASA Med.

NUT, l/2" NF

PIN, locking
CAPSCREW, 3/8" NF x 2"
LOCKWASHER, 3/8" ASA Med.
PIN, cotter, 3/32" x 5/8"
NUT, 3/8'" NF

SPRING

SPRING
BRACKET ASSEMBLY, brake (Includes item 42)

BRACKET
END, yoke
ROD

NUT, 7/16" NF

107



THREE PIECE
WHEEL

A

TIRE AND WHEEL

ITEM PART NO. QTY. DESCRIPTION

1 e 4 TIRE, grader lug type, 13:00-24, 8 ply, for 8:00 T Rim
2 eeeae- 4 TUBE, std., for 13:00-24 tire w/TR-218 valve (Not
furnished, obtain locally)
3015572 2 WHEEL ASSEMBLY, rear (2 piece) (Each includes one wheel
and 1-3013467 RING) (Use Nut 3014430 only)
3
3013469 2 WHEEL ASSSMBLY, front (2 piece) (Each includes one wheel
and 1-3013467 RING) (Use Nut 3014430 only)
—————— 2 WHEEL, rear (2 piece) (For service order 3015572 Wheel
4 < -aea-- 2 WHEEL, rear (2 piece) (Use 3007152 nut only) Assembly)
—————— 2 WHEEL, front (2 piece) (For service order 3013469 wheel
Assembly)
5 3013467 4 RING (Used w/3015572, 3013469 and Wheel assemblies prior
TL12-#210)
------ 2 WHEEL, rear (3 piece) (For service order 3015572 Wheel Assy.)
I G 2 WHEEL, rear (3 piece) (Use 3007152 Nut only)
—————— 2 WHEEL, front (3 piece) (For service order 3013469 wheel Assy.)
7 3005096 4 RING, side (Used wheel assembly, prior TL12 #210)
3005097 4 RING, lock

166



MEMO

109

VSR LR S, ._.<LJ-‘




DONIYIZHILS 43 MOd

oL 6 2L 69 L9 9L

1L 9 LL

N7

wg|
A
G n\ k

ATEW3ISSY YV3IO ONIY3IALS

110

Sv

{ AINO SAN3) 9c22l, ANV 0¥ 22,
SAIMEWASSY MUNITT Ovyd

8G 6G 09 19 29 PG Ig €9 29 0G

B e S

; I lq =
Y NEEN

o7 ! )
UL 772 02222

‘\\s/ .\“.LMTT Vi,

N &
oo LTRSS

> O 2 S v




POWER STEERING

ITEM PART NO, QTY. DESCRIPTION
1 3011665 L GEAR ASSEMBLY, steering, (Includes items 4 thru 9, 14, and
24 thru 45)
2 3023001 1 WHEEL, steering (Includes steel cup)
3 3006592 1 BUTTON ASSEMBLY, horn (Includes 1-RING, 1-RUBBER
WASHER, 1-BRASS CUP, 1-INSULATOR WASHER and
1- SPRING)
4 3006584 1 NUT
5 3006583 1 KEY
6 3006582 1 SPRING
7 3011659 1 WASHER
8 3006580 1 BEARING ASSEMBLY
9 3011655 1 HOUSING ASSEMBLY, steering gear (Includes items 10 thru 13)
1o -eee-- 1 HOUSING (Not serviced separately)
T e-e--- 1 JACKET, column (Not serviced separately)
12 3011654 1 BEARING
13 3006614 2 BUSHING
14 3011658 1 SHAFT ASSEMBLY, ball, nut contact and steering (Includes
items 15 thru 21 and 23)
15 3006598 4 GUIDE, ball return
16 3006599 1 CLAMP, ball return guide
17 3003933 3 BOLT ASSEMBLY
18 3006597 106 BALL
I 1 NUT, ball (Not serviced separately)
20 3011657 1 CONTACT ASSEMBLY, horn cable (Includes 1-Cable and 1-
Contact)
21 ------ L RING, bearing (Not serviced separately)
3006590 L CONNECTOR ASSEMBLY (Includes one Screw and one Lock-
22 { plate)
3003850 2 SCREW, #10-16 (Self tapping)
23 3006601 1 TERMINAL ASSEMBLY, horn (Includes one Terminal, one
Spring and two Insulating Washers)
3020125 i ADAPTER ASSEMBLY (Includes iterns 25 and 26)
“ { 3006577 1 GASKET, end cover
25 3016721 1 BEARING, needle
26 4252855 1 RING, seal
919228 4 CAPSCREW, 7/16" NC x 1-1/8"
“ { 904207 4 LOCKWASHER, 7/16" ASA Med.
3017977 1 VALVE ASSEMBLY (Includes 5-3020582 SPRING, 10-3020582
PLUNGER, item 29, one housing and one spool)
&8 { 3020583 5 SPRING
3020582 10 PLUNGER
30 923582 2 SEAL

(Continued)

Tt



ITEM
32
33
34

35

36

37
38
39
40
41

42

43

44

45

46

47

48

49
50
51
52
53
54
55
56

{

{

{

PART NO.
3011651
3011664
3020124
919015
904206

3011653
916278

905261

3006585
3006586
3003896
910876

3003883
3003884
3003885
3003886
3003882

3003901
915408
904206

3003904
904369

3006589
3005026

3005017
904208
911043

3005024

3005023
904209
911044

3012240
3013114
3013115
3013116
3013117
3013118
910024

915276

QTY.

— e e ke NN W W = e Y

—

BN DN N RN = NN = NN e e W W

POWER STEERING (Continued)

DESCRIPTION

BEARING ASSEMBLY

NUT

COVER

CAPSCREW, 3/8'" NC x 3-1/2"
LOCKWASHER, 3/8" ASA Med.

GASKET, washer, used with tapped hole in cover
CAPSCREW, 5/16"NC x 1/2"

PLUG, 1/2'" steel, 9/16'" sq. hd.
SEAL

GEAR
ADJUSTER, lash
NUT, 7/16" NF
SHIM (. 063" thick)
SHIM (. 065" thick)
SHIM (. 067" thick)
SHIM (. 069" thick)

COVER ASSEMBLY, side (Includes 1-BUSHING) (Serviced as
assembly only)

GASKET
CAPSCREW, 3/8" NC x 3/4"
LOCKWASHER, 3/8'" ASA Med.

NUT, pitman arm
LOCKWASHER, 3/4" ASA Med.

ARM, pitman
"g" BOLT

"U" BLOCK (Effective with TL12 #1249
LOCKWASHER, 1/2'" ASA Med.
NUT, 1/2""NF

"U'" BOLT

BLOCK, clamp
LOCKWASHER, 5/8'" ASA Med.
NUT, 5/8'"" NF

LINK ASSEMBLY, drag (Includes items 50 thru 54)
PLUG, threaded

BEARING

SPRING

SPACER

SEAT

PIN, cotter, 3/16" x 2-1/2"

FITTING, lubricating, 90°, 1/8" NPT

(Use as req'd)

(Continued)

Iz



POWER STEERING (Continued)

ITEM PART NO. QTY. DESCRIPTION
57 3012236 1 LINK ASSEMBLY, drag (Includes items 58 thru 62)
58 3005219 2 PLUG, threaded
59 3005220 4 BEARING
60 3005221 2 SPRING
61 3017076 2 SPACER
62 3005223 2 SEAT
63 904003 2 PIN, cotter, 1/8" x 2-1/4"
64 913685 2 FITTING, lubricating, std., 1/8" NPT
65 3010244 1 ARM ASSEMBLY, steering (Includes items 66, 67.75 and 76)
066362 2 BEARING (Lettered end must face pressing tool)
66
3010242 2 SEAL (Install with lip toward outside)
3010241 1 BEARING (Lettered end must face pressing tool)
67
3010242 2 SEAL (Install with lip toward outside)
68 3010489 1 PIN
69 3001621 2 PIN, locking
900806 2 PIN, cotter, 1/8"x 1"
70 3005129 1 PIN
71 3001622 1 PIN, locking
900806 L PIN, cotter, 1/8"x 1"
72 3010490 L PIN
73 912307 4 SCREW,#8 x 1/2" (self tapping) (Horn button)
74 3012682 2 BOLT, universal fitting
75 3020848 1 STUD, ball
912840 1 NUT, 5/8" NF
900808 1 PIN, cotter, 1/8" x L-1/2"
76 3023189 1 STUD, ball
912331 1 NUT, 3/8'" NF
900808 1 PIN, cotter, 1/8" x 1-1/2"
77 3011483 1 CYLINDER ASSEMBLY (See item 1, page 115)

I13



13s ONIMOvd

NOLSId 40 A18W3sSSVY 40 Y¥3AHO
MONA “ONIY ONIMOVd

% l-Tﬁ

1 LI
\
N

]

ONId d31dvav 3JIvW loyv

ANIHJOAN ‘ONIY ONIMOVd -G WILI
ONId dY31dvav 3IIVW3IL -€1 W3ILI

MIANITAD DNIYHHALS Y¥IMOd

135 ONIMOvd dod

ONY d3LdvadVv JTVNES -6 WILI

Pl

MONA “ ONIH ONIMOVL -8 IWALI

ONIY d31ldvav JTTVWW -L W3LI

K

X

22

W

2

o L 2
V%%/%/
0oc S v € €2

]
N— 7 %
A7, Amwwm\ \\\ ﬁ\\\

cc 6l Ll 151 Zl I c ie-| Ol 9

CD

114



ITEM

10
11
12
13
14
15
16
17

18
19
20
21
22
23

POWER STEERING CYLINDER

PART NO. QTY. DESCRIPTION

3011483 1 CYLINDER ASSEMBLY (Includes items 2 thru 23)
3011479 1 ROD ASSEMBLY, piston

3003714 1 ORING

3003715 1 PLATE, end

3003716 1 OBEARING.

3003609 1 PACKING SET, rod (Consists of items 7 thru 9)
------ 1 RING, male adapter

—————— 4 RING, duck

------ 1 RING, female adapter

3003717 1 HEAD, cylinder

3003726 1 PISTON, front

3003727 1 PACKING SET, piston (Consists of items 13 thru 16)
------ 1 RING, female adapter

------ 2 RING, duck

------ 1 RING, neoprene

------ 1 RING, male adapter

3003732 1 PISTON, rear

3003733 1 ORING, bearing

3003734 1 NUT, locking

4254624 1 ORING, sealing

3011482 1 TUBE ASSEMBLY, cylinder (Includes 1-3001870 BUSHING)
3001870 1 BUSHING

3003958 2 OWASHER (special)

920622 2 CAPSCREW, 5/16'" NF x 1"

O(Also see PACKAGED PARTS)



19

28

18

27 28

2 30 41 3 13 15 17

6 32

14

26

COWL AND FLOOR PLATES

FUEL SYSTEM,

116



ITEM

10

11
12
13

14

15

16

17
18
19

FUEL SYSTEM, COWL AND FLOOR PLATES

PART NO.
3016027
3003530
3013033
3011860
3013034
3011860

3005227
9016383
904206
911041

3006638

3013726
3009990

3023289

3002701
912602

3009970
916400
904204
911040
910141
3013364
3002529
916381
904206
916383
904206
911041
901170
904203
901310
917332
3013362
3042830

QTY.

]

1

a8}

INGTITNINN

o e B e e T R L " C I UV B i R N e I N N N

DESCRIPTION

TANEK, fuel (Includes item 2)
CAP, fuel tank

STRAP (bottom)

STRIP

STRAP (top)

STRIP, packing

WASHER, square
CAPSCREW, 3/8" NF x 1-1/2"
LOCKWASHER, 3/8'" ASA Med.
NUT, 3/8" NF

VALVE, shut-off

TUBE ASSEMBLY

PUMP ASSEMBLY, fuel, 6 volt (Includes one Pump, items
48 thru 55, 1-3002701 SLEEVE and 1-917602 TERMINAL)
(Used prior TL12 #1282)

PUMP ASSEMBLY, fuel, 12 volt (Includes one Pump, items
48 thru 55, 1-3002701 SLEEVE and 1-917602 TERMINAL)
(BEffective TL12 #1282)

FUEL PUMP (Not serviced separately)

SLEEVE, terminal
CABLE, terminal

ANGLE

CAPSCREW, 1/4" NF x 3/4"
LOCKWASHER, 1/4" ASA Med.
NUT, 1/4" NF

CONNECTOR

TUBE ASSEMBLY

CLIP

CAPSCREW, 3/8" NF x 3/4"
LOCKWASHER, 3/8'" ASA Med.
CAPSCREW, 3/8" NF x 1-1/2"
LOCKWASHER, 3/8'"" ASA Med.
NUT, 3/8" NF

SCREW, #10 NC x 1/4"
LOCKWASHER, #10 ASA Med.
NUT, machine screw. #10 NC
UNION

TUBE ASSEMBLY

FILTER ASSEMBLY, fuel (Includes items 20 thru 25)

(Continued)

117



ITEM
20
21
2.2

23

24
25
26
27
28
29

30

31

32

33

34

35

36

37

38

39
40

41

(
{
{
{
{
{
1
|

FUEL SYSTEM, COWL AND FLOOR PLATES (Continued)

PART NO. QTY.

3006653 1
3006654 1
3006655 1
3006656
3016274
3006657
3006558
910161
915399
920215
3013015
3006398
3006399
916225
904206
3004734
3019236
3019237
3013036
3019212
916225
911115
904206
911041
3013011
3014613
916225
904206
911041
3008245
915779
910244
904208
906950
911043
3013026

3028828
916225
904206

3011457
912301

et

s
[ T R e R A A R N e S T AN B R S R =)

) —_ = _ =
W W W W w =~ O O O N H = W Ww

OO b N

DES CRIPTION

HEAD, filter

GASKET, filter bowl

ELEMENT, filter

BOWL, filter

BOWL, filter, special equipment

BAIL, filter

NUT, filter bail

ELBOW, 1/4" flared tube x 1/8" NPT
ELBOW, street (Auto type) 1/8'"" NPT
CONNE CTOR

COWL, bottom

ANGLE, floor plate, support, left

ANGLE, floor plate, support, right
CAPSCREW, 3/8" NF x 1"

LOCKWASHER, 3/8'' ASA Med.

PLATE, rear, floor (Used prior TLIl2 #584)
PLATE, rear, floor (Used TLl2 #584 thru #1415)
PLATE, rear, floor (Effective TL12 #1416)
PLATE, front, floor (Used prior TL12 #584)
PLATE, front, floor (Effective TL12 #584)
CAPSCREW, 3/8" NF x 1"

WASHER, 3/8'" SAE

LOCKWASHER, 3/8'' ASA Med.

NUT, 3/8" NF

BRACE ASSEMBLY (Used prior TL12 #100)
BAR ASSEMBLY (Effective TL12 #100)
CAPSCREW, 3/8" NF x 1"

LOCKWASHER, 3/8'' ASA Med.

HEX NUT, 3/8" NF

BLOCK, rubber (Used prior TLl12 #584)
CAPSCREW, 1/2" NF x 2"

WASHER, 1/2" SAE

LO(/:KWASHER, 1/2'" ASA Med.

WASHER, bevel, 1/2"

NUT, 1/2" NF

PLATE

ANGLE
CAPSCREW, 3/8" NF x 1"
LOCKWASHER, 3/8'" ASA Med.

CAPSCREW, 3/8" NF x 3/4" Btn. hd.
LOCKWASHER, 3/8'' external tooth

(Continued)

118



FUEL SYSTEM, COWL AND FLOOR PLATES (Continued)

ITEM PART NO. QTY. DESCRIPTION

3011640 1 COWL, top (Used prior TL12 #966)
3015504 1 COWL, top (Used TL12 #966 thru #1281)

42
3023245 1 COWL, top (Used TL12 #1282 thru #1415)
3024482 1 COWL, top (Effective TL12 #1416)
3013775 - SHIM (1/16'" thick)

43 (Use as req'd)
3013776 - SHIM (1/8'" thick)
916383 2 CAPSCREW, 3/8" NF x 1-1/2"

44 911115 2 WASHER, 3/8'" SAE
906960 2 LOCKWASHER, 3/8'", internal tooth

45 3006287 1 CLAMP
3003448 - BAR

46 (Use as req'd)
3003878 - SHIM
911115 2 WASHER, 3/8" SAE
916383 2 CAPSCREW, 3/8" NF x 1-1/2"
904206 2 LOCKWASHER, 3/8'" ASA Med.
911041 2 NUT, 3/8" NF
3014616 1 BRACE

1 \ 3011456 4 CAPSCREW, 3/8" NF x 1", btn. hd., skt.
911115 4 WASHER, 3/8" SAE
904206 4 LOCKWASHER, 3/8" ASA Med,
911048 4 NUT, 3/8" NF

48 3022493 it GASKET

49 3022494 3 SCREW

50 3022495 1 SCREEN

51 3022496 1 PLUNGER ASSEMBLY

52 3022497 1 SPRING, plunger

53 3022498 1 CUP, plunger spring

54 3022499 1 GASKET

55 3022500 1 COVER

56 3020203 1 GAUGE UNIT, fuel tank (Effective TL12 #966)

119



WHITE FROM MAG:

47 ﬁ4 ?5

REAR § FRONT VIEW USED PRIOR TL-12%966

10 I 3\ 3i 38 |2 I3\20 22 25 23 26 24 27
I/II/EI\‘\\__ \
@
|
2 | 14 39

ELECTRICAL SYSTEM

120



5 BLUE FROM GEN.
45 46 48

: FUEL TANK
/_j UNIT
5

/ ./ |
/ / /N
4] 59 40 35 32 29 30 59 3l

ELECTRICAL SYSTEM

T2t



USAGE: Used prior TL12 #1282

ITEM

10

11

- PART NO.
3009603

3009602

3009589
3009704
3005276
3005275
905121

3005254
915809
910335
904205

227238

213314
915807
904205
910335
905662

{:911170
915262

3008047

3011016
904206
900367

923602
3013712
3008727

3011016

3008751
904206
900367
3008752
915050
904207
910881

916271
904206
911989

QTY.

1

D T S VO U A

NOoOYW WY

I ASTRER AS T ]

W IV NIV IV

I S N L el i

ELECTRICAL SYSTEM

DESCRIPTION

GENERATOR ASSEMBLY (Includes 1-3009602 GENERATOR,
1-3009589 PULLEY)

GENERATOR (Includes one each 3009704 SPACER, 905121
KEY, 3005276 LOCKWASHER, 3005275 NUT) (Orderrepair
parts from Electric Auto-Lite Co. #GHD-6001 AC-1)

PULLEY
SPACER
LOCKWASHER
NUT

KEY

BRACE, generator
CAPSCREW, 5/16'" NC x 3/4"
WASHER, 5/16'" SAE
LOCKWASHER, 5/16'" ASA Med.

BRACKET, generator (Order 227238 BRACKET for service,
order also 2-905662 CAPSCREW and 2-213314 WASHER for
initial installation)

BRACKET, generator (See item 7, page 30 for proper spacers
and fasteners)

WASHER, square, 3/8'" ASA Med.
CAPSCREW, 5/16'" NC x 1-1/4"
LOCKWASHER, 5/16" ASA Med.
WASHER, 5/16" SAE
CAPSCREW, 5/16" NC x 1-1/8" (Used w/227238
Generator bracket only)

CAPSCREW, 5/16" NF x 1-1/4"
LOCKNUT, 5/16" NF

LIGHT ASSEMBLY, sealed beam, head light (Each includes
parts as listed in item 7 and 1-3013712 CONNECTOR)

ELEMENT, sealed beam
LOCKWASHER, 3/8'" ASA Med.
NUT, 3/8" NC

RING, seal
CONNECTOR, male line

LIGHT ASSEMBLY, sealed beam, tail light (Includes parts as
listed in item #10 and 1-3013712 CONNECTOR)

ELEMENT, sealed beam

BRACKET
LOCKWASHER, 3/8'' ASA Med.
NUT, 3/8" NC
BRACKET, swivel
BOLT, carriage, 7/16'" NC x 1-1/4"
LOCKWASHER, 7/16" ASA Med.
NUT, 7/16'" NC

CAPSCREW, 3/8"NCx 1"
LOCKWASHER, 3/8'" ASA Med,
WASHER, 3/8' SAE

(Continued)

122



ITEM

12

13

14

15

16

17

18

19

20

21

22

23

24

25
26

27

28

29
30

31

32

PART NO.

3014391

915399
3004908

916225
904206

3004953

911730
904203
3005993
3011632
3014716
920612
904206
3005624
3005625
914875
906961

3006731
3006732
3010174
3005990
{:3012696
910335
4:915016
3010175
3012689
3005992
{:3008046
3005991
'{:3008046
3038023
3003072
916277
4:904205
3006702

QTY.

1

Ll S S T~ i R CC R GO \C T V)

O S N e e e i T R o~ W R TR T I AC TR N

ELECTRICAL SYSTEM (Continued)

DESCRIPTION

SENDER, pressure (Prior TL12 #435, order also 3016471
GUAGE ASSEMBLY for initial installation)

ELBOW, street, 1/8'" NPT (Auto type)

MOTOR ASSEMBLY, starting (Order repair parts from
Electric Auto Lite Co., #MCL-6009B)
CAPSCREW, 3/8" NF x 1"
LOCKWASHER, 3/8" ASA Med.

SWITCH, solenoid starting (Order repair parts from Electric
Auto-Lite Co., #SS-4007)

BOLT, 3/16" NC x 1/2"

LOCKWASHER, #10 ASA Med.

CABLE

CLIP

CLIP (forward section)

CAPSCREW, 3/8" NF x 1/2"

LOCKWASHER, 3/8'" ASA Med.

SUPPORT, battery, left

SUPPORT, battery, right

CAPSCREW, 1/2" NF x 1"

LOCKWASHER, 1/2" ASA Med. (Internal tooth)

BATTERY, 6 volt, 95 amp hour capacity, 15 plate (Not
furnished-obtain locally)

INSULATOR, battery, bottom and rear
INSULATOR, battery, left and right side
INSULATOR, battery, front

COVER ASSEMBLY, battery (Includes 1-3012696 STRIP)
STRIP, rubber

WASHER, 5/16" SAE

NUT, wing 5/16" NC

HOLD-DOWN, battery

GROMMET

CABLE

WASHER, felt

CABLE ASSEMBLY

WASHER, felt

HORN ASSEMBLY (Includes 1-3003072 BRACKET)
BRACKET

CAPSCREW, 5/16" NC x 5/8"

LOCKWASHER, 5/16'" ASA Med.

WIRE ASSEMBLY (Each includes two terminals and two
rubber sleeves) (1 used prior TL12 #966)

TZ3



ITEM

33

34
35
36
37
38

39
490

41

42

43

44

45

46

47
48

49

50

51
52

{

{

PART NO.

3013711

3013699
908890

3002737
3002529
3014389

3007357

3013763
916381
904206
911041

916383
904206
3006622

3006682
3016470

3017046
904203
917415
906964
917385

3016406

3017046
904203
917415

3016471

3017046
904203
917415
906964
917385

3004909
3014514
917441
906964
3012909

3013714

3022476
3022475

ELECTRICAL SYSTEM (Continued)

QTY.

1

R R = = DDV DN N OB N == Y L~ A B N

== N DN DY

[NV AN]

DESCRIPTION

HARNESS, wiring, complete, bottom (Wiring harness re-
located (Effective TL12 #883, use qty's listed in note in
items 36 and 39)

HARNESS, wiring, complete, top

SCREW, machine, #6 NC x 1/4", self tapping
CLIP, 3 used prior TL12 #883

CLIP (Capscrew furnished with engine)

SENDER, temperature (Prior TL12 #435 order 3016470 GAUGE
ASSEMBLY, for initial installation)

CLIP (Not shown) (Used prior TL12 #883)

CLAMP
CAPSCREW, 3/8" NF x 3/4"
LOCKWASHER, 3/8'" ASA Med.
NUT, 3/8" NF

CAPSCREW, 3/8" NF x 1-1/2"
LOCKWASHER, 3/8'" ASA Med.

WIRE ASSEMBLY (Includes two terminals and sleeves) 1
used prior TL12 #966)

WIRE ASSEMBLY (Includes two terminals and sleeves)

GAUGE ASSEMBLY, temperature (Includes parts as listed in
item 44)

STRAP, mounting

LOCKWASHER, #10 ASA Med. Prior TL12 #435
NUT, #10 NF order also 3014389
LOCKWASHER, #8 ASA Med. SENDER for initial

NUT, #8 NC installation.
AMMETER ASSEMBLY (Includes parts as listed in item 45)

STRAP, mounting
LOCKWASHER, #10 ASA Med.
NUT, #10 NF

GAUGE ASSEMBLY, oil pressure (Includes parts as listed in
item 46)

STRAP, mounting

LOCKWASHER, #10 ASA Med. Prior TIL12 #435
NUT, #10 NF order also 3014391
LOCKWASHER, #8 ASA Med. for initial installion.

NUT, #8 NC
SWITCH, starter

SWITCH ASSEMBLY, combination (Includes parts as listed in
item 48)
SCREW, #8 NC
LOCKWASHER, #8 ASA Med.

WIRE ASSEMBLY (Used TL12 #966 thru #1014, 2 used prior
TL12 #966)

WIRE ASSEMBLY (Used TL12 #966 thru #1014, ! used prior
TL12 #966)

CONNECTOR, wire

} (Effective TL12 #966)
WIRE ASSEMBLY

(Continued)

127



ELECTRICAL SYSTEM (Continued)

ITEM PART NO., QTY,. DESCRIPTION

53 3003079 1 WIRE ASSEMBLY
915228 1 CAPSCREW, 3/8" NF x 1-1/4"
54 904206 1 LOCKWASHER, 3/8'" ASA Med.,
911041 1 NUT, 3/8" NF
55 3006480 1 FUSE
{912731 2 SCREW, #8 NC x 5/16"
56 906964 2 LOCKWASHER, #8 ASA Med.
{3020230 1 GAUGE ASSEMBLY, fuel
57
3017048 1 STRAP, mounting
904203 2 LOCKWASHER, #10 ASA Med.
917415 2 NUT, #10 NF .
917385 2 NUT. #8 NC (Effective TL12 #966)
906964 2 LOCKWASHER, #8 ASA Med.
3020203 1 GAUGE TANK UNIT, fuel (Alsosee item56, page 119)
58
3020293 1 GASKET
900558 5 SCREW, #10 NF x 1/2", rd., hd., not shown
904203 5 LOCKWASHER, #10 ASA Med.
59 3014716 3 CLIP
- 3019108 1 HOURMETER (Not shown, see item 61, page 130)

w25



WHLSAS TVOIYLDHETH

¢ og I SE€ 62 IE <ZEE9GI & 6 S Ve
/ AN Y / [ | [ rd
=23 ||hhhlmﬂhhﬂuﬂuWnlu\Mm/anqu~4h$NK |H\\|._\._ \ \\ \
G S 4\,_\ N\W\.\ el
! ) i i
mq\u . .
T 9
vy N
_q\l //N
/—
s <
\_ 09
2|
6 8P ¢t I g 6% 9 €2 <2 12 82 w2 12 61 G2 02 /2 92 8 v 2 Il O
M3IIAN HV3IY M3IN  LNOY 4
LS S NA =S [49) LY
NMOYE— MOVIg JLIHM— N, Mov g JLIHM Q3d MOV g :
frff e . - - o o |||.|\“/l\.’\\|/l\n\|/\|/!.\\\
=N
SRRV m O O
73804 4ny ! !
- L \ \
: o) || © ® &\ o) (o \ o\ | (©
\ // Nmﬂjm zﬂmoy//\zojwi up.a//
65 61 1% ToE IS v 0S v

126



<

ELECTRICAL SYSTEM

USAGE: Effective TL12 #1282 and up

ITEM

{
o {

10

11

- {

M

PART NO.

3023032

3023136

3023138
3023137
3023518
3005276
3005275
905121

3005254
915809
910335
904205

227238
905662
213314
911170
915262
3015524

3020947
912301
900367

923602
3013712
3015523

3020947
3008751

3008752
904206
900367
915050
914666
910881

916271
912301
3014391
3016961

QTY.

1

p—

= W IV NIV NN N DN DN e e b e = e e—

— = DD e e e e e e

DESCRIPTION
GENERATOR ASSEMBLY (Includes 1-3023136 GENERATOR,
1-3023138 FAN, 1-3023518 PULLEY)

GENERATOR (Includes 1-3023137 SPACER, 1-905121 KEY,
1-3005276 LOCKWASHER, 1-3005275 NUT) (Order repair
parts from Electirc Auto-Lite Co., #GJL-7001- Ventilated
type)

FAN, generator cooling
SPACER
PULLEY
LOCKWASHER
NUT, hex

KEY

BRACE, generator
CAPSCREW, 5/16' NC x 3/4"
WASHER, 5/16" SAE
LOCKWASHER, 5/16'" ASA Med.

BRACKET, generator
CAPSCREW, 5/16" NC x 1-1/8"
WASHER, square

CAPSCREW, 5/16" NF x 1-1/4"
NUT, 5/16" NF

LIGHT ASSEMBLY, sealed beam, head light (Each includes
1/2 qty. of parts as listed in item 7 and 1-3013712
CONNECTOR ASSEMBLY)

ELEMENT, sealed beam
LOCKWASHER, 3/8', external tooth
NUT, 3/8'"" NC

RING, seal
CONNECTOR ASSEMBLY, male line (Serviced as assembly only)

LIGHT ASSEMBLY, sealed beam, tail light (Includes parts
as listed in item #10 and 1-3013712 CONNECTOR ASSEMBLY)

ELEMENT, sealed beam
BRACKET

BRACKET, swivel
LOCKWASHER, 3/8'" ASA Med.
NUT, 3/8'"" NC
BOLT, carriage, 7/16'" NC x 1-1/4"
LOCKWASHER, 7/16'", external tooth
NUT, 7/16" NC

CAPSCREW, 3/8"NCx 1"

LOCKWASHER, 3/8'", external tooth
SENDER, pressure (Used prior TL12 #1765)
SENDER, pressure (Effective TL12 #1765)

(Continued)

127



ELECTRICAL SYSTEM (Continued)

ITEM PART NO. QTY. DESCRIPTION

13 915399 i ELBOW, street, 1/8" NPT (Auto type)
14 3015495 1 SENDER, temperature
15 3023144 1 MOTOR ASSEMBLY, starting (Order repair parts from
Electric Auto-Lite Co.) (#MDL-6007)
916225 3 CAPSCREW, 3/8"NF x 1"
904206 3 LOCKWASHER, 3/8'" ASA Med.
16 3015527 1 SWITCH, solenoid starting (Order repair parts from Electric

Auto-Lite Co.) (#SSW-4003)

911730 2 BOLT, 3/16" NC x 1/2"
L {: 904203 2 LOCKWASHER, #10 ASA Med. :
18 3022790 1 SUPPORT, battery
19 3022792 1 COVER
910335 2 WASHER, 5/16" SAE Lo
21 { 915016 4 NUT, 5/16" NC
914875 4 CAPSCREW, 1/2" NF x 1"
- { 904208 4 LOCKWASHER, 1/2" ASA Med.
23 3022992 1 SPACER
3022796 2 INSULATOR, front and rear
24 { 3022797 1 INSULATOR, bottom
3022798 2 INSULATOR, left and right
25 = mmmee- 1 BATTERY, 12 volt, 65 amp hr. capacity, 54 plate (Not
furnished, obtain locally)
26 3018572 1 HOLD-DOWN, battery
{ 3019671 1 CABLE
&Y 3008046 1 WASHER, felt
3005991 1 STRAP, ground
28 3008046 1 WASHER, felt
912301 1 LOCKWASHER, 3/8" external tooth
29 3005993 1 CABLE
{ 920612 L CAPSCREW, 3/8" NF x 1/2"
30 904206 1 LOCKWASHER, 3/8" ASA Med.
31 3011632 6 CLAMP P
32 3002529 8 CLIP
915228 1 CAPSCREW, 3/8" NF x 1-1/4"
33 904206 1 LOCKWASHER, 3/8" ASA Med. i
911041 1 NUT, 3/8" NF
34 3002737 1 CLIP
35 3023580 1 WIRE ASSEMBLY (Includes one terminal, sleeve and male
snap terminal)
36 3022476 2 CONNECTOR, wire
37 3023579 1 WIRE ASSEMBLY (Includes one terminal, sleeve and male

snap terminal)

(Continued)

128




ITEM
38
39

40

41
42
43

44

45

46

47

48

49
50
51

52

53
54
55
56

57

58

PART NO.

3031711
3013699

3013763
916381
904206
911041

908890
3006480
3023581
3006702
3015526
3003072
916277
904205
3023643

3020203

3020293
900558
904203

3006622
3020798
3022475

3006682

3023548
3023646
3020229
3015496
3015497
3016905
3016406

QTY.

—

[

N = = Ol = =

b = el e =

ELECTRICAL SYSTEM (Continued)

DESCRIPTION
HARNESS ASSEMBLY, wiring, complete, bottom
HARNESS ASSEMBLY, wiring, complete, top

CLAMP
CAPSCREW, 3/8" NF x 3/4"
LOCKWASHER, 3/8'" ASA Med.
NUT, 3/8'" NF

SCREW, #6 x 1/4", self tapping

FUSE, 20 amp

WIRE ASSEMBLY (Includes one terminal, sleeve and connector)

WIRE ASSEMBLY (Each includes two terminals and sleeves)

HORN ASSEMBLY (Includes 1-3003072 BRACKET)

BRACKET

CAPSCREW, 5/16" NC x 5/8"

LOCKWASHER, 5/16' ASA Med.

SWITC)H ASSEMBLY, ignition and starter (Serviced as assembly
only

TANK UNIT, fuel gauge

GASKET
SCREW, #10 NF x 1/2"
LOCKWASHER, #10 ASA Med.

WIRE ASSEMBLY
WIRE ASSEMBLY

WIRE ASSEMBLY (Each includes one terminal, sleeve and
male snap terminal)

WIRE ASSEMBLY (Each includes one terminal, sleeve and male
line connector)

FUSE, 9 amp

SWITCH ASSEMBLY, light (Serviced as assembly only)

GAUGE ASSEMBLY, fuel (Each includes 1-3017046
STRAP, 2-904203 LOCK-

GAUGE ASSEMBLY, temperature WASHER, 2-917415 NUT,

GAUGE ASSEMBLY 1pressure(Used 2-906964 LOCKWASHER,

gr TLIZ ¥
GAUGE%E%; BLY, T8 sure(mes, | 27917385 NUT)
AMMETER ASSEM%LY (Includes 1-3017046 STRAP, 4-904203

LOCKWASHER, 4-917415 NUT)

(Each includes two terminals and sleeves)

(Continued)

129



ITEM

59

60

61

62

63

PART NO.

3017046
904203
917415
906964
917385

3028028
3019107

3019108

3037101
903752
906963
901309

911115
920589

3002701
917602
901170
904203
901310

QTY.

— =
OO O O i

—

= = DN

ELECTRICAL SYSTEM (Continued)

DESCRIPTION

STRAP, mounting
LOCKWASHER, #10 ASA Med.
NUT, #10 NF
LOCKWASHER, #8 ASA Med.
NUT, #8 NC

REGULATOR, voltage (Electric Auto-Lite #VRT-4201-A)

DAMPNER ~

HOURMETER. (6 volt) (Used prior
TL12 #1282)

(Effective 11]:’)1dlented
HOURMETER (12 volt) TL12 #1282) elow)
SCREW, #6 NC x 1/2"
LOCKWASHER, #6 ASA Med.
NUT, #6 NC

WASHER, 3/8" SAE (Used prior TL12 #1282)

h (Each includes
hardware

TERMINAL (Effective TL12 #1282)

SLEEVE, terminal -

TERMINAL, cable

SCREW, machine #10 NC x 1/4'", rd.hd.
LOCKWASHER, #10 ASA Med.

NUT, #10 NC

130

(Special
equipment)



GUARD

DESCRIPTION

PART NO. QT

ITEM

GUARD ASSEMBLY (boom)

2

3008678

GUARD ASSEMBLY (seat)

1

3008535

g
5]
.2
ol
R
B
Z ©
o@
5 g
=
z @ -
~
= o™
2 8 .
L O =
< Q P
v A Z
(SN
n O ~
INEEE=
N N O
O <H
- o -
o oo o
| S
(Sa]

skt.

button hd.,
external tooth

CAPSCREW, 3/8'""NF x 3/4",

8

3011457
912301

4

LOCKWASHER, 3/8"

CAPSCREW, 3/8'" NF x 1",

[oe]

skt.

button hd.,
3/8'" ASA Med.

NE

LOCKWASHER,
NUT, 3/8"

3011456

904206
911041

5

131



5

HOVINIT

ol



ITEM

10
11
12

L3
14

15
16
17
18
19

20 <

PART NO.
3012988

3015825

3004785
3001031

3005239
917835
916427
904208
911043

3004798

3015325

3015873

3005370
3001870
3004799

3020240
900824
913798
910148

3004800
3004801
3014948
3014949
3004803
3019215

3001621
900806

3005129

3001622
900806

3004810
3004812
3004811
914465
915276
3029888

3006020
3008074
089046

3014221

3028967
910219
918370

QTY.

1

NN DDV DN

N N N N N N NN

—

=

B R 0 NN

L 2R =2 W ST AS I AN

[

3

N N N

LINKAGE

DESCRIPTION

BOOM ASSEMBLY (Includes items 2 and 3)

BOOM ASSEMBLY (long boom) (Includes items 2 and 3)
(Special equipment)

BUSHING

BUSHING

PIN ASSEMBLY
NUT
CAPSCREW, 1/2" NF x 4-3/4"
LOCKWASHER, 1/2' ASA Med.
NUT, 1/2" NF

LINK ASSEMBLY, dump (Each includes 2-3005370 BUSHING,
2-3001870 BUSHING) (Used prior TLl2 #150)

LINK ASSEMBLY, dump (Each includes 2-3005370 BUSHING,
2-3001870 BUSHING) (Effective TL12 #150)

LINK ASSEMBLY, dump (Each includes 2-3005370 BUSHING,
2-3001870 BUSHING ) (Used w/long boom) (Special equipment)

BUSHING
BUSHING
PIN

BOSS
WASHER, 1-1/4" USS
NUT, 1-1/4" NF, slotted
PIN, Cotter, 7/32" x 2"

LINK ASSEMBLY, cross, left (Used prior (Each includes

LINK ASSEMBLY, cross, right TLI12 #150) 2-3004799 PIN,
LINK ASSEMBLY, cross, left (Effective 2-3020240 BOSS,
LINK ASSEMBLY, cross, right TLl2 #150) 1-3004803 BUSHING)
BUSHING

PIN

PIN, lock
PIN, cotter, 1/8'""x 1"

PIN

PIN, locking
PIN, cotter, 1/8"x 1"

PIN
PIN
PIN
FITTING, lubricating, st., 1/8" NPT
FITTING, lubricating 90°, 1/8'" NPT

NAME PLATE and DECAL KIT (Consists of parts as listed
in item 20)

PLATE, shift diagram

PLATE, clutch instruction
PLATE, name (Allis- Chalmers)
PLATE, switch

PLATE, name (TL12)
SCREW, drive, #7 x 5/16"
RIVET, 3/16" x 9/32", universal head

(Requires welding)



LVIS ANV INVE4d

Gl

T I
- 4
L

== 1H||J e il_._,l -

=
=N
i

1

e .A, \, j
,leuw.a\;vi\\vlp-

134



8

USAGE:

ITEM

10

11

12

13

14

15

|
{
|
{

R ey ey ey —

FRAME AND SEAT

* Used prior TL12 #227

*% Effective TL12 #227

PART NO.

3010337
3016105
3010338
3016106
3010224
915788
904209
911044
916405

904209
3015031

3010347
3011121
3015489
3015488
3015487
3014201

3015490
910244
911054
900806

3008091
3008167
920625
910916
911047
916375
916376
910916
911047
3010554
3019150

3014072
913105
904208
910244
911043

QTY.
E 3
1 -
- 1
1 -
= 1
hi 1
8 8
8 8
8 8
2 2
2 2
1

2 2
1 -
- 1
2 2
4 -
~ 2
8 4
4 2
4 2
2 2
1 1
4 4
4 4
4 4
kS 2
2 2
4 4
4 4
1 -
- 1
I 1
4 4
4 4
4 4
4 <4

DESCRIPTION

FRAME ASSEMBLY, left
FRAME ASSEMBLY, left
FRAME ASSEMBLY, left
FRAME ASSEMBLY, right
STABILIZER

CAPSCREW, 5/8'" NF x 2-1/4" (Upper capscrew in left hand
frame must be installed

LOCKWASHER, 5/8" ASA Med. w/Hex Nut and Lockwasher
on outside of frame for Drag

NUT, 5/8" NF Link clearance)

CAPSCREW, 5/8" NF x 1-1/2"

LOCKWASHER, 5/8'" ASA Med.

SUPPORT ASSEMBLY, axle (Includes 2-3010347 BUSHING)
(For initial installation order also items 8,9,2-3015490
CAPSCREW and 1-914463 FITTING)

BUSHING

BAR (Used prior TL12 #140)

BAR (Effective TL12 #140)

SHIM (Use as req'd)

PAD

CAPSCREW, 1/2" NF x 2-1/4", dr. end

CAPSCREW, 1/2'""NF x 2-5/8", dr. end
WASHER, 1/2" SAE
NUT, 1/2" NF
PIN, cotter, 1/8"x 1"

CAPSCREW, 1/2" NC x 1-1/4", dr. hd.

WIRE, lock, #16 W and M Ga. x 9'' long
CAPSCREW, 1" NF x 4-1/2"

LOCKWASHER, 1'" ASA Med.

NUT, 1" NF

CAPSCREW, 1" NF x 3-1/4" (Rear capscrew)
CAPSCREW, 1" NF x 3-1/2" (Forward capscrew)
LOCKWASHER, 1''" ASA Med.

NUT, 1'"NF

SUPPORT, steering gear (Used prior TL12 #584)
SUPPORT, steering gear (Effective TL12 #584)

PLATE (Steering valve guard)
CAPSCREW, 1/2" NF x 1-1/2"
LOCKWASHER, 1/2'* ASA Med.
WASHER, 1/2" SAE
NUT, 1/2" NF

(Continued)

135



ITEM

16

17

18
19

20

21

22

23

24
25
26

27
28

29

30

M

{

PART NO.

916021
904209
911110
3005558
3019347

3023040

3005370

3019490
916333
916354
914488

3011167
913249
904208
911043
3001994
916272
904206
3001993
3013365

3014202
910255
911056
910302

3006498
3014997
916355
914488
916357
914488

FRAME AND SEAT (Continued)

QTY. DESCRIPTION
®oORN

4 4 CAPSCREW, 5/8" NFx 2"

4 4 LOCKWASHER, 5/8'" ASA Med.
4

1

o

WASHER, 5/8'" SAE

FRAME ASSEMBLY, seat (Includes item 18) (Used prior TLI2
#567)

—_

FRAME ASSEMBLY, seat (Includes item 18)
(Used TIL12 #567 thru #1281)

- 1 FRAME ASSEMBLY, seat (Includes item 18) (Effeciive TLI12
#1282)

- 4 BUSHING (Effective TL12 #567)

8 - NUT, 3/4" NF(Used prior TL12 #567)

8 - CAPSCREW, 3/4" NF x 2-3/4"
- gﬁi’sc‘f/‘?‘,’vﬁ;/s” NF x 2-3/4 petective TL1Z #567)
1 1 SUPPORT, seat

2 2 CAPSCREW, 1/2" NF x 1-1/4"

2 2 LOCKWASHER, 1/2'" ASA Med.

2 2 NUT, 1/2" NF

1 1 CUSHION, back

4 4 CAPSCREW, 3/8" NC x 1-1/4"

4 4 LOCKWASHER, 3/8'" ASA Med.

1 1 CUSHION, seat

2 2 PAD

2 2 CAPSCREW, 3/4" NF x 3-1/4", dr. end
2 2 WASHER, 3/4" SAE

2 2 NUT, 3/4" NF

2 2 PIN, cotter, 5/32'""x 1-1/4"

1 1 STEP ASSEMBLY

2 2 BRACKET

- 1 CAPSCREW, 7/8" NF x 3"

h 1 NUT, 7/8" NF (Effective TL12 #567)
- 2 CAPSCREW, 7/8" NF x 3-1/2"

- 2 NUT, 7/8'" NF

136

&



MEMO

Lo




LHDITMEIINNOD ANV CQOOH

THEEQQ

o
1

1]

=

\f: = ‘": "L.@ -

iy

] i =
2

il

At

il

S

\&

e

138



USAGE:

ITEM

10

11

12

13

14

'Y

{

HOOD AND COUNTERWEIGHT

% Used Prior TL12 #567
*% Effective TL12 #567

PART NO. QTY. DESCRIPTION

%* i
3014704 1 - HOOD (Used w/kerosene engine)
3019174 - 1 HOOD (Used w/gasoline engine

( gasoline engine) 1\ orior TL12 #1282)

3019772 - l HOOD (Used w/kerosene engine)
3022978 - 1 HOOD (Used w/gasoline engine) (Effective TL1Z #1282)
3023685 - 1 HOOD (Used w/kerosene engine)
3005639 2 1 STRAP
3002708 4 2 WASHER, square
916386 2 2 CAPSCREW, 3/8" NF x 2-1/4" (rear)
916385 2 - CAPSCREW, 3/8" NF x 1-1/2" (front)
904206 4 2 LOCKWASHER, 3/8" ASA Med.
011041 4 2 NUT, 3/8" NF
3010189 1 - BRACE, left (Used w/gasoline engine)
3014705 1 - BRACE, left (Used w/kerosene engine)
3010190 1 - BRACE, right
3019341 - 1 BRACE, left (Used w/gasoline engine)
3019774 - 1 BRACE, left (Used w/kerosene engine)
3019339 - 1 BRACE, right
3006684 - 1 SHIM, front only (Use as req'd)
3019390 - - SHIM, rear only (Use as req'd)
3022136 - 16 CAPSCREW, 5/8'" NF x 2", alloy h.t.
916406 4 - CAPSCREW, 5/8" NF x 1-3/4" (front)
916404 4 - CAPSCREW, 5/8" NF x 1-1/4" (rear)
904209 8 16 LOCKWASHER, 5/8" ASA Med.
3005077 1 1 CASTING, upper
3017331 - - SHIM (Use as req'd)
916288 2 2 CAPSCREW, 3/4" NC x 2-1/2"
904369 2 2 LOCKWASHER, 3/4'" ASA Med.
3017864 1 1 PLATE. left. side
3019354 - 1 STABILIZER
3017865 1 1 PLATE, right, side
3019490 4 4 NUT, 3/4" NF
913334 4 4 CAPSCREW, 3/4" NF x 3"
916591 4 4 NUT, 3/4" NF
3013053 1 = PLATE (Used prior TL12 #250)
3015552 1 1 PLATE (Effective TL12 #250)
915228 4 4 CAPSCREW, 3/8" NF x 1-1/4"
904206 4 4 LOCKWASHER, 3/8'" ASA Med.
911041 4 4 NUT, 3/8" NF
3005075 1 1 GUARD ASSEMBLY

(Continued)

39 —



ITEM

15

16

17

18

19

20

21

22

23
24

25

26

27

N T — T

PART NO.

916423
904208
911043
3013080
3010209
920625
910916
911047
3010205
3007945
903752
906963
901309
3028828
916381
904206
3010316
3010204
3007795

904208
911043

3007008
915228
911115
913528

3020112
3020113

HOOD AND COUNTERWEIGHT (Continued)

QTY. DESCRIPTION
d ok

4 4 CAPSCREW, 1/2" NF x 3"

4 4 LOCKWASHER, 1/2" ASA Med.
4 NUT, 1/2" NF

1 1 PLATE ASSEMBLY

1 1 CASTING, lower (Used with L/boom) (Special equipment)
4 4 CAPSCREW, 1" NF x 4-1/2"

4 4 LOCKWASHER, 1'" ASA Med.

4 4 NUT, 1" NF

1 1 PANEL, left side

1 1 COVER

3 3 SCREW, #6 NC x 1/2"

3% 3 LOCKWASHER, #6 ASA Med.

3 3 NUT, #6 NC

2 2 ANGLE

4 4 CAPSCREW, 3/8'"'NF x 3/4"

4 4 LOCKWASHER, 3/8'" ASA Med.

—
—

CRANK, special equipment

—
—

PANEL, right side

CAPSCREW, 1/2" NF x 1-1/2"
LOCKWASHER, 1/2'" ASA Med.
NUT, 1/2" NF

WASHER, rubber
CAPSCREW, 3/8" NF x 1-1/4"
WASHER, 3/8'" SAE
NUT, 3/8" NF

STOP, left
STOP, right

(Requires welding) (Effective TL12 #818)

i
— == DN IDNDND 0000

+46



MEMO

3 g

a4

L3




ATAWNISSY YHANITAD L JAIT

13S ONIMOVY NOLSId 40 XTENISSY 40 ¥3IAHO L3S ONBIDVL dOu

ONIY HILdvay ITIVN -81 W3LI
3INIYHOIN “ONIY ONIMOVE - 02 W3LI

TR
/\\\\\s&w&x‘\\\\\ / b WIHS -22 W3LI

) 9 55 ) H
292%
\ ONIY ¥ILdvav ITIVWIL - 61 WILI N_ @ [

i x“UDQ “ONIY ONIMDVA - 12 WL /
»'yl S s A0 S

R qu-.w&‘

\\\\\ . A&\mx

~CONN W3ILdVaY ITTvve - & W3

ONIY Y3Ldvav 3Tvwds - O Wi

Y

————— MDNQ DN DNIVOVA - 11 WL

S

7 .

<l

|
0J
L

< e 9l

= S

.J A
/

122




ITEM

No RN e NN

11
12
13
14
15
16
17
18
19
20
21
22
23
24

25

26
27

PART NO.

3013393
3013394

3013381
3013382
3001870
3013385
3004984

3013386
3001088
3004989
3007015

3004990
3001469
3001498
3013387
3013388
923592

3013390
3013377

3013376
3013391
3013392
911058

901345

3007904
3001085

QTY.

1

INSIEES \SHE AS I AV

T A A A A e S AN L S A o

NS I SR NI N

LIFT CYLINDER ASSEMBLY

DESCRIPTION

CYLINDER ASSEMBLY, left (Includes 1-3013381 TUBE
ASSEMBLY and items 4 thru 27)

CYLINDER ASSEMBLY, right (Includes 1-3013382 TUBE
ASSEMBLY and items 4 thru 27)

TUBE ASSEMBLY, cylinder, left
(Each includes 1-3001870
TUBE ASSEMBLY, cylinder, right BUSHING)

BUSHING
ROD ASSEMBLY, piston (Each includes 1-3004984 BUSHING)
BUSHING

PLATE, end
SEAL
BEARING, packing gland

PACKING SET, rod (Each includes 1-3004990 RING, 4-3001469
RING, and 1-3001498 RING)

RING, female, adapter

RING, duck

RING, male, adapter

HEAD, cylinder

RING, bask-up (For service order both back-up ring and seal
RING, seal ring)
PISTON, upper

PACKING SET, piston (Each consists of items 18 thru 21)
RING, male, adapter

RING, female, adapter

RING, neoprene

RING, duck

SHIM (Use as req'd)

PISTON, lower

RING, bearing

NUT, 1-1/2" NF

PIN, cotter, 1/4" x 2-1/2"

CAPSCREW, 3/8'" NC x 1-1/2", drilled hd.

WIRE, lock, #16 W and M Ga. x 17" long

143



9l

ATINTISSY

L3S ONIMIVd NOLSId 40 AT8RHISSY 40 Y3QqHo

INIYOIN ONIY  ONIMDVY 12 W3LI
ONIH YILIVAY JTVHIS mw:uﬂ\

WING ‘ONIY  ONINOVd 02 zuh//
ONIY ¥3LdvaV¥ 3ITWN-6IW3LIL

WIHS |M.NZU.C\V

YIANITAD dNWNA

135 ONIMD2vd Q0d

ONIY Y3Lldvavy 3TIVH34 11 W3
ONIY Y3LdvaV 3TV EIW3 LI

HINA ONIY  ONIMOVd 21 WAL

-

9 G W<

L

144



USAGE: Used prior TLI2 #150

ITEM

1

10
11
12
13
14
15
16

17
18
19
20
21
2.2
23
24
25

26

PART NO.

3005478

3005479

3015999

3003658

3003958
920622

3003659
3003661
923584

3003660

3003605

3005476
3005477
3001870

3003672
3003673

3004313
3003678
3003679
3003680
3015993

QTY.

1

NN R NN

[ASTRES \STE AC IR AN

DUMP CYLINDER ASSEMBLY

DESCRIPTION

CYLINDER ASSEMBLY, left (Includes items 3 thru 10, 14,17
18 and 24 thru 26)

CYLINDER ASSEMBLY, right (Includes items 3 thru 10, 15,17
18 and 24 thru 26)

ROD ASSEMBLY, piston (For initial installation order also
3015993)

RING, wiper

LOCKWASHER (Special)
CAPSCREW, 5/16' NF x 1

PLATE, end

HEAD

RING, seal

BEARING, packing gland

PACKING SET, rod (Includes items 11 thru 13)

RING, female, adapter

RING, duck

RING, male, adapter

TUBE ASSEMBLY, left dump cylinder (Includes 1-3001870)
TUBE ASSEMBLY, right dump cylinder (Includes 1-3001870)
BUSHING

PISTON, upper

PACKING SET, piston (Each includes items 19 thru 22)
RING, male, adapter

RING, duck

RING, neoprene

RING, female, adapter

SHIM (Use as req'd)

PISTON, lower

RING, bearing

NUT, locking (Used prior TL12 #227)

NUT, 1-1/8'"" NF (Order also for initial installation of 3015999
Piston Rod) (Effective TL12 #227)

145



135 ONIMOVA NOLSId 40 ATgWISSY 40 ¥3IAHO0
INTULOIN “ONIY DNINMDVL -SI zutw

WIHS - ZIWA L —==

ONIY HILdVaY ITWWIA-9l j
MINd “ONIY ONIMDVA ~ I W3 LI

ONIY HILdVAY IV -EI W3LLI

ol

=}

4

ATIWESSY YHANITAD dNNA

o2

Nl

D

.o..w../...‘”. & S e 4
NKC L1

PPV

135 ONDIDOvd dod

ONIY d3Ldvadv IV - 6 WAL
ONIY ¥3Ldvav JIvINId - L W31

Nx%a.ﬂwz_m ONIMOVd - 8 WILI

™~

kb



.

DUMP CYLINDER ASSEMBLY

USAGE: Effective TL12 #150

ITEM PART NO. QTY, DESCRIPTION
3014818 1 CYLINDER ASSEMBLY, left (Includes one each items 2 thru
20, 1-3014816 TUBE ASSEMBLY, 1-3001870 BUSHING,
1 1-913586 RING, 3-920622 CAPSCREW. 3-3003958 LOCKWASHER)
3014819 1 CYLINDER ASSEMBLY, right (Includes one each items 2 thru

20, 1-3014817 TUBE ASSEMBLY, 1-3001870 BUSHING,
1-3006427 RING, 3-920622 CAPSCREW, 3-3003958 LOCK-

W ASHER)
2 3015999 2 ROD ASSEMBLY, piston
3 3003658 2 RING, wiper
4 3003659 2 PLATE, end
5 3003660 2 BEARING, packing gland
6 3003605 2 PACKING SET, rod (Each consists of items 7 thru 9)
T e 2 RING, female, adapter
8 - 8 RING, duck
9  —eeee- 2 RING, male, adapter
10 3013395 2 HEAD, cylinder
11 3006418 2 PISTON, upper
12 3006417 2 PACKING SET, piston (Each consists of items 13 thru 16)
13 = 2 RING, male, adapter
14 — s 4 RING, duck
15 e 2 RING, neoprene
16 —-e--- 2 RING, female, adapter
17 3013985 - SHIM (Use as req'd)
18 3006411 2 RING, bearing
19 3006412 2 PISTON, lower
20 3015993 2 NUT
{ 3014816 1 TUBE ASSEMBLY, left, cylinder
21 (Each includes 1-3001870
3014817 1 TUBE ASSEMBLY, right, cylinder BUSHING)
22 3001870 2 BUSHING
23 923586 2 RING, seal
24 3003958 6 LOCKWASHER (Special)
920622 6 CAPSCREW, 5/16" NF x 1"

a7



9 24 25

20

BREATHER ASSY AND BREATHER LINE
9 23 20

(—
=S—

it

Ea

i

=

(7
2

2%

”_;

A
&
g -

PSS

PIPING AND TANK




ITEM

10
11
12
13
14
15
16
17
18
19
20
21
22

PART NO.
3005548
3005629
3001224
916381
904206
3023244

3007214
916381

901530
901682

901657
909091
913249
904208
911043
3009533
3019275

3014142
923577
904208
913249
921913

922740
3006832
922318
919342
3005881
3005887
3005879
3013297
919520
3005892
3005891.
904224

3005901
915228
904206
911041

QTY.

1

NI A N B A e N N R = e T T O T T T AN S N i e i B ¥ B G L O R

PIPING AND TANK
DESCRIPTION
TANK ASSEMBLY
PLATE, filler flange, cover
GASKET
CAPSCREW, 3/8" NF x 3/4"
LOCKWASHER, 3/8'' ASA Med.
PLATE, baffle

WASHER, plain, copper
CAPSCREW, 3/8'" NF x 3/4"

NIPPLE, 1-1/4" std. blk. wrought steel
ELBOW, 1-1/4", std., M.I,

PLUG, 1-1/4" sq. hd.

PLUG, 3/4", steel, ctsk., 9/16" hex

CAPSCREW, 1/2" NF x 1-1/4"

LOCKWASHER, 1/2'" ASA Med.

NUT, 1/2" NF

LINE ASSEMBLY, suction (Includes parts as listed in item 9)
ELBOW (Special)

GASKET
HOSE, 1-5/8"1.D. x 5-3/4" long
RING, seal

LOCKWASHER, 1/2'" ASA Med.
CAPSCREW, 1/2" NF x 1-1/4"
CLAMP, 2-1/8" 1 D,

ELBOW (pump end)

HOSE ASSEMBLY, pressure line) (See page 6 for parts)
ELBOW (Special) (Valve end)

ADAPTER, 3/4"

TUBE ASSEMBLY, bucket return (Valve to manifold)
TUBE ASSEMBLY, bucket dump (Valve to manifold)
TUBE ASSEMBLY, bucket raise (Valve to manifold)
TUBE ASSEMBLY, bucket lower (Valve to manifold)
TEE, 3/4"

TUBE ASSEMBLY, manifold

TUBE ASSEMBLY, manifold

PLUG, 3/4" NPT, steel, sq. skt.

STRAP
CAPSCREW, 3/8'""NF x 1-1/4"
LOCKWASHER, 3/8'" ASA Med.
NUT, 3/8" NF

(Continued)

149



PIPING AND TANK (Continued)

ITEM PART NO. QTY. DESCRIPTION
23 3005900 4 CLAMP (half)
916387 4 CAPSCREW, 3/8" NF x 2-1/2"
904206 4 LOCKWASHER, 3/8" ASA Med.
911041 & NUT, 3/8" NF
3006261 2 HOSE ASSEMBLY, return (See page 6 for parts) (U/P TL12 #150)
24 3015612 2 HOSE ASSEMBLY, return (See page 6 for parts)
(U/P TL12 #150
3016059 2 HOSE ASSEMBLY, return (See page 6 for parts) thru #237 incl.)
{ 3013232 2 HOSE ASSEMBLY, dump (See page 6 for parts) (U/P TL12 #150)
25
3015906 2 HOSE ASSEMBLY, dump (See page 6 for parts) (Eff, TL12 #150)
26 3006325 2 HOSE ASSEMBLY, lift (See page 6 for parts)
27 3006326 2 HOSE ASSEMBLY, lower (See page 6 for parts)
3006259 2 TUBE ASSEMBLY, dump (Use w/3013232 Hose assy., item 25)
28 3015611 pA TUBE ASSEMBLY, return (Use w/3015612 Hose assy., item 24)
3016057 2 TUBE ASSEMBLY, return (Use w/3016059 Hose assy., item 24)
29 3005487 4 CLAMP
920612 4 CAPSCREW, 3/8" NF x 1/2"
904206 4 LOCKWASHER, 3/8'' ASA Med.
30 3006445 2 TUBE ASSEMBLY, lower
31 917026 2 PIPE, 3/8" NPT x 1-1/2'" (threaded one end)
32 922660 2 CLAMP, 1-1/8"1.D.
33 3006432 1 HOSE, 5/8"I.D. x 11 - 1/2" long
34 3002233 1 ELBOW (Special)
35 901513 1 NIPPLE, 3/4" std., blk. wrought steel
36 3001163 L STRAP
916386 1 CAPSCREW, 3/8" NF x 2-1/4"
911115 b WASHER, 3/8" SAE
904206 1 LOCKWASHER, 3/8'" ASA Med.
911041 1 NUT, 3/8" NF
37 917301 1 COUPLING, 3/4" std. M. 1
3002766 1 BREATHER ASSEMBLY (Includes 1-3002767 BASE, 1-3002769
ELEMENT, 1-914172 SCREW and 1-904203 LOCKWASHER)
38 3002767 1 BASE
3002768 1 CAP
3002769 1 ELEMENT, filter
914172 1 SCREW, #10 NF x 1-1/4"
904203 1 LOCKWASHER, #10 ASA Med.
39 3002184 4 ELBOW (Special) (Two used on each dump cylinder)
40 3010653 1 STRAINER
41 3013848 1 BAIL
42 3013850 1 MAGNET
43 3013847 1 SUPPORT, baffle
44 3013852 1 BAFFLE

150



MEMO

W

.
| o i §




4

STOYILNOD DITNVIUTAH

) L] sl 66 0z > 6 ol
/ \ / |
/ 9l €l
== ——¢%7/ L7
\ I S /,, \ Wm/
2| % A 7
77 .\.\\m u\\ 7z W\(V
7 , ‘ T SN
O 00 O IR, 3
K 4 \\ 27/ SN
) \_H\\ \\\ ks ———=cc
O ifififip L TRACTETY o
Cow N % \ 4 G
, i Il :
- W - = A
NN \\ \ \\\ \\r \ — \\\\ o % @
_ - 8
R G
J \ / 6
! 92 L2 82 62 0t | 2 € | S| Ol

°1'S°d 0611 OL 00LL av3d
aINOHS ONILLIS IATTVA 4317138 NIV

\M\N//\
‘60 0
¢ N

N

152



HYDRAULIC CONTROLS

USAGE: #* Used prior TL12 #150
% Used TL12 #150 thru #990
ok Effective TL12 #991

ITEM PART NO. QTY. DESCRIPTION
oA ko

1 3015047 1 1 1 VALVE ASSEMBLY (Includes items 2 thru 35) (Order also
item 59)
e 1 1 1 HOLSS (Nor serviced separately)
3 eeee-- 1 1 1 PLUNGER
A 1 1 1 PLUNGER, detent
5 3028743 1 1 1 CAP
6 3002745 2 2 2 WASHER, steel
7 3002746 4 4 4 RING, seal
8 3002747 1 1 1 SPRING, compression
9 3002749 2 2 2 SPRING, compression
10 3002748 4 2 3 PLUNGER, check valve
11 3002750 2 1 1 SPRING, compression
12 3002751 2 2 2 EYE, plunger
13 3004888 1 hi 1 CAP, detent valve
14 614184 2 2 2 POPPET, detent plunger
{ 3007405 1 1 1 SPRING, compression
15 3007404 1 - - SPACER, detent plunger
16 3015371 - 1 1 SPACER, detent plunger
17 3016485 1 2 2 SEAL
18 908944 2 2 2 PLUG, 1/2" steel, ctsk., 3/8'" hex
19 907856 1 1 1 PLUG, 3/8", steel, ctsk., 5/16" hex
20 3003487 1 1 1 PLUG, 1", special
21 909091 2 2 2 PLUG, 3/4", steel, ctsk., 9/16'" hex
- 1 1 1 VALVE ASSEMBLY, main relief (Includes items 22 thru 29)
(Setting should read 1100 to 1150 psi)
22 3002757 1 1 1 NUT, acorn
23 921303 1 1 1 SCREW, set
24 911048 1 1 1 NUT, 3/8" NF
25 3002756 1 1 1 GUIDE, spring
{ 3002759 1 1 1 CAP
26 3002755 1 1 1 GASKET
27 3023924 1 1 1 SPRING, compression
2.8 3002753 1 1 1 PLUNGER, relief valve
29 3002752 1 1 I SEAT, relief valve
30 3001737 1 1 1 GASKET
914372 1 1 i SCREW, 5/16" NC x 3/8"
31 905564 1 1 1 SCREW, set, 5/16" NC x 3/8"

(Continued)

153



ITEM

32

33

A

36

37

.

39
40

41

.

43
45

46

47

48

49

50

PART NO.

3002763
3001731
3007407
3015372
916424
904208
917666
913177
3007665
3017113
3017112
3039764

3015470

3013908
3005652
3013909
3001523

3015471

911043
904208

3005686
900806
910244

3001566
900806
910244
3005682

3017114

3005955
3003957

HYDRAULIC CONTROLS (Continued)

QTY s DESCRIPTION
s ook slekok

1 I 1 CAP

2 2 2 GASKET

1 = = CAP, detent

- 1 1 CAP, detent

4 4 4 CAPSCREW, 1/2" NF x 3-1/2"
4 4 4 LOCKWASHER, 1/2'" ASA Med.

2 2 2 YOKE

2 2 4 NUT, 1/2" NF

2 2 = ROD
- - 1 ROD
- - 1 ROD

- - 2 JOINT, ball

1 1 1 CRANK ASSEMBLY, bell (Includes 1-3013908 BUSHING,
3-3013909 BUSHING, 1-3001523 LINK KIT)

4 4 2 BUSHING

4 4 - BUSHING (Effective TL12 #877)

- 2 8 BUSHING

4 2 2 LINK KIT (Each includes two side plates and one bushing)

= 1 1 CRANK ASSEMBLY, bell (Includes 1-3013008 BUHSING,
3-3013909 BUSHING, 1-3001523 LINK KIT)

= = 2 NUT, 1l/2" NF

- - 2 LOCKWASHER, 1/2'" ASA Med.

1 1 1 PIN, lock

2 2 2 PIN, cotter, 1/8'""x 1"

2 Z 2 WASHER, 1/2" SAE

2 2 2 PIN, lock

2 2 2 PIN, cotter, 1/8'"x 1"

2 2 2 WASHER, 1/2" SAE

1 2 - LEVER ASSEMBLY, control (Includes 2 BEARING 3005955)

- - 1 LEVER ASSEMBLY, control (Includes 2-3005955 BEARING,
2-3005957 SEAL, 1-3013909 BUSHING)

2 2 2 BEARING (Lettered end must face pressing tool)
- - 2 SEAL (Install with lips toward outside)

(Continued)

154

)



o

ITEM

51

52

53

54

55

56

57

58

59
60

PART NO.

3009014

3017115

3005652
3005955
3005957
910255

3005685

3017119
910244

916937
900806

3001565
900806

3017118
915228
904206
911041
3001171
923664

3023661

HYDRAULIC CONTROLS (Continued)

A%

QTY,
*

1 1
2 4
1 1
2 2
2 2
2 2
2 2

HAAR

DESCRIPTION

LEVER ASSEMBLY, control (Includes 2 BUSHING 3005652)

LEVER ASSEMBLY, control (Includes 2-3005955
BEARING, 2-3005957 SEAL, 1-3013909 BUSHING)

BUSHING

BEARING (Lettered end must face pressing tool)
SEAL (Install with lips toward outside)
WASHER, 3/4" SAE

PIN

SHAFT
WASHER, plain 1/2" SAE

PIN, roll
PIN, cotter, 1/8" x 1"

PIN, lock
PIN, cotter 1/8"x 1"

BRACKET

CAPSCREW, 3/8" NF x 1-1/4"
LOCKWASHER, 3/8" ASA Med.
NUT, 3/8" NF

KNOB

RING (Valve to tank)

INSULATOR

55



24 20 21 22

|4\\
17 e I\
RS 1 —
18 D)
19
) I ‘__13
- N
25 -

2% 28|

Il 23

PUMP MOUNTING AND DRIVE,CONVERTER

USAGE: Used prior TL12 #127

ITEM PART NO. QTY. DESCRIPTION

3011018 1 PUMP ASSEMBLY (Includes one end cover and items 2 thru 19)
1

——————— 1 COVER, end (Not serviced separately)
2 meeee- 1 HOUSING (Not serviced separately)
3 914590 3 PLUG, expansion
4 3009578 1 COVER, adapter
5 3017137 1 SHAFT, drive
6 3011714 1 SHAFT, driven
7 3009577 1 BEARING
8 3033845 2 SEAL
9 077241 4 BEARING
10 3011710 1 GEAR
11 3006719 1 PIN, shear
12 3009580 1 PIN, dowel (pulley end)
13 3009576 1 GASKET
14 3009581 ik PLUG, 1/16'", steel, ctsk.., 1/8'" hex
15 3006715 2 PIN

(Continued)

156

&



[TEM

16

17
18

19

20

21

22

23
24
25
26
27

28

PUMP MOUNTING AND DRIVE CONVERTER (Continued)

PART NO.

3006713

3011708
3011709

3009582
913463

3010664
916393
904205
913636
3009524
3010542
905564
3013031
3010434
3010150
3017135
3017136

3015050

QTY.

8

DESCRIPTION
SCREW, 1/4" NC x 1-3/8"

VALVE, pressure relief (Includes items 17 thru 19) (Setting
should read 750 psi)

SPRING ASSEMBLY (Serviced as assembly only)
SCREW, adjusting

GASKET
NUT, cap, 1/2" NF

PLATE, pump, mounting
CAPSCREW, 5/16" NF x 1-1/2"
LOCKWASHER, 5/16'" ASA Med.
NUT, 5/16" NF
PULLEY ASSEMBLY (Includes 1-905564 SCREW)
KEY, 1/8"x 7/8"

SCREW, set, 5/16" NC x 3/8"
BELT, "V' type
ELBOW (special)
ELBOW (special)
GEAR, drive
KEY, 1/8"x 7/16"

RING, snap

157



USAGE: Effective TLI12 #127

ITEM

PART NO.

3014738

914590

3015061
3021691
3021692
3015055
3015056
3015050
077241

043021

3033846

3006715

F‘\ /'
= | 1 B Il
T
| M {— (
) 'I ‘
|
22 :}
=¥ 78" |
] = b
J =
23 - .%1 - R |
1) X \r~—20
L_,\\

PUMP MOUNTING AND DRIVE,CONVERTER

QTY .

1

w

N = = = BN = = = = e

6 9 2 4 |

W

21

DESCRIPTION

PUMP ASSEMBLY (Includes one housing and items 2 thru 17)
HOUSING (Not serviced separately)

PLUG, expansion

SHAFT, drive

SHAFT ASSEMBLY (Includes one Gear and 1-3021692 PIN)
GEAR, driven (Not serviced, order 3021691)
PIN, shear

GEAR, drive

KEY, 1/8"x 1/8"x 1/2"

RING, snap

BEARING

BEARING

SEAL, oil

COVER, adapter

PIN, dowel

(Continued)

D — S—



ITEM

14

15

16

17

18

19

20

21
22

23

PUMP MOUNTING AND DRIVE CONVERTER (Continued)

PART NO. QTY. DESCRIPTION

3006713 8 SCREW, 1/4" NC x 1-3/8"

—————— 1 VALVE ASSEMBLY, pressure relief (Includes items 15 thru 17)
(Setting should read 750 psi)

3015060 1 SPRING ASSEMBLY (Serviced as assembly only)

3029933 1 SPRING, inner

3011709 ) SCREW, adjusting

3009582 1 GASKET

3015113 1 NUT

913463 1 NUT, 1/2" NF

3015373 1 PLATE, mounting

3007381 4 CAPSCFEW, 3/8" NF x 1"

3007380 1 WIRE, lock, #16 W and M Ga. x 12'" long

3009524 1 PULLEY ASSEMBLY (Includes 1-905564 SCREW)

3010542 1 KEY, 1/8'"x 1/8"x 7/8"

905564 1 SCREW, set, 5/16" NC x 3/8"

3013031 1 BELT, "V type

919128 1 ADAPTER, 3/4" NF x 1/2" NPT

3040327 1 ADAPTER, 1/2" NPT (special)

159




ol

ATIWNISSY dWNd DITAVIAAH

6 S190d

/// 4334

O\

o< € H

160



USAGE:

ITEM

(oS L L

10
L

12

13
14
15

16

17

18

19

20

HYDRAULIC PUMP ASSEMBLY

* Used prior TL12 #370
#*% Effective TL12 #370

PART NO,

3016859

3009547

3016856
3007756
3003004
3025030
3003009
923591

3003691
3003692
3003007
3003689
3003002
3007753
3007752
3029725
3009546
3002997
3003010
904206

911041

3017003
922740
920692

922577
923578
3009533
3019275
913249
904208

QTY. DESCRIPTION
B ek

- 1 PUMP ASSEMBLY (Includes 1-3016856 HOUSING, and items
2 thru 15)

I - HOUSING

HOUSING

COVER

GEAR

BEARING

PLATE, wear

RING, seal

GASKET, amber plastic (. 001" thick)
GASKET, red plastic (. 002" thick)
GEAR

RING, snap

PIN, dowel

SEAL ASSEMBLY

SEAT ASSEMBLY, seal (Includes one 3029725 O-RING)
O-RING

COVER, adapter end

RING, snap

CAPSCREW, 5/8" NF x 4-1/2"

LOCKWASHER, 3/8'" ASA Med.

NUT, 3/8" NF

PLATE, adapter
ELBOW
ELBOW

RING, sealing

RING, seal

ELBOW

GASKET

CAPSCREW, 1/2" NF x 1-1/4"
LOCKWASHER, 1/2" ASA Med.

LRSI A N N
NGRS - =

(Use as req'd)

— = =

(o N

= 1
e T el © 2 T = D S e e e T T N e

—
i

N
00 00 =

161



ITEM

10

11

NN =y

3024969

3007880

3003984
911575

3004420

3014989

3022187

3019718
3019733
3019717
3019718
3019733
3014988
3022185

3015853
3014986
3020853
921454
921200
3003042

30
26

T e S e N S S e

1o e e

ROCK FORK

DESCRIPTION

BUCKET, complete, 1-1/8' cy. yd., riveted cutting edge
BUCKET, complete, 1-1/2" cu. yd., riveted cutting edge
BUCKET, complete, 2 cu. yd., riveted cutting edge
ROCK FORK, 1-1/8'" cu. yd.

EDGE, cutting, 3/4'" thick, 76 ' wide (Order also 26-911575 RIVET)
(For 1-1/8" cu. yd.)

EDGE, cutting, 1/2" thick, 84-1/2'" wide (Order also 30-3003984
(For 1-1/2" and 2 cu. yd.) RIVET)

RIVET, pan head, 1/2" x 1-3/8" {
RIVET, ctsk., hd., 1/2'"x 2"

TOOTH ASSEMBLY, bucket (1 piece) (Includes one each TOOTH
3019718 CAPSCREW, 3019717 CAPSCREW, 2-3019733 NUT,
TOOTH. bucket order also 1-3015853 SPACER)

TOOTH ASSEMBLY, bucket (General purpose) (Includes
1-3019718 CAPSCREW, 2-3019733 NUT And one each
3019717 CAPSCREW, 3014986 POINT, 921454 PIN, order also
1-3015853 SPACER)

TOOTH ASSEMBLY, bucket (Heavy duty) (Includes 2-3019718 CAPSCREW,
2-3019733 NUT and one each 3022185 SHANK, 3020853 POINT
921200 PIN, order also 3015853 SPACER)

CAPSCREW, 1/2" NF x 2-7/8", alloy H. T, N
NUT, 1/2" NF, alloy H.T.

CAPSCREW, 1/2" NF x 2-5/8", alloy H. T. (General purpose)
CAPSCREW, 1/2'" NF x 2-7/8", alloy H., T. (Heavy duty)

NUT, 1/2" NF, alloy H. T.

SHANK (General purpose)

SHANK (Heavy duty)

SPACER

POINT (General purpose)

POINT (Heavy duty)

PIN, roll (General purpose)

PIN, roll (Heavy duty)

TOOTH, bucket (Requires welding) (For rock fork)

162



2

N

5
CRANEHOOK LIFT FORK

ITEM PART NO. QTY. DESCRIPTION

- e 1 CRANEHOOK, complete (Machinery item, see your Allis-

Chalmers Dealer)

1 3003298 1 HOOK

2 3001911 1 PIN

3 3001916 1 PIN

900806 1 PIN, cotter, 1/8" x 1"
LIFT FORK

ITEM PART NO. QTY. DESCRIPTION

- R 1 LIFT FORK, complete (Machinery item, see your Allis-

Chalmers Dealer)

1 3017913 2 FORK ASSEMBLY
3002629 2 T-SCREW
= 3003508 2 SPACER
3 3003507 1 BAR
4 3001622 2 PIN
900806 2 PIN, cotter, 1/8'"x 1"
5 3007671 1 FRAME ASSEMBLY

163




B N ———te

MOLDBOARD, complete (Machinery item, see your Allis-

) @)
MOLDBOARD
ITEM PART NO. QTY, DESCRIPTION
Chalmers Dealer)
1 3001417 1 EDGE, cutting
911633 13 BOLT, plow, 5/8'" NC x 2", ctsk. hd.
2 904209 13 LOCKWASHER, 5/8" ASA Med.
911029 13 NUT, 5/8'" NC

164

N



no

B
o
FLAME ARRESTOR
ITEM PART NO. QTY. DESCRIPTION
1 3003735 1 ARRESTOR ASSEMBLY (Includes items 2 thru 4)
2 3008063 4 STUD, 5/16" NC x 8-1/2"
904205 8 LOCKWASHER, 5/16" ASA Med.
915573 8 NUT, 5/16'"" NC
3 3007892 1 BUSHING
4 3007893 1 CLAMP (Includes hex nuts and lockwasher) (Serviced as assembly
only)
910335 4 WASHER, 5/16" SAE
’ 915573 4 NUT, 5/16'" NC

165



—; B

[

STARTING FUEL SYSTEM

ITEM PART NO. QTY. DESCRIPTION

226233 1 TANK ASSEMBLY (Includes item 2)
204827 1 CAP
202963 1 GASKET
202677 3 STRIP, packing
901165 3 WASHER, 5/16'" USS
904205 3 LOCKWASHER, 5/16'" ASA Med.
900366 3 NUT, 5/16" NC
3014707 1 BRACKET(Used prior TL12 #567)
3019776 1 BRACKET (Effective TL12 #567)
914392 1 CAPSCREW, 5/16" NC x 1"
{ 904205 1 LOCKWASHER, 5/16" ASA Med.
900366 1 NUT, 5/16" NC
910141 1 ADAPTER, male, 1/4'" tube x 1/8'" NPT, brass
3007812 1 TUBE ASSEMBLY (Used prior TL12 #567)
!' 3019773 1 TUBE ASSEMBLY (Effective TL12 #567)
L 3002529 1 CLIP (Fasteners furnished with engine)
913475 1 ELBOW, female, 1/4'" tube x 1/8'" NPT, brass
{ 915399 1 ELBOW, street, 1/8" NPT
3007813 1 VALVE
920215 1 NIPPLE, 1/8" NPT, brass

166



MEMO

167




(sa1xg 122y p anoi)
WHILSAS VYL DITAVIAAH

ASSVTIAD T33HM Yv3d

ASSY TAD T3IHM LNOTS
(9 _99

-
M Yow oz €2 22 2
[ [/

8E 67 9€<

.\'

o |
i [ L I _ —
e e S B o — = 4 - —- -
T N
1 T b
[ il Iy ! ~l
o e o T - U= 7

168




HYDRAULIC BRAKE SYSTEM
(Four Wheel Drive)
USAGE: Special Equipment for TL12 prior #2001
ITEM PART NO., QTY, DESCRIPTION

1 3022837 1 CYLINDER ASSEMBLY, master (Includes items 2 thru 11)
2 mmmee- 1 HOUSING (Not serviced separately)
- 3021870 1 REPAIR KIT, cylinder (Includes items 3 thru 6)
3 3021871 1 CUP, primary piston
(3021872 1 PISTON ASSEMBLY (Includes parts as listed in item 4)
------ 1 PISTON ASSEMBLY (Not serviced, order 3021872 PISTON
4 J ASSEMBLY)
3021873 L CUP
_ 3021874 1 RING
5 3014314 1 WIRE
6 3014315 1 BOOT
3026174 1 SPRING, piston return
7
3014309 1 VALVE, check
8 3022785 1 ROD, push
9 3013937 1 PLATE, stop
3006898 1 PLUG, filler
10
3006899 1 GASKET, filler plug
3014873 1 CONNECTOR
L 3013943 1 WASHER
3015533 1 ROD
b 3007818 1 SPRING
13 3001170 1 PIN
900942 1 PIN, cotter, 3/32'"' x 5/8"
14 3007408 1 LEVER ASSEMBLY, foot (Includes items 15 and 16)
15 3006288 1 BUSHING
604925 2 BEARING (Lettered end must face pressing tool)
le 3005895 2 SEAL (Install with lips toward outside)
17 3001916 1 PIN
900806 1 PIN, cotter, 1/8" x 1"
18 3007412 1 PIN
915228 4 CAPSCREW, 3/8" NF x 1-1/4"
19 904206 4 LOCKWASHER, 3/8'" ASA Med.
911041 4 NUT, 3/8'""NF
20 3022546 1 BRACKET
(Continued)

169



ITEM

21

22
23
24

25

26
27
28
29
30
31
32
33

34
35
36
37
38
39
40

41

42
43
44
45
46
47

HYDRAULIC BRAKE SYSTEM (Continued)
(Four Wheel Drive)

PART NO. QTY. DESCRIPTION

916028 4 CAPSCREW, 1/2" NF x 1-3/4"

904208 4 LOCKWASHER, 1/2" ASA Med.

911043 4 NUT, 1/2'" NF

3013752 1 END

910876 1 NUT, 7/16" NF

3024180 1 TUBE ASSEMBLY

3012490 1 VALVE ASSEMBLY, check (Parking brake valve) (Includes
one housing and items 26 thru 32)

------ 1 HOUSING, valve (Not serviced separately)

3014042 1 SPRING

3014043 1 PLUNGER

3014044 I FOLLOWER, cam

3014045 1 RING, back-up ,

(For service order both back-up ring & seal

923663 2 RING, seal ring)

907856 1 PLUG, 3/8'" steel, ctsk., 5/16'" hex

3014046 1 CAM ASSEMBLY (Includes one lever)

3012488 3 SCREW, #10 NF 2'', skt. hd.

910243 3 WASHER, #10 SAE

904203 3 LOCKWASHER, #10 ASA Med.

910251 3 NUT, #10 NF

913039 2 ELBOW, male, inverted flare, 1/4' x 1/8"

3022734 1 TUBE ASSEMBLY

922248 2 TEE, inverted flare

3022757 1 TUBE ASSEMBLY

3012441 1 TUBE ASSEMBLY

3012442 1 TUBE ASSEMBLY

3006769 2 CLIP

3014527 2 CYLINDER ASSEMBILY, wheel, complete (Each includes 1-
1-3014528 CYLINDER ASSEMBLY, 1-3014534 SCREW and
1/2 qty. item 48)

3014528 2 CYLINDER ASSEMBLY, wheel (Each includes 1/2 qty. items
42 thru 46)

3014582 2 REPAIR KIT, cylinder (Each includes 1/2 qty. items 43 and 45)

3014529 2 HOUSING, wheel cylinder

3014533 4 BOOT

3014530 4 PISTON

3014531 4 CUP

3014532 2 SPRING

3014534 2 SCREW, bleeder

om 4 CASSERE, 2181 N0 ZAL2) (unoct Cptinter ataching

170



ITEM

48

49
50
51
52
53
54
55
56

57

58

59

60
61

62

63
64
65

66

67
68

69

70

HYDRAULIC BRAKE SYSTEM (Continued)
(Four Wheel Drive)

PART NO. QTY. DESCRIPTION

3014536 2 CONNECTOR, inlet

3006799 2 WASHER

3006797 2 WASHER

3014537 2 BOLT

3022754 1 TUBE ASSEMBLY

3016496 2 CLIP

919982 1 UNION, inverted flare

3022756 1 TUBE ASSEMBLY

3022753 1 CLAMP

917593 1 TEE

914646 1 CONNECTOR

3022752 1 TUBE ASSEMBLY

3020987 2 ADAPTER

3016073 4 WASHER (Special)

3022755 2 BLOCK

904209 2 LOCKWASHER

911044 2 NUT

3025322 2 HOSE ASSEMBLY

3021342 2 CLIP

3025795 2 CYLINDER ASSEMBLY, wheel, complete (Each includes
1-3025796 CYLINDER ASSEMBLY, 1/2 qty. items 68 & 69)

3025796 2 CYLINDER ASSEMBLY, wheel (Each includes 1/2 gty. items
63 thru 67)

3025799 2 REPAIR KIT, cylinder (Each includes 2-3021895 BOOT,
2-3007106 PISTON)

3025803 2 HOUSING

3021895 4 BOOT

3007106 4 PISTON

3007101 4 CUP, piston

3025804 2 CUP, filler

3025805 2 SPRING

3022279 2 SCREW, bleeder

920637 2 CAPSCREW, 1/4" NF x 1/2"

904204 2 LOCKWASHER, 1/4'" ASA Med.

3025797 2 CONNECTOR, inlet

3022278 2 EXTENSION, inlet connector

3022280 2 ADAPTER

3006797 4 WASHER

919225 4 CAPSCREW, 3/8'"NC x 7/8"

904206 4 LOCKWASHER, 3/8" ASA Med.

3022307 2 DRUM, brake

I71



ITEM

PART NO.

3022253

3022254

3022255

3037105

3027628

3022257

QTY.

2

BRAKE ASSEMBLY

(Rear Axle)

DESCRIPTION

BRAKE ASSEMBLY, left and right (Each includes 1/2 qty.
of items 2 thru 19)

SHOE ASSEMBLY, L.H. forward, R.H. reverse (Each
includes one Brake shoe)

BRAKE SHOE, L.H. forward, R.H. reverse (Not serviced,
order 3022254 SHOE ASSEMBLY)

SHOE ASSEMBLY, R.H. forward, L.H. reverse (Each
includes one Brake Shoe)

BRAKE SHOE, R.H. forward, L.H. reverse (Not serviced,
order 3022259 SHOE ASSEMBLY)

BUSHING
PIN

LINING KIT, brake (Includes 4-3022257 LINING, 64-921430
RIVET)

LINING (Forward and Reverse)

(Continued)

72



BRAKE ASSEMBLY (Continued)
(Rear Axle)

ITEM PART NO., QTY. DESCRIPTION

7 921430 64 RIVET
3022264 4 RETAINER
3022263 4 SPRING

° 3022260 4 BOLT (Each includes 1-3006797 WASHER)
3006797 4 WASHER

9 3022262 4 CAM

10 3025798 4 LINK ASSEMBLY, cylinder (Serviced as assembly only)

11 3022266 2 SPRING, return
3022267 4 PIN, anchor

. { 3022268 4 NUT
910916 4 LOCKWASHER, 1'' ASA Med.
3022269 2 LINK

- { 3022270 2 BOLT
901651 4 PLUG, 1/8' steel, 9/32'" sq. hd.
917360 2 NUT
900802 2 PIN, cotter
3024245 2 SHIELD, dust, left

14 { 3024246 2 SHIELD, dust, right

15 3022272 4 PLATE
916269 4 CAPSCREW, 3/8" NC x 7/8"

1o { 904206 4 LOCKWASHER, 3/8" ASA Med.
916270 12 CAPSCREW, 3/8" NC x l/2"

H { 904206 12 LOCKWASHER, 1/8'" ASA Med.

18 3025795 2 CYLINDER ASSEMBLY, wheel, complete (See item 62, page 171)

19 910231 2 PLUG, 1/8" ctsk., 3/16" hex



ATAWHSSY DVAOYUAXAH

ol ge vl €l

\ |/

oc ¢l

%
¥
— L/

PP
L
||||||||||| \\\
||||||||||||
...... -
....... -
.~ A P
V] A\ NS, RS
I S e RS /A
_\l -
v k
a1 -
o= o
NN, 1
- NS i
I S N\NEEN 8

18 O L 6 &S I

SHANNNN

€ <2l

174



HYDROVAC ASSEMBLY
USAGE: Used prior TL12 #584

ITEM PART NO. QTY., DESCRIPTION
1 3014868 1 HYDROVACASSEMBLY (Bendix #377215- order repair parts
from Bendix Corp)
2 3014875 1 BRACE ASSEMBLY
3 3014874 Il BRACKET
904206 3 LOCKWASHER, 3/8'" ASA Med.
: { 911041 3 NUT, 3/8'" NF
5 3014872 1 BRACKET
915228 2 CAPSCREW, 3/8" NF x 1-1/4"
900817 2 WASHER, 3/8'" SAE
° 904206 2 LOCKWASHER, 3/8' ASA Med.
911041 2 NUT, 3/8" NF
7 3014870 1 BRACKET
920623 1 CAPSCREW, 5/16" NF x 1/2"
8 904205 1 LOCKWASHER, 5/16'" ASA Med.
913636 1 NUT, 5/16" NF
9 3014871 1 HOSE, 3/4"I1.D, x 2-1/2"
922660 2 CLAMP, hose
10 3014869 1 BREATHER ASSEMBLY (Serviced as assembly only)
916381 1 CAPSCREW, 3/8'" NF x 3/4"
. { 904206 1 LOCKWASHER, 3/8'" ASA Med.
3006797 2 WASHER
. { 3014873 1 CONNECTOR, inverted male
13 3014864 1 TUBE ASSEMBLY (Hydrovac to union)
{: 3002529 2 CLIP
14
3014865 1 SPACER
916387 I CAPSCREW, 3/8" NF x 2-1/2"
913528 I NUT, 3/8" NF
3002529 2 CLIP
o {: 3011084 1 WASHER
916388 1 CAPSCREW, 3/8" NF x 2-3/4"
16 3002529 i CLIP (For fasteners see Flywheel Housing)
(Continued)

175



ITEM
17
18
19
20
21

22

23

24

25

26
27
28
29
30

HYDROVAC ASSEMBLY (Continued)

PART NO. QTY. DESCRIPTION

919982 2 UNION, inverted flare

3015540 1 TUBE ASSEMBLY (Union to Master Cylinder)
913535 1 CONNECTOR, male inverted flare

3014863 1 TUBE ASSEMBLY (Fitting to Union)

3015638 1 TUBE ASSEMBLY (Union to Check Valve)
3014878 2 CLAMP

920637 1 CAPSCREW, 1/4"NF x 1/2"

904204 1 LOCKWASHER, 1/4' ASA Med.

911040 1 NUT, 1/4" NF

3006806 1 FITTING

3007115 1 BOLT, fitting

3006799 1 WASHER

3014876 1 HOSE, 1/2"1,D. x 32"

922660 2 CLAMP, hose

3014867 2 ELBOW

3032767 1 VALVE ASSEMBLY (Serviced as check assembly only)
904269 1 BUSHING, reducing, 3/4" to 1/8"

907059 1 ELBOW, street, 1/8"

904273 1 NIPPLE, 1/8'"x 1"

Fro—

“



MEMO




INTAKE MANIFOLD

24 10 11

14 5

HYDROVAC ASSEMBLY

178



HYDROVAC ASSEMBLY

USAGE: Effective TL12 #584

ITEM PART NO. QTY. DESCRIPTION
1 3014868 i HYDROVAC ASSEMBLY (Bendix #377215- order repair parts
from Bendix Corp.)
2 3019358 L PLATE
904206 3 LOCKWASHER, 3/8' ASA Med.
. { 911041 3 NUT, 3/8" NF
916381 1 CAPSCREW, 3/8'""NF x 3/4"
“ { 904206 1 LOCKWASHER, 3/8' ASA Med.
5 3019380 1 BRACKET
916225 5 CAPSCREW, 3/8" NF x 1"
904206 5 LOCKWASHER, 3/8'" ASA Med.
5 911115 5 WASHER, 3/8' SAE
911041 5 NUT, 3/8" NF
7 3019389 1 STRIP
916225 1 CAPSCREW, 3/8" NF x 1"
904206 1 LOCKWASHER, 3/8'" ASA Med.
911041 1 NUT, 3/8" NF
8 3019761 1 ADAPTER
9 3019431 1 HOSE, 1/2'"1.D. x 54"
10 922660 4 CLAMP, hose
11 3019435 1 HOSE, 3/4" 1.D. x 28- 1/2"
12 3019784 1 CLIP
13 3006769 1 CLIP
14 3019398 1 TUBE ASSEMBLY
15 3006797 2 WASHER
16 3006806 1 FITTING
17 3006799 1 WASHER
18 3007115 1 BOLT
19 3019399 1 TUBE ASSEMBLY
20 3016304 3 CLIP
21 3001131 3 CLIP
22 3014873 1 CONNECTOR, inverted male
23 3019393 1 STRIP
24 3014869 1 BREATHER ASSEMBLY (Serviced as assembly only)
915430 1 CAPSCREW, 5/16" NF x 3/4"
25 904205 1 LOCKWASHER, 5/16'" ASA Med.
913636 1 NUT, 5/16'" NF
26 3014867 1 ELBOW
27 3032767 1 VALVE ASSEMBLY, check (Serviced as assembly only)
28 904269 1 BUSHING, reducing, 3/4" to 1/8"
907059 1 STREET ELBOW, 1/8"
“ 904273 1 NIPPLE, 1/8"x 1"

79



(eaTe A To0dg 218uIg)

TOYINOD AYVITIXAV

vy L2 L Id S S L QI g W

—

e

1519
ot A

7

6c
0)%
LE

vy Z& ve oV L Gv 9F o6v GG PG

d |
== %

186



AUXILIARY CONTROL
(Single Spool Valve)

ITEM PART NO. QTY. DESCRIPTION
1 3019293 1 BAR
2 3015110 1 BRACKET ASSEMBLY
913105 2 CAPSCREW, 1/2" NF x 1-1/2"
3 904208 2 LOCKWASHER, 1/2" ASA Med.
911043 2 NUT, 1/2" NF
3015106 1 CRANK ASSEMBLY, bell (Includes 2- 625486 BUSHING,
4 2-3013909 BUSHING)
625486 2 BUSHING (Bellcrank to Bracket)
3013909 2 BUSHING (Bellcrank to rod)
5 3015107 1 PIN
910244 2 WASHER, 1/2" SAE
900806 2 PIN, cotter, 1/8" x 1"
6 3001565 5 PIN
900806 5 PIN, cotter, 1/8" x 1"
3015396 1 SUPPORT
3019239 1 PLATE
3015397 1 BAR (lt.)
3015102 2 LUG
& { 3015103 1 BLOCK, drilled
915480 2 CAPSCREW, 3/8" NF x 1-3/4"
904206 2 LOCKWASHER, 3/8'' ASA Med.
3015101 1 LEVER (Includes 2-3013909 BUSHING)
L { 3013909 2 BUSHING
12 3001171 1 KNOB
13 3015105 1 ROD ASSEMBLY
917666 2 YOKE
. { 913177 2 NUT, 1/2" NF
15 3017768 1 ANGLE
16 3015112 1 ROD ASSEMBLY
1% 3002184 2 ELBOW
18 3016066 1 ELBOW
19 922740 1 ELBOW
20 910023 1 ELBOW
21 3017610 1 NIPPLE, 3/4" NPT
22 3015359 1 HOSE, 1" I.D. x 39" long
922660 2 CLAMP, hose
23 3035191 1 HOSE ASSEMBLY (See page 6 for parts)
24 3017686 I HOSE ASSEMBLY (See page 6 for parts)

(Continued)

181



ITEM

25

26

27
28
29
30

31

32
33
34
35
36
37
38
39
40
41
42
43
44
45

46

47
48
49
50

51

AUXILIARY CONTROL (Continued)
(Single Spool Valve)

PART NO. QTY. DESCRIPTION

3016323 2 CLAMP

915480 1 CAPSCREW, 3/8'" NF x 1-3/4"

904206 1 LOCKWASHER, 3/8'" ASA Med.

911041 1 NUT, 3/8" NF

3011755 1 CLIP

913249 1 CAPSCREW, 1/2" NF x 1/4"

904208 1 LOCKWASHER, 1/2" ASA Med.

911043 1 NUT, 1/2'"NF

901829 i BUSHING, reducing

3020349 1 FRAME, seat

3017573 1 PANEL, side

901726 1 ELBOW, st., 1"

3015546 1 VALVE ASSEMBLY (Includes items 32 thru 43, 45 thru 58 and
one item 44)

______ ! HOUSING, walve (Not serviced separately)

------- 1 PLUNGER

3002748 2 VALVE

3002747 1 SPRING, compression

3002749 1 SPRING, compression

3002745 2 WASHER

3002746 2 RING )

3028743 1 CAP

3002763 1 CAP

3001731 1 GASKET

3002750 1 SPRING, compression

3016485 1 SEAL

3002751 1 EYE, plunger

909091 3 PLUG, 3/4", steel, ctsk., 9/16'" hex

905564 1 SCREW, 5/16'" NC x 3/8"

3001737 1 GASKET

914372 1 SCREW, 5/16" NC x 3/8", rd., hd.

3002752 1 SEAT, relief valve

3002753 1 PLUNGER, relief valve

3023924 1 SPRING, compression

3002756 1 GUIDE, spring

921303 1 SCREW, 3/8" NF x 1-1/2"

(Continued)

182



ITEM
52
53
54
55
56

57

58

59

60

AUXILIARY CONTROL (Continued)
(Single Spool Valve)

PART NO. QTY. DESCRIPTION

911048 1 NUT, 3/8" NF

3002757 1 NUT, 3/8" NF

3002759 1 CAP

3002755 1 GASKET

3012680 1 RING, seal

3015518 1 WASHER, gasket

3017653 1 CAP

908944 2 PLUG, 1/2'", steel, ctsk., 3/8'" hex
3017509 1 BRACKET ASSEMBLY

919236 2 CAPSCREW, 1/2" NF x 4"
904208 2 LOCKWASHER, 1/2'" ASA Med.
911043 2 NUT, 1/2" NF

920603 2 CAPSCREW, 1/2" NF x 1-1/8"
904208 2 LOCKWASHER, 1/2" ASA Med.

183



(eaTep TO0dg omT,)

TOYLNOD A¥YVITIXNVY y

\ 8 82" S9 62 ge L& OF

€ 2y v €9 ¥9 6 29 Of S | -0
il

4%

St § , \ ’
= = m%x%ﬁﬁ oe" 6 vl L+ D

LY

/ </

8 6t 6€£ 29 09 IS €S ¥S 99 SS LS Q¢

184




AUXILIARY CONTROL
(Two Spool Valve)

ITEM PART NO. QTY. DESCRIPTION
1 3019293 1 BAR
2 3015109 1 PLATE
3 3015110 2 BRACKET ASSEMBLY
916028 2 CAPSCREW, 1/2" NF x 1-3/4"
4 904208 2 LOCKWASHER, 1/2'" ASA Med.
911043 2 NUT, 1/2" NF
3015106 2 CRANK ASSEMBLY, bell (Each includes 2-625486 BUSHING,
2-3013909 BUSHING)
5 625486 4 BUSHING (Bell Crank to Bracket)
3013909 4 BUSHING (Bell crank to rod)
920603 4 CAPSCREW, 1/2" NF x 1-1/8"
° { 904208 4 LOCKWASHER, 1/2'" ASA Med.
7 3015107 2 PIN
910244 4 WASHER, 1/2" SAE
900806 4 PIN, cotter, 1/8" x 1"
8 3015105 1 ROD ASSEMBLY
9 3017606 L ROD ASSEMBLY
10 3001565 9 PIN
900806 9 PIN, cotter, 1/8'" x 1"
11 3015396 1 SUPPORT
12 3019239 1 PLATE
917666 3 YOKE
v { 913177 3 NUT, 1/2" NF
14 3017712 2 LUG
915480 2 CAPSCREW, 3/8" NF x 1-3/4"
904206 2 LOCKWASHER, 3/8" ASA Med.
15 3015103 2 BLOCK, drilled
16 3017596 1 LEVER
3015101 1 LEVER (Includes 2-3013909)
o { 3013909 2 BUSHING
18 3001171 1 KNOB
19 3015397 1 BAR (lt.)
20 3017768 1 ANGLE
(Continued)

185



ITEM
21
22

23

24
25
26
27
28
29
30

31

32
33

34

35

36
37
38

39
40
41
42
43
44
45
46

AUXILIARY CONTROL (Continued)
(Two Spool Valve)

PART NO. QTY. DESCRIPTION

3017609 1 ROD ASSEMBLY

3017637 1 ROD ASSEMBLY

3039764 1 JOINT, ball

904208 1 LOCKWASHER, 1/2'" ASA Med.

911043 1 NUT, 1/2'"NF

913177 1 NUT, 1/2" NF

910023 1 ELBOW, st., pipe, 3/4"

3017610 1 NIPPLE, 3/4" NPT

922740 1 ELBOW

3016066 1 ELBOW

3002184 2 ELBOW

3017686 1 HOSE ASSEMBLY (See page 6 for parts)

3035191 1 HOSE ASSEMBLY (See page 6 for parts)

3015359 1 HOSE

922660 2 CLAMP, hose

901829 1 BUSHING, reducing

901726 1 ELBOW, st.

3011755 1 CLIP

913249 1 CAPSCREW, 1/2" NF x 1-1/4"

904208 1 LOCKWASHER, 1/2'" ASA Med.

911043 1 NUT, 1/2'"" NF

3016323 2 CLAMP

915480 1 CAPSCREW, 3/8'"" NF x 1-3/4"

904206 1 LOCKWASHER, 3/8'" ASA Med.

911041 1 NUT, 3/8" NF

3020349 1 FRAME, seat

3017573 1 PANEL, side

3017672 1 VALVE ASSEMBLY (Includes items 39 thru 47, 49 thru 65 and
one item 48)

______ 1 HOUBING, valve (Not serviced separately)

—————— 1 PLUNGER,valve

3002748 4 VALVE

3002749 2 SPRING, compression

3002747 2 SPRING, compression

3002746 4 RING

3002744 2 CAP

3002745 4 WASHER, steel

(Continued)

186



48
49
50

51

52
53
54

55

|

57
58
59
60
61
62
63

65
66

67

PART NO.
3001731
3002763
909091
908944
905564

3001737
914372

3002752
3002753
3029324
3002756
3002759
3002755
911041

921303

3002757
3016485
3002751
3002750
3012680
3017653
3015518
907856

3017509
919236

904208

9110453

QTY.

2

2

AUXILIARY CONTROL (Continued)

(Two Spool Valve)
DESCRIPTION
GASKET
CAP
PLUG, 3/4'" steel, ctsk., 9/16'" hex
PLUG, 1/2'" steel, ctsk., 3/8'" hex
SCREW, 5/16" NC x 3/8"

GASKET
SCREW, 5/16" NC x 3/8"

SEAT, relief valve

PLUNGER, relief valve
SPRING, compression

GUIDE, spring

CAP

GASKET

NUT, 3/8" NF

SCREW, 3/8" NF x 1-1/2"
NUT, 3/8'" NF

SEAL

EYE, plunger

SPRING, compression

RING

CAP

WASHER, gasket

PLUG, 3/8'" steel, ctsk., 5/16' hex
BRACKET ASSEMBLY
CAPSCREW, 1/2" NF x 4"
LOCKWASHER, 1/2' ASA Med.

NUT, 1/2" NF

187



dAILVHIH

o

7 n N

N o . e

WOY4 dAVTD D, IANON3Y

188




HEATER
USAGE: Used prior TL12 #584

ITEM PART NO. QTY. DESCRIPTION

1 3013739 1 PLATE, floor
2 3012912 1 BRACKET
916225 2 CAPSCREW, 3/8" NF x 1"
’ 904206 2 LOCKWASHER, 3/8'' ASA Med.
4 3012911 1 HEATER
916284 3 CAPSCREW, 1/4"NC x 1/2"
’ 904204 3 LOCKWASHER, 1/4" ASA Med.
6 3009721 1 HOSE, 5/8'"I.D. x 114" long
901723 2 ELBOW, street, 3/8'" M. L
7 904271 2 BUSHING, pipe, M.I. 1/2'" x 3/8"
917026 2 PIPE, 3/8"x 1-1/2"
8 921903 1 TEE, reducing, 1/2" x 1/2" x 3/8" M.L
9 901500 1 NIPPLE, 1/2"x 1-1/8"
10 922660 4 CLAMP, hose
11 3009721 1 HOSE, 5/8'"I.D. x 138" long
12 914087 1 TEE, pipe, 1/2" M. L
13 3040327 1 ADAPTER, 1/2'" NPT
14 3009722 1 VALVE
15 3001251 3 BLOCK, tapped
16 3001373 4 CLIP
916381 3 CAPSCREW, 3/8" NF x 3/4"
L7 { 904206 3 LOCKWASHER, 3/8'" ASA Med.
18 3009730 1 CLIP
19 3006652 1 CONNECTOR ASSEMBLY, male line
20 3009726 1 WIRE ASSEMBLY
Zl 3009725 1 SWITCH, reostat
22 3012909 1 WIRE, jumper

189



ALVHEH

NW/ ONITIVLSNI 350438 HOLIMS
HOLIMS NOILYNIBACD 40 1SOd 1oH WOHS dAVTD,D, 3AONT

190



USAGE:

ITEM
1

2

10
11

13

14

15
16
17
18
19
20
21
22
23
24
25

HEATER

Used TLI12 #584 thru #1281

PART NO.

3019228
3019229
916335
904206
911041

3011456
904206
911041
3019230
915406
904204
917026
3009721
3009721
922660
3009730
913105
904208
911043
3002151
916381
904206
3001373
914087
3040327
901503
901705
904271
3009722
3009726
3006652
3009725
3012909

QTY.

1

[\

A S S GRS T ST N R S N e N T

DESCRIPTION

PLATE, floor

STRAP

CAPSCREW, 3/8" NF x 1"
LOCKWASHER, 3/8'" ASA Med.
NUT, 3/8" NF

CAPSCREW, 3/8" NF x 1", bt. hd.
LOCKWASHER, 3/8'" ASA Med.
NUT, 3/8" NF

HEATER

CAPSCREW, 1/4""NC x 3/4"

LOCKWASHER, 1/4'" ASA Med.

PIPE, 3/8"x 1-1/2"

HOSE, 5/8" I1.D. x 138' long

HOSE, 5/8" I1.D, x 114' long

CLAMP, hose

CLIP

CAPSCREW, 1/2" NF x 1-1/2"

LOCKWASHER, 1/2'" ASA Med.

NUT, 1/2" NF

BLOCK, tapped (Requires welding)

CAPSCREW, 3/8'" NF x 3/4"

LOCKWASHER, 3/8'" ASA Med.

CLIP

TEE, pipe, 1/2""M.L

ADAPTER, 1/2" NPT

NIPPLE, 1/2"x 2~-1/2", steel

TEE, 1/2" M. L

BUSHING, M.IL , 1/2" x 3/8"

VALVE

WIRE ASSEMBLY

CONNECTOR ASSEMBLY, male line

SWITCH , rheostat

WIRE, jumper

191



b

MAILVHIH

il

[ €l

M3IIA dV3d
Al

HOLIMS 40 NOILISOd IF| OL

HOLIM

Y3ALV3IH OL

i

192




HEATER
USAGE: Effective TLl2 #1282

ITEM PART NO. QTY,. DESCRIPTION

1 3019228 1 PLATE, floor
& 3019229 2 STRAP
916225 2 CAPSCREW, 3/8" NF x 1"
3 904206 2 LOCKWASHER, 3.8" ASA Med.
011041 2 NUT, 3/8" NF
4 3011456 2 CAPSCREW, 3/8" NF x 1'', btn. hd.
904206 2 LOCKWASHER, 3/8" ASA Med.
911041 2 NUT, 3/8'" NF
5 3019248 1 HEATER (12 volt)
915406 4 CAPSCREW, 1/4" NC x 3/4"
6
904204 4 LOCKWASHER, 1/4'" ASA Med.
7 3023972 2 NIPPLE, 3/8" NPT x 4"
8 3009721 2 HOSE, 5/8" 1.D. x 130" long
9 922660 4 CLAMP, hose
10 3009730 1 CLIP
11 3001251 3 BLOCK, tapped (Requires welding)
{ 916381 3 CAPSCREW, 3/8" NF x 3/4"
12 904206 3 LOCKWASHER, 3/8'" ASA Med.
13 3001373 4 CLIP
14 914087 1 TEE, 1/2"M.L
15 904271 2 BUSHING, 1/2''"x 3/8"
16 917026 1 PIPE, 3/8"x 1-1/2"
17 901503 1 NIPPLE, 1/2"x 2-1/2", steel
18 901705 i TEE, 1/2" M.
19 3009722 1 VALVE
20 3020735 1 WIRE ASSEMBLY (Includes one terminal, sleeve and connector)
21 3019318 1 SWITCH ASSEMBLY, rheostat
22 3012909 1 WIRE ASSEMBLY (jumper) (Includes two terminals and two sleeves)
23 3006480 1 FUSE, 20 amp

193



Part No.

042848 . .
042871 .
042877
043011
043021 .
050442
051997 . .
052070 . .
053616 . .
054073 . .
056320 .
058322 . .
066362 . .
069614 . .
069615 . .
073647 . .
077241 . .
089046 . .
200219 . .
201671
202677
202963 . .
203009 . .
203011 . .
203017 . .
203018 . .
203020 . .
203021 . .
203027 . .
203036 . .
203042 . .
203050
203052
203061
203072
203084 .
203094 . .
203095 . .
203096 . .
203097 . .
203098
203100
203124 . .
203129 . .
203132 . .
203135 . .
203141 . .
203142 . .
203157
203161
203175 . .
203176 . .
203188 . .
203196 . .
203203 . .
203461 . .
203526 . .
203527 . .
203809 . .
203899 . .
204013 . .
204014 . .
204720 . .
204721
204801 . .
204827 . .
205807 . .
205834 . .
206072 . .
206289 . .
206518 .
206782 . .
206876 . .
206879 . .

207132
207152

207435 .

207552

207719 . .
207822 .
207823 . .

Page

.75
.94
. . 100
. .94,95
. 158
.88
. 100
.94
.30
. 82,88
.30
.88
L113
.98
.98
L713,77
. 156,158
. 133
.45
.14
. 166
. 166
.34
.34
.28,29
. 28,29
.14
.15
.28
.14
.14
. .22
.22,25
.52
.55
.45
.41
.40
.40
. 40,41
.41
.42
.45
. 15,17
.33

.53
.53
.26 thru 33
.15
.55
.42
42
.23,24
.33
.45
.26 thru 51
.45
.45
.23
.37
.33,53
15,17
.23
.15
.34

. 166
.28
.45
.41
.16
.45
.36

33

.33

. .26
.26

.22.25

45

.41
.53
.52

Part No.

207824 . .
207825 . . .
207826 . .
207827 . .
207828 . .
207829 . .
207831 . .
208049 . .
208564 . .
208566 . .
208662 .
208817 . .
209099 . .
209103, .
209132 . .
209359 . .
209862 . .
210158 . .
210829 . .
210830 . .
210831 . .
211368 . .
211850 . .
212004 . .
212435 . .
212436 . .
212442 . .
213314
213354 . .
213355 . .
215242 . .
215275 . .
215276 . .
217051
217054
218444 . .
218445 . .
219967 . . .
219968 . .
219969 . . .
219975 . .
219977 . . .
219978 . . .
219979 . .
219987 . .
219996 . . .
219997 . .
219998
220000
220006
220476 . .
222783 . .
223507 . .
223550 . . .
223551 . ..
223624 . .
223625 .
223626 . .
223627 . .
223628 . .
223909 . .
223946 . .
223974 . . .
224027 . .
224053 . .
224059 . .
224061
224144 . .
224152 . .
224153 . .
224526 . .
224568
224620 . .
224729 . .

224731

224733 .

224915

224926 . .
224929 . .
224990 . .
224991

NUMERICAL INDEX

Page Part No. Page Part No.
.52 224998 . . .26 226448 . .

52 225000 . . .45,47 226449 . .
.52 225001 . . .45,47 226451
.52 225010 . . .45,47 226452
.53 225017 . . .34 226453
.53 225019 . , .33 226455
.53 225020 . . .33 226456 . .
.34 225021 . . .26 226457 . .
.41 225035 . .51 226458
.41 225073 . . .46 226460
.41 225074 . . . 40,47 226466
.41 225078 . . . 40,47 226468
.33 . 225344 . . .47 226469 . .
.33 225484 . . . 45,47 226470 . .
.33 225606 . . .46 226477 .
.14 225688 . . .28,29 226479 . .
.34 225689 . . .28,29 226537 . .
. B, 225733 . . .49 226620 . .
.52 225734 . . .49 226622 . .
.52 225735 . . .50 226627 . . .
.52 225736 . . .49 226683 . . .
.41 225739 . . .49 226761 . . .
.28 225740 . . .50 226935 . .
.33 225745 . . .45 227018 . .
. 42,43 225746 . . .45 227037 . . .
. 42,43 225771 . . .30 thru 47 227038 . . .
.42,43 225772 . . .50 227043 . .
.35 thru 127 225773 . . .49 227049 . . .
.18 225774 . . .49 227051 . .
.18 225775 . . .49 227060 . . .
.41 225776 . . .50 227096 . .
.18 225777 . . .50 227097 . .
.18 225778 . . .50 227098 . .

. .40 225779 . . .50 227099 . . .

. .40 225780 . . .50 227101 . .
.41 225781 . . .49 227103 . .
.41 225783 . . .49 227104 . .

59 225784 . . .50 227105 . . .
.59 225785 . . .49 227106 . . .
59 225786 . . .50 227107

.59 225787 . . .49 227108

59 225789 . . .49 227110

59 225790 . . .49 227111

.59 225791 . . .50 227112

.59 225792 . . .49 227113 . .
59 225793 . . .49 227114 . .
.59 225794 . . .50 227116 . .

. .59 225795 ., .50 227119 . . .
.59 225796 . . .49 227120 . .

. .59 225797 . . .49 227121 . .
.33 225798 . . .50 227140 . . .
.30 225893 . . .33 227171 . .
.22 226012 . . .15 thru 35 227172 . . .

18 226019 . . .49 227236 . .
18 226020 . . .50 227238 ., .
.23 226100 . . .47 227302 . .

. .25 226115 . . .30 227307 . .
.23 226116 . . .47 227309 . .
.23 226117 . . .47 227500 ., .
.23 226152 . . .15 227636
.57 226169 . . .55 228131 . .
.57 226233 . . . 166 228394 . .

57 226236 . . .47 228429 .
.57 226237 . . .40 228542
.57 226251 . . .37 228543 . .
.57 226255 . . .36 228603 . .

. .57 226256 . . .36 228604
.57 226268 . . .22,25 228915
.57 226314 . . .52 229171 . .
.57 226315 53 229172 . .
.26 226320 . . 52 229173 . . .
.28 226346 . .22 229174 . .
.23,24 226374, .47 229178 . .
.26 thru 51 226376 . . .47 229179 .
.26,27 226388 . .42,43 229181 . .
.33 226389 . . 42,43 229230 . .

. 30,31 226408 . . .15 thru 35 229231

34 226443 . . .59 229339 . . .
.19 226444 . . .59 229340
. 45,47 226446 . . .59 229370

45, 47 226447 . . .59 229402

194

Page

.59

.58

. .59
.59

. .59

. .59
.59

.59

. .59

. .58

. .58

. .58
.58

.59

. .33
.58

.22,25

. 19,20

.22,25

.45, 47

. .36.39



Part No.

229403 .
229406 . .

229408

229409 .
229410 . .
229416 .
229474 . .

229516

229517 .
229518 .
229531 . .
2295317 .
229538 . .

229540
229541
229706

229715 . .
229718 . .
229840 . .
229903 . .
229904 . . .
229911 . .
229912 . .
229913 . .
229922 . .
229927 . .
229940 . .
229950 . .
229952 . .
229953 . .
229954 . .
229955 . .
229958 . .
229969 . .
230004 . .
230066 . .
230086 . .
230217 . .
230297 . .
230302 . .
230308 . .
230331 .
230357 . .
230392 . . .
230393 . .
230746 . .
230805 . .
230806 .

230917 . .
231125 . .
231126 . .
231127 .
231431 . .
231433 . .
231437 . .
231439 . .
231440 . .
231585 . .
231671 . .
231769 . .
232420 . .
232422 . .
232423 . .
232425 . .
232426 . .
232827 . .
232428 . .
232829 . .

232431

232432 .

232433
232434
232435

232436 .

232447

232449 . .

232523

232545 .

232554
232555

Page

. 26,34

26,27
34
27

.27
.54
.39

49

. 46
.46
.54

24

.23.25
.42
. 42,43

31

.16
.25
.53
.34

33

.26 thru 34
.18
.18
.55
.51
.54
.54
.29
.28,29
.29
.29
.54
.54
.18
. 15,16
o2
. 19,20
.35
.52
.41,52
. .15,17
.27

31

.31
.57
.47
. 42,43
.54
.23,24
.23,24
. .23,24
.54 thru 58
.58
.59
.59
.51
.36,39
.33
. 47,49
.35
.39
.39
.39
.39
.49
. 47,49
.49
.43
.43
.43
. .43
.43
.43
.26,27
.34
.37
.17
.43

29

Part No.

232569 . .

232586
232594
232826

232926 . .

233155

233209 . .

233211
233214
233215

233216 . .
233217 . .

233218

233228 . .

233304
233522

233627 . .
233668 . .
233697 . .
234177 . .
234178 . .
234468 . .
234469 . .
234470 . .
234471 . .
234900 . .
236531 . .
236684 . .
239400 . .
240912 . .
241291 . .
241294 . .
241527 . .
283229

283605

901491
901492

901500 . .
901503 . .
901513 . .
901530 . .
901651 . .

901653

901657 . .
901666 . .
901682 . .

NUMERICAL INDEZX

Page

23,24
.35
P
.50
33
27
.55
.47
. .30,31
.41
.26,27
. 45,47
5k
37
39
.36
.41
.31
.53
.20
.20
.20
.20
.20
.20
.39
.26,27
.45
.55
.36
.20
. 16,20
.34
22

.. 22,24
283617 . .
283618 . . .
283619 . .
283730 . .
291010 . .
291103 . .
604925 . .
605336 . .
605337 . .
614184 . .
625486 . .
800465 . .
900801 . .
900802 . .
900806 . .
900807 . .
900808 . .
900817 . .
900824 . .
900365 . .
900366 . .
900367 . .
900553 . .
900558 . .
900942 . .
900970 . .
901165 . .
901170 . .
901228 . .
901309 . .
901310 . .
901345 . .
901349 . .
901357 . .

. 22,24
22
. 22,24
.24
.14
. 14,16
.88 thru 169
.98
.98
. 153
. 181,185
.59
. 106
173
.85 thru 185
.33 thru 94
.99 thru 113
.60 thru 175
. 133
53
.54
.30 thru 127
.49, 50
«125, 129
.61 thru 169
.40, 61
. 166
. 117,130
. 84
. 130, 140
. 84 thru 130
. 101,143
. 101
.41
. .67, 71
.60
. 189
.191, 193
. 150
. 149
.54 thru 173
.35
. 149
.85
. 149

Part No.

901704 . .
901705 . .
901723 .

901725

901726 . .
901781 .
901829 . .

903626

903629 . .
903630 .
903631 . . .
903752 . . .
903772 . . .
904001 .
904002 . . .
904003 . . .
904203 . .
904204 . .
904205 . .
904206 . .
904207 . .
904208 ,

904209

904223 . .
904224 . .
904226 . .
904260 . .
904269 . .
904271 . .
904273 . .
904369 . .
905121 . .
905261 . .
905262 . .
905263 . .
905347 . .
905564 . .
905658 . .
905818 . .
905661 . .
905662 . .
906692 . .
906695 . . .
906852 . .
906950 . .
906960 . .
906961 . .
906963 . .
906964 . .
906965 . .
907059 . .
907070 . .
907154 . .
907856 . .
908890 . .
908944 . .
909091 . .
909367 . .
910006 . .
910011 . .
910023 . .
910024 . .
910121 . .
910123 . .
910126 . .
910129 . .
910130 . .
910134 . .
910141 . .
910146 . .
910148 . .
910149 . .

910153

910161 . .
9ro173 . .
910175 . .
910184 . .
910188 . .
910219 . .
910230 . .

Page

.67,71

. 191,193
.67 thru 189
.67 thru 82
. 182,186

. 42,43

. 182,186

. 35,47

.46

.42 thru 170

.41 thru 193

.14 thru 179

.23 thru 193

.20 thru 122

. .18 thru 187
.88 thru 171

.51 thru 95

. 149

. 60

.28

. 176,179

. 189 thru 195

. 176,179

. 112,139

.122,127

.27 thru 112

LTl

.78

. 103

.66 thru 187

. 41,51

.41

. 46,47

.35 thru 127

.52

45

.41

. 118

. 119

. 123

. 130,140
.49 thru 130
.57

. 176,179
L73,77

.50

. 105 thru 187
. 124,129

. 153 thru 187
. 149 thru 187
.69

.89

. 14,16

. 181

.112

.14

. 33,34
.33,39

.36 thru 39
.36

.45

.117, 166
.45, 47

133

. 65

.93 thru 100
. 118

.40 thru 47
. 101

.20,29

.40

. 133

.50 thru 100

Part No.

910231

910243 . .
910244 . .
910251 . .
910255 .

910267 . .
910302 . .
910308 . .
910324 . .

910325

910329 . .
910335 . .

910345

910867 . .

910881

910916 . .
910948 . .
910961 . .
910967 . .
910980 . .
911023 . .
911029 . .
911040 . .
911041 . .
911043 . .
911044 . .
911045 . .
911046 . .
911047 . .
911048 . .
911049 . .
911054 . .
911056 . .
911058 . .
911062 . . .
911100 . .
911110 . .
911115 . .
911170 . .
911254 . .
911301 . .
911381 . .
911436 . .
911875 . .
911633 . .
911730 . .
911989 . .
912064 . .
912068 . .
912201 . .
912267 . .

912301

912307 . .
912331 . .
912367 . .
912380 . .
912397 . .
912731 . .
912739 . .
912794 . .
912803 . .
912840 . .
912844 . .
913039 . .
913048 . .
913105 . .
913177 . .
913230 . .

913249

913463 . .

913475
913526

913528 .
913535 . .

913636
913685

913707 . .
913798 . .
914087 . .

914172

Page

.71 thru 173

106, 170

.61 thru 185
.49 thru 170
.99 thru 155

40,61

. 136
. 100

31 thru 101

.82

.101

.46 thru 165
.28,29

.89 thru 170
1224127

. 135 thru 173
.88

.36

.61

.61

. 186

. 164

L 117,176
.62 thru 193
.66 thru 191
.95 thru 171
.99

.99,103

. 135, 140

. 119 thru 187
.88 thru 101
. 135

. 136

. 101, 143

61

.88

. 136

.30 thru 179
. 122, 127
.84

.51

.55

.43

. 162

. 164

. 123,128
.22

.39

. 100, 103
.39

.82

. 118 thru 131
113

113

.39

.87

.89

.50, 125

. 49,50

.33

.45, 46

13

.43

. 106, 170
.89

.61 thru 191
.61 thru 186
.67 thru 82

71 thru 186
157,159
166

33

.60 thru 175

106, 176
66 thru 179
113

. 74,99

133
189,193
150



Part No.

914321 . .
914372 . .
914392 .

914463 .

914465 . .
914488 . .
914590 . .
914646 .
914666 .
914847 .

914875 . .
915008 . .
915016

915050 . .
915228 . .

915262

915263 .
915276
915399 .
915406 .

915408 . .
915430 . .
915480 . .
915514 . .
915573 . .

915652

915663 . .
915664 . .
915679 . .
915779 . .

915788 . .
915807 . .
915809 . .
915813 . .
915966 . .
915969 . .

915987

916021 .
916028 . .
916225

916269 . .
916270 . .
916271 . .
916272 .
916273
916274
916277 . .
916278 . .
916284
916288

916311 . .
916313 . .
916333 . .
916334 . .
916335 . .
916354 .
916355 .
916357 .
916375 . .
916376 . .

916381 .
316383

916385

916386 . .
916387 . .
916388 . .
916393 . .
916400 . .
316404 . .
916405

Page

.41
. 153 thru 187
. 166
. 101
. 101,133
(136
. 156, 158
171
o127

.103

.71 thru 128
.85
.. 123,128
. 122, 127
.62 thru 175
. F2z 12w
.42,43
.85 thru 133
. .88 thru 166
.191,193

.63 thrull2

179

.65 thru 186
.59

. 165

.23 thru 47
.57

.57

.69

.85,118

. 135
.74 thru 122
.74 thru 127
.53
. 49,50
.89
. .75 thru 89

. 136
. 107 thru 185
.65 thru 193

.77 thru 173
. 173
.74 thru 127
. .63 thru 136
. .82
. .89

. 123,129
. 112
.100, 189
. 139

. 66,70
.75, 78
. 136
. 139
. 191
.. 136
. 136
. 136
. 135
. 135

.67 thru 193
.60 thru 124
.107.139
.65 thru 150
. 150,175

. 175

66, 157

. 106,117
. 139
. 135

Part No.

916406 . .
916423 . .
916424 . .
916427 . .
916591 . .
916624 . .
916937 . .
917026 . .
917074 .
917148 .

917301 . .
917332 . .
917360 . .
917361 . .
917363 . .
917385 . .
917415 .

917441 . .
917469 . .
917579 .

917602
917644

917645

917593 . .

917662

917663 .
917666 .
917807 .

917810

917817 . .

917835 . .

917948

918370 . .
918769 . .

918849

919015 . .
919058 . .

919063

919127 . .
919128 . .

919180 . .
919206 . .
919225 . .
919228 . .
919236

919342

919520 . .
919982 . .
920215 . .
920589 . .

920600 . .
920603 . .
920612 . .
920622 . .
920623 . .
920625 . .
920637 . .
920692 . .
921200 . .
921272 . .

912303 . .
921427 . .
921430
921451

921454

921460 . .
921903 . .
921912

921913 . .
922248 . .

NUMERICAL INDEX

Page

. 139
. 140
. 154
. 133
. 139
.95
. 155
.67 thru 193
.57
.29

. 150

L1117

L 173

.94

.99

. 124 thru 130
. 124 thru 130

149
S149

. 124
. 74,78
. 42,43
. 117,130
.40, 61
61
171
40, 61
.61
. 85 thru 185
.39
39
.39
. 88,133
.39
. 133
. 67,71
. .16
.31,112
95, 98
. 67,71
.66 thru 78
.70, 159
.87
. 67,70
171
. LI
. 183,187
L 171,176
. 118,166
. 130
. 85
. 183,185

. 123 thru 150
. 115 thru 147
.90, 175

. 135, 140

L 171,176
.16l

. 162

.84

. 153 thru 187
.97 thru 100

173

. 88

162

. 42,43
. 189

60

.62, 149
. 106, 170

Part No.

922318 . .
922577 . .
922660
922740
923376 . .
923577 . .
923582 . .
923584
923586
923591 .

923592 , .
923598 . .
923602

923663

923664 .
3001031 .
3001085 .
3001088 .

3001124

3001131 .

3001163

3001170

3001171 .
3001224 . .
3001251 . .

3001373

3001417 . .
3001469 . .
3001498 . .
3001523 . .

3001565 .
3001566 . .
3001621 . .
3001622 . .
3001731 . .
3001737 .
3001830 .
3001831 .

3001832

3001833 .:

3001870 .
3001911 . .
3001916 . .
3001965 .
3001993 . .
3001994 . .
3002184 . .
3002233 . .
3002529 . .
3002629 . .

3002701 . .
3002708 . .
3002737 . .
3002744 .
3002745 . .
3002746 . .
3002747 . .
3002748 . .
3002749 . .
3002750

3002751 . .
3002752 . .
3002753 . .
3002755 .
3002756 . .
3002757 . .
3002759 .
3002763 .
3002766 .
3002767 .

196

Page

. 149
. 161
. .66 thru 193
. .67 thru 186
67,71
. 149
11
. 145,
. 147
. 161

. 143

.62

. 122,

. 105,

. . 155
L 133

161

127
170

73 thru 143

: . 143
. 74,78
179

. 150
. 106 thru 169

84 thru 185

149

. 189 thru 193

189 thru 193

. 164
. 143
. 143
. 154

. . 115

. 163
. 106
. .65,69

. 136
. 136
. 150
. 150
117
. 163

L1117,
. 139
. 124,
. . 186

. 153
. 153
. 153
. 153
. 153
. 153

- 153
«153
. 153
. 153

153

. 153
. 153
. 154
. 150
. 150

133
thru
thru
thru

thru

thru

thru

thru

130
128

thru
thru
thru
thru
thru
thru

thru
thru
thru
thru
thru
thru
thru
thru

.85 thru 185
. 154
. 113
. L3
. 154
. . 153
. .65
. .65

. 65
. 65

163
187
187

147

169

186

175

186
186
186
186
186
186

187
187
187
187
187
187
187
187

Part No.

3002768 . .
3002769
3002997 . .
3003002 . .
3003004 . .
3003007 . .
3003009 . .
3003010 . .
3003042 . .
3003072 .

3003079 . .
3003298 . .
3003448 . .
3003487 . .
3003507 . .
3003508 . .
3003530 . .
3003605 . .
3003609 . .

3003658

3003659 . .
3003660 . .
3003661 . .

3003672

3003673 . .
3003678 . .
3003679 . .
3003680 . .
3003689 . .

3003691

3003692 . .

3003714

3003715 . .
3003716 . .
3003717 . .
3003726 . .
3003727 . .
3003732 . .
3003733 . .
3003734 . .

3003850 . .
3003878 . .
3003882 . .
3003883 . .
3003884 . .
3003885 . .
3003886 . .
3003896 .
3003901 . .
3003904 . .

3003933 . .
3003958 . .
3003984 . .
3004313 . .
3004420 . .
3004734 . .
3004785 . .
3004798

3004799 . .
3004800 . .

3004801 . .
3004803 . .
3004804 . .
3004806 . .
3004810 . .
3004811 . .
3004812 . .
3004888 . .
3004908 .
3004909

Page

150
. 150
161
. 161
. 161
. 161
161
. 161
162
123,

. 125
. 163
. 119
. 153
. 163
. 163
L7

145,

. 115

145,

. 145,
. 145,
. 145
. 145
. 145
. 145
. 145
. 145
. 161
. 161

L 161
115
)
LB
L115
L5

115

. 115
. 115
115

L1111
.119
.11z
L1112
.11z
L1112
L1112
.11z

.112
L1112

11l
. 115
. 162
. 145
. 162
. 118
. 133
.. 133

. 133
. 133

. 133
. 133
.19 thru 78
. 18,20

. 133
. 133
. 133

153

. 123

124

129

147

147
147

thru 147



Part No.

3004953 .
3004984 . .
3004989 . .
3004990 . ..
3005017 .
3005023 . .
3005024 . .
3005026 .
3005075 . .
3005077 . .

3005096 . .
3005097 . .
3005129 . .
3005219 ..
3005220 . .
3005221 . .
3005223 . .
3005227 .

3005239

3005254 . :

3005275 . .
3005276 . .
3005370 . .

3005476

3005477 . .
3005478 .
3005479 . .
3005487 .
3005548 . .
3005558 . .

3005624 . .

3005625

3005629 . .
3005639 . .

3005652

3005682 . .

3005685

3005686 . .
3005818 . .
3005828 . .

3005879 . .
3005881 . .
3005887 . .
3005891 . .
3005893 . .
3005895 . .
3005900 . .
3005901 . .
3005905 . .
3005907 . .

3005931 . .
3005953 . .
3005955 . .
3005957 . .
3005990 . .
3005991 . .
3005992 . .
3005993 . .
3005999 . .
3006008 . .

3006020 . .
3006063 . .
3006064 . .
3006240 . .
3006259 . .
3006261 . .
3006287 .
3006288 . .
3006325 . .
3006326 . .

Page

.123
. 143
. 143

143

112
112
. 112
112
. 139
. 139

. 108
.108
.- 113,133
.1L3
. 113
L3
. 113
117
. 133
. 122, 127

122, 127
.la22,127
. 133,136
. 145
. 145
. 145
. 145
. 150
. 149
. 136

123

. 123

. 149

. 139

.61 thru 155
. 154

. 155

. 154

.84

.53

. 149

. 149

. 149

. 149

. 149

.88 thru 169
. 150

. 149

.62

.62

.85
. 107
. 154, 155
. 154, 155
. 123
. 123,128
. 123
. 123,128
. 107
. 107

. 133
.61

.61

.82

. 150
. 150
.. 119
. 169
. 150
. 150

Part No.

3006389 . .
3006398 . .
3006399 . .
3006411 .
3006412 .
3006417 .
3006418 . .
3006432 . .
3006445 . .
3006480 . .

3006684 ., .
3006498 . .
3006555 . .
3006577 . .
3006580 . .
3006582 . .
3006583 . .
3006584 . .
3006585 . .
3006586 . .

3006589 . .
3006590 . .
3006592 . .
3006597 . .
3006598 . .
3006599 . .
3006601 . .
3006614 . .
3006622 . .

3006638

3006652 . .
3006653 . .
3006654 . .
3006655 . .
3006656 .

3006657
3006658

3006682 . |
3006702 . .
3006713 | |

3006715 . .
3006719 . .
3006731 . .
3006732 . .
3006751 . .
3006769 . .
3006778 . .
3006797 . .
3006799 . .
3006804 . .

3006805 . .
3006806 . .
3006832 . .
3006898 . .
3006899 . .
3006973 . .
3006974 . .
3006975 . .
3006977 . .
3006980 . .

3007008 . .
3007015 . .
3007101 . .
3007106 . .
3007115 . .
3007145 . .
3007150

3007152 . .
3007183 . .
3007184 . .

NUMERICAL INDEX

Page

.85
. 118
. 118
.. 147
.. 147
.. 147
. 147
. 150
. 150
. 125 thru 193

. 139
. 136
.62

111
111
LI
111
L1l
.l12
LL12

L1112
111
111
111
111
LI
L1
L 111
. 124,129
117

.189,191

. 118

118

. 118

.. 118

. .118
.118

. 124,129

. 123,129

. 157; 159

. 156, 158

. 156

. 123

. 123

. 107

. 106 thru 179
. 107

. 106 thru 179
. 106 thru 179
. 60

. 60

. 176,169
.49

. 169

. 105

. 62,63

. 62,63
.62

.62

.62

. 60 thru 140
. 143
171

171

176,179
.95
. .95
. 99
.85
.85

Part No.

3007185

3007186 . .
3007187 . .
3007188 . .
3007189 . .
3007190 . .
3007191 . .
3007193 . .
3007194 . .
3007195 .

3007198 . .

3007214

3007219 . .
3007271 . .
3007357 . .
3007380 . .
3007381 . .
3007382 . .
3007389 . .

3007404

3007405 . .
3007407 . .
3007408 . .
3007412 . .
3007413 . .
3007414 . .
3007415 . .
3007416 . .
3007418 . .
3007420 . .

3007423 . .
3007439 . .
3007441 . .
3007442 . .
3007443 . .
3007444 . .
3007445 . .
3007446 . .
3007454 . .
3007455 . .

3007456 . .
3007458 . . .
3007462 . . .
3007463 . . .
3007465 . .
3007467 . . .
3007468 . . .
3007469 . . .

3007470

3007472 .: .

3007474 . . .
3007475 . . .
3007476 . . .
3007479 . . .
3007480 . . .
3007481 . . .
3007782 . . .
3007484 . . .
3007485 . . .
3007487 . . .

3007489 . . .
3007490 . . .
3007492 . . .
3007493 . . .
3007494 . . .
3007498 . . .
3007499 . . .
3007501 . . .
3007502 . . .
3007505 . . .

197

Page

.85
.85
.85
.85
.85
.85
.85
.85
.85
.85

. 60

. . 149

. 60

.98

. 124

.60 thru 159
.60 thru 159
.81

.81

. 153

. 153

. 154

. 107,169
. 106, 169
.87

.87

.87

.87

.87

. 18,20

. 83,87
. 87
.87
.87
.87

87

.87
. 87
.87
.87

.87

Part No.

3007564 . .
3007565 . .
3007665 . .
3007671 . .
3007680 . .
3007681 . .

3007682

3007683 . .
3007684 . .
3007685 . .

3007696 . .
3007697 . .
3007698 . .
3007699 . .
3007701 . .
3007702 . .
3007703 . .
3007706 . .
3007707 . .
3007708 . .

3007709 . .
3007710 . .
3007711 . .
3007712 . .
3007713

3007714

3007715 . .
3007717 . .
3007719 .

3007720 . .

3007722 . .
3007723 . .
3007724 . .
3007725 . .
3007726 . .

3007752

3007753 . .
3007756 . .
3007764 . .
3007768 .

3007775 . .
3007777 . .
3007779 . .
3007780 . .
3007786 . .
3007788 . .
3007790 . .
3007791 . .
3007793 . .
3007795 . .

3007812 . .
3007813 . .
3007818 . .
3007821 . .
3007822 . .
3007823 . .
3007824 . .
3007825 . .
3007826 . .
3007831 . .

3007832 . .
3007834 . .
3007880 . .
3007892 . .
3007893 . .
3007904 . .
3007945 . .
3007958 . .
3007959 . .
3007960 . .

Page

. 75,78
.82
. 154

163

. 74,78
L7377

73.77

.73
L7377
.73

L73,77
. 7T
L 73,77
L7377
.73
.73
.73
L73,77
.73

19 thru 77

.73
LT73.77
LT3, 77
L 73,77
. .74
.74, 77
. 74,77
.74
.74, 78

74,78

. 74,78
. 74,78
. 75,78
. 74,78
.75,78
. 161

161

. 161
. 74,78
. 74,78

. 67 thru 82
.88
.89
.89
.88
.89
.89
.89
.82
.18 thru 140

. 166
. 166
. 107, 169
.84
.84
.84
.84
.85
.85
.85

.84
.84
. 162
. 165
. 165
. 143

140

.62
.62
.62



Part No.

3007961 . .
3007962 .
3008046 .
3008047 .
3008063 .
3008064 .
3008074 .
3008091 . .
3008130 . .
3008138 . .

3008167
3008170 .
3008245
3008535 . .
3008678 . .
3008727
3008751

3008752

3008932 . .
3009014 .

3009127 .
3009524

3009533 ., .
3009537 . .
3009538 . .
3009546 . .
3009547 . .

3009576

3009577 . .
3009578 . .

3009580 . .
3009581 . .
3009582 . .
3009589 . .
3009602 . .
3009603 . .
3009622 . .
3009704 . .
3009721 . .
3009722 . .

3009725 . .
3009726 . .
3009730 . .
3009970 . .
3009990 . .
3010060 . .
3010088 . .
3010089 . .
3010090 . .
3010091 . .

3010092 . .
3010093 . .
3010094
3010096
3010120
3010139 . .
3010150 . .
3010151 . .
3010158 . .
3010159 .

3010169 . .
3010170 . .
3010171 . .
3010172 . .
3010174 . .
3010175 .

3010184 .

3010189 .

3010190 . .
3010204 . .

Page

.62
.62
. 123,128
.. 122
. . 165
. .62
. 133
. 135
.61
.83,88

. 135

.89

L 118

. 131

. 131

. 122

. 122,127
L 122,127
. 56,69

. 155

.. 101

.66 thru 159
. 149,161
.19,20
.19

161

.16l
. 156
. 156
. 156

. 156
. 156
. 157,159
. 122
122

1122

.87
122
. 189 thru 193
. 189 thru 193

. 189,191
.189, 191

. 189 thru 193
117

117

.81

.81

.81

.81

.81

.81
. 66,70
. 66,70
. .66,70
. .82,87
.81
.66 thru 157
67,71
.82
.82

. 83,88
.81
.83
.83

. 123
123
.74, 77
. 139

. 139

. 140

Part No.

3010205 . .
3010209 . .
3010213 . ..
3010241 . .
3010242 . .
3010244 . .
3010297 . .
3010316 . .
3010337 . .
3010338 . . .

3010347 . .
3010434 . .
3010436 . .
3010437 . .
3010438 . .
3010442 . .
3010444 . .
3010451 . .
3010452 . .
3010457 . . .

3010458 . .
3010464 . .
3010472 . .
3010473 . .
3010489 . .
3010490 .

3010494 . .
3010496 .

3010542 . .
3010554 . .

3010644 . .
3010653 .

3010663 . .
3010664 . .
3010839 . .
3010844 . .
3010894 , .
3010896 . .
3011016 . .
3001018 . .

3011080 . .
3011084 . .
3011121 . .
3011167 . .
3011199 . .
3011200 . .
3011202 . .
3011272 . .
3011273 . .
3011276 . .

3011277 . .
3011330 . .
3011347 . .
3011348 . .
3011367 . .
3011380 . .
3011456 . .
3011457 . .
3011479 . .
3011482

3011483 . .
3011632 . .
3011640 . .
3011651 . .
3011653 . .
3011654 . .
3011655 . .
3011657 . .
3011658 .
3011659 . .

NUMERICAL INDEX

Page

. 140 g
. 140

65, 69

. 113

L 113

. 113,135
.67, 71

. 140

. 135

135

. 135

.66 thru 157
.67 thru 82
. 71,82

.67 thru 82
.67, 71

. 74,78

.81

.81

101

. Lot

. 101
.78

. 74,78

13

R

.66 thru 78
. 66 thru 78
. 167,159

. 135

.88

. 150
.65
.65, 157
.62

.85
.67, 71
.67, 71
.122
.65, 156

.65, 69

.65 thru 175
. 135

. 136

.89

.87

.88

.74

.74

.73

.73

.88

.89

.89,101

.88

. 75,78

. 119 thru 193
. 118,131

. 115

L 115

. 113, 115
. 123,128
. 119
L1z
112
LI
LI
LI
LI
111

Part Na.

3011664 . .
3011665 . .
3011708 . .
3011709 . .
3011710 . .
3011714 . .
3011755 . .
3011823 . .
3011844 . .
3011860 . .

3011862

3011863 . .
3011940 . .
3011954 . .
3011957 . .
3011960 . .
3011964 . .
3011968 . .
3012003 . .
3012004 . .

3012048 . .
3012142
3012143 . .
3012202 . .
3012205 . .
3012226 . .
3012236 . .
3012240 . .
3012263 . .
3012268

3012440

3012441

3012442 . .
3012460 . .
3012488 . .
3012490 . .
3012680 . .
3012682 . .
3012689 . .
3012696 . .

3012845 . .
3012909 . .
3012911 . .
3012912 . .
3012988 . .
3012989 . .
3012990 . .
3013011 . .
3013015 . .
3013026

3013031 . .
3013033 . .
3013034 . .
3013036 . .
3013046 . .
3013053 . .
3013079 . .
3013080 . .
3013381 . .
3013092 . .

3013095 . .
3013097 . .
3013099 . .
3013101 . .
3013104 . .
3013109 . .
3013114 . .
3013115 . .

3013116

3013117 .:

Page

112
111

. 157

. 157, 159
. 156

. 156

. 182, 186
. 82,88
.87

117

. .60
.87
.87
.77
.62
.62
.62
.89
.89
.89

]
. .85
. 85

.87
.87

. 67,70
.13

B i

. 65
.74.78

. . 106
. 106, 170
. 106,170

65 thru 7!

. 106, 170
. 105, 170

183,187

. 113
. 123
. 123

.93,94

. 123 thru 193
. 189

. 189

.133

.19

.66

. 118

. 118

. 118

.70 thru 159
117

117

.118

. 101

. 139

.94

. 140

. 143

.87

. 67,70
. 66,70
.61
.61
.81
.89

112

112
L112
112

Part No.

3013118 . .
3013162 . .
3013170 . .
3013173 . .
3013178 . .
3013197 . .
3013198 . .
3013219 . .
3013220 . .
3013228 . .

3013232 . .
3013295 . .
3013297 . .
3013362 . .
3013364 . .
3013365 . .
3013376 . .
3013377 . .
3013382 . .
3013385 . .

3013386 . .
3013387 . .
3013388 . .
3013390 . .
3013391 . .
3013392 . .
3013393 ., .,
3013394 ., .
3013395 . .
3013467 . .

3013469 . .
3013479 . .
3013480 . .
3013574 . .
3013699 . .
3013711 . .

3013712

3013714 . |
3013726 . .
3013739 . .

3013752 . .
3013763 . .
3013775 . .
3013776 . .
3013805 . .
3013806 . .
3013807 . .
3013808 . .
3013809 . .
3013810 . .

3013811 . .
3o13sliz . .
3013813 . .
3013847 . .
3013848 . .
3013850 . .
3013852 . .
3013882 . .
3013884 . .
3013886 . .

3013908 . .
3013909 . .
3013937 . .
3013938 . .
3013939 . .
3013940 . .
3013941 . .
3013943 . .
3013944 . .
3013985 . .

L1112
.62

. 65,69
.65, 69
. 65,69
. 66,70
.84
.85
.85
.85

. 150
.90

. 149
117
. 117
. 136
. 143

143

. 143
. 143

. 143
. 143
. 143
. 143
. 143
. 143
. 143
. 143
. 147
. 108

. 108

gt

.71

.88

. 124,129
. 124,129
122,127
. 124
L7

. 189

. 107,170
. 124,129
. 119
.119

.90

.90

.90

.90

.90

.90

.90

.90

.90

. 150
. 150
. 150
. 150
. 106
107
. 105

. 154

. 154 thru 185
. 105, 169

. 105

. 105

. 105

. 105

. 105, 169

. 105

. 147



Part No.

3014037 .
3014042 . .
3014043 . .

3014044

3014045 . .

3014046
3014072

3014096 .'

3014142

3014170 .

3014201 .
3014202 . .
3014221 . .

3014226
3014232

3014237 . .
3014238 . .
3014239

3014245
3014257

3014274 . . .

3014276

3014277 . . .
3014309 . . .
3014310 . . .
3014311 . . .
3014312 . .

3014314

3014315 .:

3014341

3014543 .
3014344 . . .
3014345 .
3014347 .

3014348

3014349 . . .
3014350 . . .

3014351

3014352 . .
3014353 | . .

3014354 . . .
3014355 . .
3014357 . .
3014358 . .
3014359 . .
3014360 . .
3014361 . .
3014362 . .
3014363 . .
3014364 . .

3014365 . .
3014366 . .
3014367 . .
3014368 . .
3014369 . .
3014370 . .
3014371 . .
3014372 . .
3014373 . .
3014374 . .

3014375 . .
3014376 . .
3014377 . .
3014378 . .
3014379 .

3014381 .

301438z . .
3014383 . .
3014389 . .
3014391 . .

Page

.67
. 105,170
. 105,170

105, 170
105, 170
105,170

.. 135
S74
S149

90, 95

. 135
. 136
. 133
. .61
. 65
.70 78
.65
. .65
.65

1ol

. 105,169
. 105 169

. 94,95
.95
.94
.94
.94
.95
.95
.95
.95

.95
.94
.94
.94
.94
.95
.94
.94
.94
.94

.94
.94
.94
.95
.95
.94
.94
.94
. 124
. 123,127

Part No.

3014402 . .
3014403 . .
3014404 . .
3014405 . .
3014406 . .
3014407 . .
3014409 . .
3014410 . .
3014411 . .
3014412

3014413 . .
3014414 . .
3014415 . .
3014416 . .
3014418 . .

3014419

3014420 . .

3014421
3014424
3014425

3014426 . .
3014427 . .
3014430 .

3014431

3014432 . .
3014433 . .
3014434 . .
3014435 .

3014436 . .
3014437 . .

3014438

3014439 . .
3014440 . .
3014441 . .

3014442
3014443

3014444 |

3014445 . .
3014446 . .
3014447 . .

3014448 . .
3014449 . .
3014451 . .
3014452 . .
3014453 . .
3014454 . .
3014555 . .
3014456 . .
3014469 . .
3014470 . .

3014471 . .
3014473 . .
3014474 . .
3014475 . .
3014476 . .
3014477 . .
3014479 . .
3014480 . .
3014481 . .
3014482 . .

3014483 . .
3014485 . .
3014487 . .
3014488 . .
3014489 . .
3014490 . .
3014492 . .
3014493 . .
3014494 . .
3014495 . .

NUMERICAL INDEX

Page

94
94

.94
.94
.93
.95
.95
.95
.93
.93

93

.93
.93
. 95,98
93
.95

.95
.95

93, 100

.97, 100

99, 101

. 100

99, 101

. 101
. 100

99

. 100
. 100
. 100
. 101

.'100

100

. 100
. 100
. .101

. 100
. 100
. 101
. 100
. 100

. 100
. 103
.97
.97
.97
.97
.97
.93
.97
.97

.97
.97
.97, 99
. 100

. 100

. 100

. 100

. 100
.99
.99

.99

.99

99

.98

.98

.99 thru 103
.99

.99

.99.101

.99

199

Part No.

3014496 .

3014497 .

3014498 . .
3014499 . .
3014500 . .
3014501 . .
3014502 . .
3014503 . .
3014505 . .
3014506 .

3014507

3014508 . .
3014509 . .
3014510 . |

3014511

3014513 . .
3014514 . .
3014515 . .

3614516

3014517 . .

3014518 . .
3014519 .

3014520 . .
3014521 . .

3014522

3014523 . .
3014524 . .
3014527 . .
3014528 .

3014529 . .

3014530 . .
3014531 . .
3014532 . .
3014533 .

3014534 . .
3014535 . .
3014536 . .
3014537 . .
3014540 . .
3014542 . .

3014545 . .
3014556 . .
3014561 . .
3014562 . .
3014563 . .
3014564 . .
3014565 . .
3014566 . .
3014568 . .
3014569 . .

3014571 . .
3014572 . .
3014573 . .
3014575 . .
3014576 . .
3014577 . .
3014578 . .
3014579 . .
3014580 . .
3014581 . .

3014582 . .
3014583 . .
3014584 . .
3014602 . .
3014604 . .
3014605 . .
3014613 . .
3014616 . .
3014651 . .
3014704 . .

Page

. 98,99
. 98,99
.99,101
.99
.98
.98

97

.98
.98
.98

97

.93

. 103
. 103
. 103
. 103
. 124
. 103
. 103
. 103

. 103

103

. 103

. 103

. 103

. 103

. 103

. 103 thru (70
. 105,170

. 106, 170

. 106,170
. 106,170
. 106,170
.106, 170
. 106,170
. 103

. 106,171
. 106,171
.95

. 103

.97
.97
.98
.98
.98
.98
.98
.98
.98
.98

.99
.99
.100
.99
.99
.99
.99
.99
. 100
. 100

. 105,170
299
. 100

100

.101
.101
. 118
119
.81

. 139

Part No.

3014705 . .
3014707 . .
3014716 . .
3014738 . .
3014816 . .
3014817 . .
3014818 . .
3014819 . .
3014863 . .
3014864 . .

3014865 . .
3014867 . .
3014868 . .
3014869 . .
3014870 . .

3014871

3014872 . .
3014873 | .
3014874 . .

3014875

3014876 . .
3014878 . .
3014935 ., .
3014937 . .
3014938 . .
3014939 . .
3014948 . .
3014949 . .
3014986 . .
3014988 . .

3014989 . .
3014997 . .
3015031 . .
3015047 . .
3015050 . .
3015055 . .
3015056 . .
3015060 . .
3015061 . .
3015101 . .

3015102 . .
3015103 . .
3015105 . .
3015106 . .
3015107 . .
3015109 . .
3015110 . .
3015112 . .
3015113 . .
3015129 . ..

3015133 . .
3015134 . .
3015139 . .

3015154 . .
3015325 . .
3015359 . .
3015371 . .
3015372 . .
3015373 . .

3015396 . .
3015397 . .
3015470 . .
3015471 . .
3015487 . .
3015488 . .
3015489 . .
3015490 . .
3015495 . .
3015496 .

Page

.139
. 166
. 123,125
. 69,158
. 147
. 147
. 147
. 147
L 176
. 175

. 175
. 176,179

175, 179

175,179

. 175

. 175

. 175

. 169 thru 179
. 175

. 175

. 176
. 176
.89
.63
.63
.63
. 133
. 133
.162
. 162

L6z

136

. 135
. 153
. 157,158
. 158
. 158

159

. 158
. 181,185

. 181
. 181,185
. 181,185
. 181,185
. 181,185
. 185
. 181,185
.181
. 159

77

.17
. T7
. 66 thru 78

.69

. 133

. 181,186
. 153

. 154
.69, 159

. 181, 185
. 181,185
. 154
. 154
. 135
. 135
. 135
. 135
. 128
. 129



Part No.

3015497

3015504 .
3015518 . .
3015524 . .
3015526 .
3015533 .
3015540 . .
3015546 . . .
3015552 . . .
3015572 .

3015611 . . .
3015612 . . .
3015638 . . .
3015721 . . .
3015722 . . .
. .99.127
3015725 . . .

3015723

3015726

3015727 . .
3015728 . . .

3015729 .
3015730 . . .
3015731 .
3015825 . . .
3015853 .

3015873 . . .
3015906 . . .
3015918 . .
3015919 . .
3015927 . .

3015928 .
3015993 . .
3015999 . .
3016027 .
3016057 . .
3016059 . .
3016066 .
3016073 .
3016105 . .
3016106 . .

3016174 . .
3016175 . .
3016274 . .
3016296 . .
3016304 . .
3016323 . .
3016406 . .
3016470 . .
3016471 . .
3016485 . .

3016496 . .
3016721 . .
3016856 . .
3016859 . .
3016905 . .
3016961 . .
3017003 . .
3017046 . .
3017048 . .
3017076 . .

3017112 . .
3017113 . .
3017114 . .
3017115 . .
3017118 . .
3017119 . .
3017135 . .
3017136 . .
3017137 . .
3017331 . .

.99 128

.87
.87
.97

.97

. 145, 147
. 145. 147
117

. 150

150

. 181,186
171
. 135
. 135

77

LT

. 118

.40

179

. 182,186
. 124, 129
. 124

. 124

. 153,187

171
111
.16l
.16l
. 129
. 127
. 161
. 124,130
. 125
113

. 154
. 154
. 154
. 1565
. 155
. 1565
. 157
. 157
. 156
. 139

Part No.

3017509 . .
3017573 . .
3017596 . .
3017606 . .
3017609 . .

3017610

3017637 . .
3017653 . .
3017672 . .
3017686 . .

3017712 . .
3017793 . ..
3017768 . .
3017864 . .
3017865 . .
3017913 . .

3017977

3018561 . .
3018572 . .
3018679 . .

3018982 . .
3019107 . .
3019108 . .
3019115 . .
3019150 . .

3019174

3019180 . .
3019212 . .
3019215 . .
3019228 . .

3019229 . .
3019230 . .
3019236 . .
3019237 . .
3019239 . .
3019248 . .
3019275 . .
3019293 . .
3019318 . .
3019339 . .

3019341 . .
3019347 . .
3019354 . .
3019358 . .
3019380 . .
3019389 . .
3019390 . .
3019393 . .
3019398 . .
3019399 . .

3019431 . .
3019435 . .
3019490 . .
3019671 . .
3019717 . .
3019718 . .
3019733 . .
3019761 . .
3019772 . .
3019773 . .

3019774 . .
3019776 . .
3019784 . .
3020112 . .
3020113 . .
3020124 . .
3020125 . .
3020203 . .
3020229 . .
3020230 . .

NUMERICAL INDEX

Page

. 1838,
. 182,
. 185
. 185
. 186
.181,
. 186
. 183,
. 186
. 181.

. 185

187
186

186
187

186

67,70

. 181,
. 139
. 139
. 163

111

.93
. 128
.67,70

. 60
. 130

125

. 107
. 135
. 139
. 106
.118
. 133
. 191,

. 191,
. 191
.118
. 118

181,
193

. 149,
. 181
. 193
. 139

.139
. 136
. 139
. 179
. 179
. 179
. 139
. 179
. 179
. 179

. 179
. 179
. 136,
.128
. 162
. 162
. 162
. 179
. 139
. 166

. 139
. 166
179
. 140

140

. l12
111
119 thru 129
. 129
. 125

185

130

193

193

185

161
185

139

Part No.

3020340 . .
3020293 . .
3020349 . .
3020582 . .
3020583 . .
3020735 . .
3020798 . .
3020848 . .
3020853 . .
3020947 . .

3020987 . .
3021342 . .
3021664 . .
3021691 . .
3021692 . .
3021696 . .
3021833 | |
3021840 . .
3021870 . .
3021871 . .

3021872 . .
3021873 . .
3021874 . .
3021881 . .
3021895 . .
3021935 . .

3022136

3022185 . .
3022187 . .
3022253 |

3022254 . .
3022255 . .
3022257 . .
3022259 . .
3022260 . .
3022262 . .
3022263 . .
3022264 . .
3022266 . .
3022267 . .

3022268 . .
3022269 . .
3022270 . .
3022272 . .
3022278 . .
3022279 . .
3022280 . .
3022307 . .
3022410 . .
3022411 . . .

3022476 . .
3022475 . .
3022493 . .
3022494 . .
3022495 . .
3022496 . .
3022497 . .
3022498 . .
3022499 . .
3022500 . .

3022544 . .
3022543 . .
3022546 . .
3022734 . .
3022752 . .
3022753 . .
3022754 . .
3022755 . .
3022756 . .
3022757 . .

200

Pgee

. 133

125, 129

. 182,186
. UIT
. LEL
.193
. 129
. 113
. 162
. 127

L1171
L1171
.61

.158
.158
.61

.101
.101
.169
. 169

. 169
. 169
. 169
.89

171
.89

. 139
. 162
. 162
. 172

.172
.172
. 172
. 172
173
. 173
L 173
LT3
173
. 173

. 173
. 173
173
.173
. L7t
171
171
L 171
.81

81

.124, 128
. 124,129
. 119
. 119,
119
119
119
119
119
.119

.93

.93

. 169
. 170
LR
171
171
171
L1171
. 170

Part No.

3022978 . .
3022785 . .
3022790 . .
3022792 . .
3022796 . .
3022797 . .
3022798 . .
3022837 . .
3022979 . .
3022980 . .

3022981 . .
3022982 . .
3022992 . .
3022995 . .
3023001 . .
3023032 .

3023040 . .
3023136 . .
3023137 . .
3023138 . .

3023144 . .
3023189 . .
3023244 . .

3023245

3023289 . .
3023516 . .
3023517 . .
3023518 . .

3023531

3023532 . .

3023548 . .
3023579 . .
3023580 . .
3023581 . .
3023643 . .
3023646 . .
3023661 . .
3023685 . .
3023919 . .
3023921 . .

3023924 . .
3023972 . .
3024107 . .
3024108 . .
3024109 . .
3024180 . .
3024216 . .
3024217 . .
3024218 . .
3024219 . .

3024220 . .
3024221 . .
3024222 . .
3024223 . .
3024245 . .
3024246 . .
3024482 . .
3024969 . .
3025030 . .
3025322 . .

3025725 . .
3025795 . .
3025796 . .
3025799 . .
3025797 . .
3025798 . .
3025803 . .
3025804 . .
3025805 . .
3026174 . .

Page

.139
. 169

128

. 128
. 128
. 128
. 128
. 169
.63

.63

.63

.63

. 128
.63

111
127
.136
127
127
vl

. 128
. 113
. 149

119

117
.20
.20
.127
.20
.53

. 129
. 128
. 128
. 129
. 129
. 129
. 155
. 139
.61

.61

. 153,182
. 193
.63
.63
.63
. 170
.93
.93
.93
.93

.93
.94
.93
.93
. 173
L1173
119
.l62
. 161
. 171

.81
L171,173
171
L171
171

. 173
171

L 171
171

. 169

-



Part No.

3026697 .

3026937 . .
3027628 .
3028028 . .
3028448 . .
3028743 . .
3028798 . .
3028828 . .
3028967 . .
3029324 . .

3029725 .

3029888 . .
3029933 . .
3032767 . .
3033845 . .
3033846 .
3035191 .
3037101 . .
3037105 . .
3038023 . .

3039118 . .
3039764 .
3040327 . .
3040880 .
3042830 . .
4006294 . .

4252855
4254624

Page

77
.101
. 172

. 130

.103
.153, 182
.84
.118. 140
. 133
. 187

. il
. 133
. 159
.176.179
. 156
. 158

. .181,186
130

. 172
123

.83, 88

. 154, 186
.67 thru 191
.85

LT

.6l

A

. L1
R A1

Late Additions

042848 . .
3003735 . .
3007462 . .

.78
. 165
.82

NUMERICAL INDEX

201















o —

o}










